Model 972 Harvest Header
PARTS CATALOG

CONTENTS

Main Frame, Lights & Attachments ........... 2-5 Reel Drive & Reels

Reel Drive & Support Arms (SN —115999) ....... 54, 55
Hydraulics: Draper Drive Reel Drive & Support Arms (SN 116000-) ..... 56 - 59
Hydraulic Deck Shift............cccoooiiiiiii 6-9 Split Reel Special Components .............cccee.... 60, 61
Manual Deck Shift—12’, 15’ & 18" ............. 10, 11 2100 Pick-Up Reel (SN —115999)..........cccu.e.. 62, 63
Manual Deck Shift — 21’ to 30'.................... 12,13 2100 Pick-Up Reel (SN 116000-)................... 64 - 67
Manual Deck Shift — 36 .........cccceeieennenne 14,15 Bat REEI ....cooieiiieeeiee e 68, 69
Manual Deck Shift — 36’ Factory Split Deck.16, 17
Manual Deck Shift — 36’ Field Split Deck.....18, 19 Decals & Paint...................cccooviiiiie 70,71
Hydraulics - Reel Lift & Reel Drive OPTIONS:
2-Arm Reel Lift & Reel Drive .................... 20-23 Upper Cross Auger — 15’ & 18’ (& older 21'-36")...72, 73
3-Arm Reel Lift & Reel Drive..........ccc.......... 24,25 Upper Cross Auger — 21’-36" SN 153178 & after..74, 75
Reel Drive — 36’ Factory Split Deck............ 26, 27 Gauge Wheels ........cccvveeviieiiieee e 76,77
Reel Drive — 36’ Field Split Deck................ 28, 29 30’ & 36’ Transport — Wheels & Supports....... 78 - 81

30’ & 36’ Transport— Hitch & Lights .................. 82, 83
Sickle Drive Hydraulic Fore-Aft Reel Positioner
Single Sickle Drive Shaft.............ccccc.co... 30, 31 Serial Number 124499 and below........... 84, 85
Double Sickle Drive Shaft.............ccccee.neee. 32-35 Serial Number 124500 and above........... 86, 87
Sickle & Drive ........ccceeveiiiieeeieee e, 36 — 41 End Delivery Forming RodS ...........ccccoevviieeiiiiieeenne 88
Segmented Sickle (Single Sickle)................. 42 Gauge ROIIErS .......ooocveiiiiiic e 89
Segmented Sickle (Double Sickle)................ 43 Floating Dividers (European Headers).................... 90
Raised Sickle Special Components ........... 44, 45 Hay Conditioner .........ccccccceeeenen. see Catalog 46890
Sickle Drive BOX .......cceocevenereneeeiieeeieeee 46, 47 Outer Skid Shoe with POy .........ccccceeviiiiiiiiieee 91

Cutterbar Poly “973 Style”.........cccovveveveeiie 92,93
Draper & Decks
Draper Carrier Decks & Shift Group........... 48, 49 NUMERICAL LIST.........oiiiiiieana, 94 - 101
Drapers, Drive & Tightener........................ 50 - 53

SUGGESTED STOCKING LIST................. 102 - 104

ABBREVIATIONS

L/H - left hand (Determined from Operator's
position, facing forward.)
R/H - right hand
I.D. - inside diameter
O.D. - outside diameter
A/R - as required (quantity varies with
header size)

REF - reference, part number called up
elsewhere in catalog

SUB - Substitute (Revised design may be
used to repair previous design when
stock is depleted.)

NC - national coarse thread

NF - national fine thread

NOTE: Common hardware is not illustrated. Alphabetic references are used to designate position and
description of these items. When ordering, be sure the complete and proper serial number is given.

SERIAL NUMBER BREAKS

The side of the serial number on which the dash (-) appears determines whether the part is used "up to" or

"after" the serial number given.
Example: -74924

Used on machines up to and including serial number 74924.

74925- Used on machines including and after serial number 74925.

BOLDED PART NUMBERS INDICATE REVISIONS OR ADDITIONS SINCE LAST PRODUCTION YEAR.




Model 972
HARVEST HEADER

PARTS CATALOG




MAIN FRAME, LIGHTS & ATTACHMENTS

K

“i—frame
2 channel




MAIN FRAME, LIGHTS & ATTACHMENTS

REF PART DESCRIPTION QTY SERIAL
NUMBER NUMBER

1 REF FRAME - main, NOt SEIVICEA ... ..ottt eea e e e n e e eeaas 1

113227 CUTTERBAR - repair piece, 1300 mm long (4.3 ft.) — all headers except as in Note 5
2 113299 SUPPORT - drive box (welded), single sickle, see Note 3...........cccoeeeeviiiiiieeeeeninn, 1
113300 SUPPORT - left drive box (welded), double sickle, see Note 3...........ccceevieeerinenn. 1
113301 SUPPORT - right drive box (welded), double sickle, see Note 3 .............ccccvverneen. 1
3 102413 PLATE - wear, 12' header left @Nd ..........coooovuiuiiiiieeeee e 1
18' header: left and right €nds...........ccccciiiiiii i, 2
30" header: two at left and right ends (Optional)............cccceviiiiiiieniiieeens 4
117070 PLATE — wear, 12’ header right €nd ............oooiiiiii e 1
102412 PLATE - wear, 15' to 36" windrower hdrs: center section (Optional for 30 & 36’)....1
21’ & 25’ combine headers: center SECtion .............occeeeriieeeriee e 1
25" header: two inboard SECONS.............eiiiiiiiiiiie e 2
36’ header: two inboard sections at r/h end (Optional)...........ccccocveviiiiennns 2
102411 PLATE - wear, 15' header: left and right ends ............c.cccooiiiiiiiiii e, 2
PLATE — wear, 36’ header: right end (Optional) .........ccccooviiiiiiiieiie e 1
102414 PLATE - wear, 21' header: left and right ends ...........cccco oo, 2
113844  PLATE — wear, 36' header: two at left end (Optional) ..........cccccooviiiiiiiiiiiieee, 2
102410 PLATE - wear, 25' header: left and right ends ............cccccooeiiiiiii e, 2
4 113094  DIVIDER — left (was 102581, €€ NOE 1)....coiueeeiiiiiieeeiiee e 1
113395 DIVIDER - right, single sickle, with reflector (was 113078, see Note 1).................... 1
113402 DIVIDER - right, double sickle, with reflector (was 102583, see Note 1)................... 1
5 102013 SHOE = SKiQ ..eoiiiiiiii ittt et e e st e e et e e e e st e e e e e e e snnee s 2
6 102336  SHOE - skid, adjustable, 1€t ...........cccoiiiiiiee e 1
102337 SHOE - skid, adjustable, right.............ooo e 1
7 101920 SHOE - sKid, hEAAEI [€Q .......eiiiiiiiiiiiiiie ettt e e 2
8 118144 DEFLECTOR - left, Combine Apps, approx. 7” wide @ cutterbar (see Note 2)........ 1
118156  DEFLECTOR - right, Combine Apps, approx. 7” wide @ cutterbar (see Note 2)...... 1
9 102184 BRACE - for combine applications deflector, item 8. 2

10 118139 DEFLECTOR - left, Windrower Apps, approx. 9-1/2” wide @ cutterbar (see Note 2)...1
118155 DEFLECTOR - right, Windrower Apps, approx. 9-1/2” wide @ cutterbar (see Note 2).1

11 102181 EXTENSION — windrower applications deflector, left............ccccoeeiiiiiiiiiiiieis 1 -115999

103381 EXTENSION - windrower applications deflector, left............ccccoiiiiiiieee 1 116000-

102182 EXTENSION - windrower applications deflector, right ...........cccocooiiiiis 1 -115999

103382 EXTENSION - windrower applications deflector, right .............ccccceeiiiiiiiiieniceie, 1 116000-
12 102183 BRACE - for windrower applications deflector, item 10.............ccccooiiiiiiiieiiiiine. 1
13 43648 STAND - header SUPPOIT ......oooiiiiieiiee e 1
14 By A = | N T S U RS URRPT 1
15 B 24 T o | N I o TSR 2
16 100765 PIN - clevis, 3/4 x 6-1/4 inch effective length ...........ccccooiiiriiiii e 2
17 TA8137  RING = SPlit ..ot e e et e st e e e st e e e e nee e e e nnneeeenneeean 2
18 102509  SHIELD - wobble box, quantity 2 for double sickle...............ccccoviiiiiiiiiiiie 1

19 102951 SHIELD - left end (SE8 NOE 4) ......eueiiiiiee e 1 -115999

103384  SHIELD - left end (was 113064, s€€ NOtE 4) ......ccouiieiiiiiieeiie e 1 116000-

102332 SHIELD - right end, double sickle header (see Note 4) ............ccooiiiiiiiiiiine e, 1 -115999

113066  SHIELD - right end, double sickle header, with reflector (see Note 4) ...................... 1 116000-
20 102173 SPRING - shield latch, quantity 2 for double sickle...............coocviiiiiiiiiice e, 1
21 102180  SUPPORT - latch spring, quantity 2 for double sickle............cccoiiieeniiiiiniee e 1
22 102489 HANDLE - shield latch, quantity 2 for double sickle ..............cccccoiiiiiiiii 1
23 47876  BAR - adjusting, left hand shield..............ccooiiiiii 1
47877 BAR - adjusting, right hand shield, double sickle header .............ccccvvvviiieviiiiiriiennnns 1
24 100586 EDGE TRIM - upper rear flange, quantity 2 for double sickle .............cccccoceenieenns 1
25 100588 EDGE TRIM - lower rear flange, left ... 1
102348 EDGE TRIM - lower rear flange, right, double sickle header............c.cccccovieennnen. 1
26 101137 EDGE TRIM - left divider, quantity 2 for double sickle .............cccccoeiviiiiieeciiie, 1

NOTES: 1. If replacing one piece divider/rod weldment, also order items 44 & 45.
2. If replacing deflector with guard bolt mounting holes at front, also order item 55 or 56 (depending on hold-down type).
3. Also required — 32926 Welding Jig — TO BE RETURNED TO MacDon.
4. Left and right end shields (item 19) do not include rainbow or product I.D. decals.
5. Cutterbar repair piece for 30’ & 36" Combine Headers with Serial Number 153178 and up is 158278.



MAIN FRAME, LIGHTS & ATTACHMENTS

K

“i—frame
2 channel




MAIN FRAME, LIGHTS & ATTACHMENTS

REF PART DESCRIPTION QTY SERIAL
NUMBER NUMBER
27 101064 HARNESS - wiring, 12", 15" & 18" header ........coouiiiiiiiieee e
101066 HARNESS - wiring, 21' & 25' header with manual deck shift .............ccocoeiniiiinie
102260 HARNESS - wiring, 30" & 36' header with manual deck shift .......
101062 HARNESS - wiring, 21' & 25' header with hydraulic deck shift
102262 HARNESS - wiring, 30" & 36' header with hydraulic deck shift
101069 HARNESS - wiring, adapter for hydraulic deck shift field Kit.............ccccooevierrnenieecee
27A 31062 CONNECTOR KIT - 3 way, includes male and female plugs
112443 CONNECTOR KIT - 2 way, includes male and female plugs
28 43848 HOLDER - harness, at left leg - windrower headers
29 16539 LIGHT - @mber.....c.ooiiiiiiiiieeecec e -124499
30 43711 GUARD - light -124499
31 30542 CLIP = NAIMNESS ...ttt
32 117036 ADAPTER - pocket for tractor leg, windrower applications (was 102428)
33 101301 EXTENSION - divider, tall crop (attachment) ..........ccoocovveiiieiniee e
34 102848 ROD - forming, right (shown) — std. for 12’ & 15’ stub guard headers....
102847 ROD - forming, left — std. for 12’ & 15’ stub guard headers.............cccceviieiiiieiiceece
35 B 2688 KIT - plastic wear strips & shoes (attach.), c/w hardware: 25’ & smaller............ccc.ccuuee... see Note 1
B 2866 KIT - plastic wear strips (& shoes) (attach.), c/w hardware: 30’ & 36’ see Note 1
36 102964 WEAR STRIP = PlaStiC .......ceiiiiiiiiiieiiieiie et
37 102968 LUG - mounting, plastic Wear S ..........cceeiiiiriiie e e e
38 102965 SHOE - PIastiC, OULET .......eiiiiiiiiciie ettt e et e e ere e e enneeas
39 102967 SHOE - plastic, header leg (attachment)...................
40 125042 TOOL — wrench / guard straightener (was 47879) ....
41 103332 BOLT — SPECial ..c..eeerveiiiieiieciee et
42 103400 SUPPORT - skid shoe, left ......
103401 SUPPORT - skid shoe, right
43 103490 SUPPORT - windrower applications deflector ......
44 113030 DIVIDER ROD - long
45 113032 CLAMP — divider rod.......
46 113090 DIVIDER ROD - short
47 113320 CLAMP — divider rod storage (at R/H end sheet) ..........ccccccoveiiiciiieccie e
48 113302 DEFLECTOR —L/H, 12’ & 15’ stub guard headers, approx. 3" wide @ cutterbar
113303 DEFLECTOR — R/H, 12’ & 15’ stub guard headers, approx. 3" wide @ cutterbar
49 113471 SUPPORT — amber light, 1eft.........c.oooiii e
113473 SUPPORT — amber light, fight..........ccoviiiieieee e
50 113474 PLATE — steel, light SUPPOIT ........oiiiiieeeeee e
51 113475 PLATE — plastic, light support..........ccccoieiiiiiiiiiiieeeeee
52 113511 LIGHT — amber, rectangular — includes M5 hardware
BULB - replacement #1156
53 REF HARNESS - wiring, extension piece, see combine adapter catalog..........c.cccceeviveeerneenne
54 113673 RACK - crop lifter storage, European headers only
55 118142 RETAINER - deflector, with standard hold-down .............cccocieiiiiiieniiciceceee
56 118141 RETAINER - deflector, with stub guard hold-down (not required with item 48)
57 118234 CASE — manual storage, combine headers only ...........ccccoeviireiiiieriiie e
58 B 2767 KIT — outer adjustable skid shoes, includes items 6, 42 and hardware see Note 1
59 153039 RETAINER - combine adapter feed pan, welded to header cutterbar-....... 144177-
60 158710 DEFLECTOR — feed pan retaiNer..........cccuviiiiiieiiiiee ettt naaee s 144177-
A 21868 BOLT - rnd hd, sht sq nk, 1/2 NC x 1” \% 30598 WASHER - lock, internal tooth, 3/8”
B 21383 NUT - serrated flange lock, 1/2 NC w 6771 NUT - hex, 1/2 NF
C 21469 BOLT - rnd hd, sq nk, 1/2 NC x 1-1/2” X 18638 WASHER - lock, 1/2 inch
D 50186 NUT - lock, smth flg, 1/2 NC dist thd Y 21248 SETSCREW - sq hd, cup pt, 3/8 NC x 3/4”
E 18524 BOLT - rnd hd, sq nk, 5/8 NC x 2 inch z 18523 BOLT - rnd hd, sq nk, 5/8 NC x 1-1/2 inch
F 50225 NUT - lock, smth flg, 5/8 NC dist thd a 117015 BOLT - rnd. hd. short sg. nk. 5/8 NC x 1”
G 103562 BOLT - rnd hd, sq nk, 5/8 NC x 1-1/4” b 21478 BOLT - rnd hd, square neck, 3/8 x 2-1/2”
H 30228 NUT - lock, smth flg, 3/8 NC dist thd d 215872 BOLT — hex head, 1/4 NC x 5/8 inch
J 21863 BOLT - rnd hd, sht sq nk, 3/8 NC x %" e 113757 WASHER - lock, external tooth, 1/4 inch
K 19965 BOLT - rnd hd, sq nk, 3/8 NC x 1 inch f 18724 NUT - lock, 1/4 NC distorted thread
L 30693 BOLT - flange head, 3/8 NC x 1/2 inch g 50197 BOLT - carr, 3/8 NC x 1-3/4” w/ item 8 or 10
M 21594 BOLT - hex head, 5/8 NC x 1-1/2 inch 21484 BOLT - carr, 3/8 NC x 1-1/2” w/ item 48
N 18639 WASHER - lock, 5/8 inch h 21452 NUT - serrated flange lock, 3/8 NC
P 18600 WASHER - flat, 21/32 inch 1.D. i 105137 SCREW - truss hd, Torx Sckt, 3/8 NC x 1/2”
Q 18666 NUT - lock, 5/8 NC distorted thread i 117028 BOLT —rnd hd, sq nk, 5/8 NC x 6-1/2 inch
R 18637 WASHER - lock, 3/8 inch n 18592 NUT — hex, 5/8 NC
S 21567 BOLT - hex head, 3/8 NC x 3/4 inch r 30242 BOLT - rnd hd, sq nk, 1/4 NC x 5/8 inch
T 18669 NUT - lock, 3/8 NC distorted thread t 18596 WASHER - flat, 9/32 inch 1.D.
u 30515 BOLT - rnd hd, sq nk, 1/2 NC x 1-3/4”

NOTE 1: For 973 style cutterbar poly and outer skid shoes, see pages 92, 93.



DRAPER DRIVE: HYDRAULIC DECK SHIFT

FIELD INSTALLED KIT:
SAME AS BELOW
EXCEPT AS SHOWN

21’ & 25° HEADERS -
DRAPER DRIVE MOTORS OUTBOARD

30’ & 36’ HEADERS -
DRAPER DRIVE MOTORS INBOARD
SAME AS ABOVE EXCEPT AS SHOWN

102504



DRAPER DRIVE: HYDRAULIC DECK SHIFT

REF PART DESCRIPTION QTY SERIAL
NUMBER NUMBER
B 2591 HYDRAULIC DECK SHIFT PACKAGE - field installed kit
1 43155 VALVE = fOUMWAY .....oviieiiiiiie ettt a e e 2
43156 COIL -forvalve 43155, ... e qty. per valve 1
43157 O-RING - forvalve 43155........cveiiiiiiieee e, qty. per valve 2
2 21747 FITTING - adapter, 5/8 tube X 3/4 O-riNg........ccccvrriieeeeeiieeee e, 6
44209 O-RING - 3/4 inch
3 30995 FITTING - adapter, 5/8 tube X 9/16 O-riNg........cccoviiiiiiiiiieie e, 2
50219 O-RING - 9/16 inch
4 50102 FITTING - run tee, 5/8 tube male (2) x 5/8 tube swivel female..................... 4
5 30556 FITTING - 90° elbow, 5/8 tube male x 5/8 tube swivel female (field kit only) ................... 4
6 30977 FITTING - plug, 3/4 O-TiNG.....coiiiiiiiieeiiiiee e eiiiee et e e e snneea s 2
44209 O-RING - 3/4 inch
7 30994 FITTING - plug, 9/16 O-TiNG....eiiiiiiiiieiiiiie et 2
50219 O-RING - 9/16 inch
8 30695 FITTING - adapter, 5/8 tube X 7/8 O-riNg........cccovoeeeiiiiieiiiiieeee see note (1)
44210 O-RING - 7/8 inch
9 101028 HOSE - deck shift MOtOr..........coiiiiiiiiiee e 4
10 43907 MOTOR - deck shift, With KEY ........c..oiiiiiiiiiiiec e 2
2149 KEY - Woodruff, 1/4 x 1 inch - for hydraulic motor
123314 SEAL KIT - for hydraulic motor (was 101670)
11 32225 HOLDER - hose (qty. 5 for Serial Number 115999 and below)................... 1
12 49526 MOTOR - draper drive, With K&Y .......c.ccoiiriiieiieee e 2 -124499
114319 MOTOR - draper drive, with key (was 101669) ..........cccccviviiieiiniiieeiiiee, 2 124500-
2149 KEY - Woodruff, 1/4 x 1 inch - for hydraulic motor
123314 SEAL KIT - for hydraulic motor (was 101670)
13 102442 HOSE - draper motor, 21" header..........ccveeiiiiciiiiiie e 4 -115999
103616 HOSE - draper motor, 21' header ... 4 116000-
102441 HOSE - draper motor, 25" header.............ccoooiiiiiiiiiie e, 4 -115999
103677 HOSE - draper motor, 25" header...........coceoiiiiiiiieiie e 4 116000-
14 REF HOSE - see "Draper Drive: Manual Deck Shift", page 12 Ref. 8................. 1
15 REF HOSE - see "Draper Drive: Manual Deck Shift", page 12 Ref. 9.................. 1
16 REF HOSE - see "Draper Drive: Manual Deck Shift", page 12 Ref. 7................. 1
17 100988 HOSE - pressure to L/H 4-way valVe............ccccvviiiiie i 1
18 102443 HOSE - L/H 4-way valve to R/H 4-way valve ..........ccoccceiiiiiiiiiieiieeee 1
20 21855 COUPLER -male, 1/2 NPT ...ttt 1
21 21857 COUPLER - female, 1/2 NPT .....ooiiiie ettt 1
50082 O-RING - for coupler 21857
22 103738 CLIP —insulated, 2-hose: right hand side...........ccccccocceiiiiinnnnn see note (2) 116000-
23 113766 SEAL — €dgE triM ...ttt 2 116000-
24 113767 SEAL — €dgE 1M ...ttt e e 1 116000-
25 50103 FITTING - 45° elbow, 5/8 tube x 7/8 O-ring, 30’ & 36’ headers.................... 4
44210 O-RING - 7/8 inch
26 103334 HOSE — draper motor, 30’ & 36’ headers..........cccccveeeieiiiiiiiee e 4
27 30551 FITTING — union tee, 5/8 UD€ .........cceie i 1 138025-
28 50104 FITTING — male 90° elbow, 3/8 tube X 7/16 O-fiNg ......cceeviiieeeiiiiiieeiieenn, 1 138025-
50223 O-RING - for 7/16 fitting
29 49225 HOSE - hydraulic, return to male coupler...........ccccceeeveviiiiiieeee e, 1 138025-
29/30 102444 HOSE - hydraulic, return from R/H 4 way valve to male coupler................. 1 -138024
30 118112 HOSE - hydraulic, return from R/H 4 way valve ...........ccccocoiiiiiiiiiniienne 1 138025-
31 118084 FITTING — reducing adapter, 5/8 tube x 3/8 tube .........ccccceviiviiviiine, 1 138025-
33 118087 HOSE - case drain, motors outboard, 21’ header.............cccccovviiiiiniennns 1 138025-
118089 HOSE — case drain, motors outboard, 25’ header............cccccccviiiennnnnnnn. 1 138025-
34 118090 HOSE - case drain, motors inboard, 30’ & 36’ headers.............ccccevviieenne 1 138025-
NOTES: 8,30°&36'=4

1. Quantities for item 8: 21’ & 25’
2. Quantities for item 22: 21’ = 3,

25 =4,30=4,36'=4



DRAPER DRIVE: HYDRAULIC DECK SHIFT

FIELD INSTALLED KIT:
SAME AS BELOW
EXCEPT AS SHOWN

21’ & 25° HEADERS -
DRAPER DRIVE MOTORS OUTBOARD

30’ & 36’ HEADERS -
DRAPER DRIVE MOTORS INBOARD
SAME AS ABOVE EXCEPT AS SHOWN

102504



DRAPER DRIVE: HYDRAULIC DECK SHIFT

REF PART DESCRIPTION QTY SERIAL
NUMBER NUMBER

35 118246 BAR — hose support, 21°, 25" & 30" headers.........ccccceeeevecviiieeeee e, 1 138025-
36 21763 TIE — cable, 21’ & 25 headers .......c.coooeiiiee e 1 138025-
37 50022 CLIP —insulated, three-hose: left hand side............cccccoeiiieennnne see note (3) 138025-

A 21975 BOLT - flange head, 3/8 NC x 1 inch

30228 NUT - lock, smooth flange, 3/8 NC distorted thread

C 30853 BOLT - round head, square neck, 3/8 NC x 1-3/4 inch thread full length

D 30307 BOLT - round head, square neck, 3/8 NC x 3 inch

E 21863 BOLT - round head, short square neck, 3/8 NC x 3/4 inch

F 101898 BOLT - hex head, 3/8 x 5/8 inch, thread forming

G 21571 BOLT — hex head, 3/8 NC x 1/2 inch

H 18598 WASHER - flat, 13/32 inch I.D.

J 20077 BOLT - hex head, 3/8 NC x 1 inch

NOTES: 3. Quantities for item 37: 21’ =4,25 & 30'=5, 36’ =4



10

DRAPER DRIVE: MANUAL DECK SHIFT

12',15' & 18’

I

12' ONLY

21’ & 25’ - SERIAL NO. 115999 AND BELOW
(FOR SER. NO. 116000 AND ABOVE, SEE PAGE 12)

102500



11
DRAPER DRIVE: MANUAL DECK SHIFT

REF PART DESCRIPTION QTY SERIAL
NUMBER 12°/15'18'21'125'  NUMBER

1 49526 MOTOR - draper drive, With KEY .........ccooiiiiiiii e 2 -124499

114319 MOTOR - draper drive, with key (was 101669) ...........cccceecieiiiieniieneeee, 2 124500-

2149 KEY - Woodruff, 1/4 x 1 inch - for hydraulic motor
123314 SEAL KIT - for hydraulic motor (was 101670)

2 49225 HOSE - pressure to left motor, 12' header ..........ccccceeevviiiiiieee e, 1
43622 HOSE - pressure to left motor, 15" header .........ccccovveeiiiiie e, 1
113769 HOSE - pressure to left motor, 18" header ..., 1
3 102257 HOSE - draper motor, 12, 15' & 18" header..........ccccccoeevviiieeeeeceeecieee. 3
4 118274 LINE - from left motor, 12" header ..o 1
101119 LINE - from left motor, 15" header ..........ooooveveieieeiieee e 1
101036 LINE - from left motor, 18" header ...........cooovmmemiieiiieeee e, 1
5 30558 FITTING - union, 5/8 tube..........coccuivieiiie e 0/0/1/4/4
6 101120 LINE - extension, 18' header ..o 1
7 43671 LINE - from right motor, 12" header ..........cccccoooeeiiiiiieee e, 1
101122 LINE - from right motor, 15" header ..o, 1
101036 LINE - from right motor, 18" header ...........ccoociiiiiiiiiieeeee e 1
8 44191 HOSE - return, 12°, 15" & 18" header ........coocueeiiiiiiii e 1
9 21855 COUPLER -male, 1/2 NPT ...ttt 1
10 21857 COUPLER - female, 1/2 NPT .....oooiiie et 1
50082 O-RING - for coupler 21857
11 30695 FITTING - adapter, 5/8 tube x 7/8 O-ring........cccceeceveeiiieneenee 1/0/0/4/4
44210 O-RING - for fitting 30695
12 32225 HOLDER - OSE.....coiiiiiiiieiiiiee ettt 515171717
13 102442 HOSE - draper motor, 21" header..........cccccoooiiiiiiiiiiee e, 4 -115999
102441 HOSE - draper motor, 25" header...........cocooiiiiiiiiieiie e 4 -115999
14 102437 HOSE - from left motor, 21' & 25" header..........oouveeeeiiiiiiieeeeeeeeeee e, 1
15 102439 HOSE - return from right motor, 21' & 25' header............cccccoeeiiiiiiiien. 1
16 102455 HOSE - pressure to left motor, 21' & 25" header ...........ccccoveeeeeeiieecivnnene... 1
A 19966 BOLT - round head, square neck, 3/8 NC x 1-1/4 inch
B 30228 NUT - lock, smooth flange, 3/8 NC distorted thread
C 30853 BOLT - round head, square neck, 3/8 NC x 1-3/4 inch thread full length

NOTE: For 21& 25’ Headers with Serial Number 116000 and up, see page 12 and 13.




12

21’ & 25’ - SERIAL NO.
116000 AND ABOVE
(FOR SER. NO. 115999
AND BELOW, SEE PAGE 10}

g backsheet
P

.

DRAPER DRIVE: MANUAL DECK SHIFT

30’ HEADER
“\

(14} )j

V/deck
/ uMEﬁ

15

103913



DRAPER DRIVE: MANUAL DECK SHIFT
21', 25' & 30’ - Serial No. 116000 and above

13

REF PART DESCRIPTION QTY SERIAL
NUMBER NUMBER
1 49526 MOTOR - draper drive, With K&Y .......cccoviiieiieie e 2 -124499
114319 MOTOR - draper drive, with key (was 101669) ...........ccccceeiriieiiniiieeeiieen, 2 124500-
2149 KEY - Woodruff, 1/4 x 1 inch - for hydraulic motor
123314 SEAL KIT - for hydraulic motor (was 101670)
2 30695 FITTING - adapter, 5/8 tube x 7/8 O-ring, 21' & 25' header............cccoccuee.e 4
44210 O-RING - for 7/8 O-ring fitting
3 103616 HOSE - draper motor, 21" header...........ccccooeviiiiiiiee e 4
103677 HOSE - draper motor, 25" header..........ccceeeveiiiiiiiiee e 4
4 30558 FITTING - union, 5/8 tUDE.........ei i 4
5 103654 ANGLE - SUPPOIT ...ttt e e e e e e eas 2
6 21857 COUPLER - female, 1/2 NPT .....ooiiiiie et 1
50082 O-RING - for coupler 21857
7 102455 HOSE - pressure to [eft MOtOr ..o 1
8 102437 HOSE - from 1eft MOtOr ... ..o 1
9 102439 HOSE - return from right motor to male coupler............cccocvviiviiiee i 1 -138024
118086 HOSE — return from right motor...........coooveiiiii e 1 138025-
10 21855 COUPLER - male, 1/2 NPT ..ot 1
11 113766 SEAL — €dge M ..o 2
12 113767 SEAL — €dgE 1M ...t e 1
13 32225 HOLDER — hose (qty. 1 fOr 30°)....uueiieiiiiee e 3
14 103738 CLIP —insulated, two-hose: right hand side ............cccccoeiierenee see note (1)
15 50103 FITTING - 45° elbow, 5/8 tube x 7/8 O-ring, 30’ header...........cccoecuverernnnn. 4
44210 O-RING - for 7/8 O-ring fitting
16 103334 HOSE — draper motor, 30’ header............ccoooiiiiiiiiiii e, 4
17 50104 FITTING — male 90° elbow, 3/8 tube X 7/16 O-riNg ......cccevevrveeeeiiiiireieenn, 1 138025-
50223 O-RING - for 7/16 fitting
18 118087 HOSE — case drain, 21 hEader..........cuuvuiieiieeeeeeeee e 1 138025-
118089 HOSE — case drain, 25’ header...........ouuueeiieieieeeee e 1 138025-
20 118084 FITTING - reducing adapter, 5/8 tube x 3/8 tube .........ccccceeveieveviiire, 1 138025-
21 30551 FITTING —union tee, 5/8 tube..........oooviiiiiii e 1 138025-
22 49225 HOSE — return, to male coupler (for Ser. No. —138024, see item 9)............. 1 138025-
23 118246 BAR — hose support, 21’ & 25" headers .........cccciirieieiiiieeeeeeeeeen 1 138025-
24 50022 CLIP — insulated, three-hose: left hand side............ccccceeeveeenneee. see note (2) 138025-
25 118090 HOSE — case drain, 30" header...........cccuiiiiiiiiiiiiec e 1 138025-
A 50197 BOLT - round head, square neck, 3/8 NC x 1-3/4 inch
B 30228 NUT - lock, smooth flange, 3/8 NC distorted thread
C 30853 BOLT - round head, square neck, 3/8 NC x 1-3/4 inch thread full length
D 101898 BOLT - hex head, 3/8 x 5/8 thread forming
E 21863 BOLT - round head, short square neck, 3/8 NC x 3/4 inch
F 21975 BOLT - flange head, 3/8 NC x 1 inch
G 21571 BOLT - hex head, 3/8 NC x 1/2 inch
H 18598 WASHER - flat, sae 13/32 inch I.D.
J 20077 BOLT - hex head, 3/8 NC x 1 inch
K 21470 BOLT - round head, square neck, 3/8 NC x 2 inch
NOTES: 1. Quantities for item 14: 21’ = 3, 25’ = 4, 30’ motors out = 3, 30’ motors in = 4

2. Quantities for item 24: 21’ = 4, 25’ = 5, 30’ motors out = 4, 30’ motors in =5



14

DRAPER DRIVE: MANUAL DECK SHIFT
36’ HEADER

36° HEADER
MOTORS OUTBOARD

36° HEADER
MOTORS INBOARD

NOTE: For 36’ Header with split
R/H deck, see page 16 and 17.




DRAPER DRIVE: MANUAL DECK SHIFT

15

36’ HEADER
REF PART DESCRIPTION QTY SERIAL
NUMBER NUMBER
1 114319 MOTOR - draper drive, with key (was 101669) ..........cccceeeiiiiieeiiiiee e, 2
2149 KEY - woodruff, 1/4 x 1 inch - for hydraulic motor
123314 SEAL KIT - for hydraulic motor (was 101670)
2 30695 FITTING - adapter, 5/8 tube x 7/8 O-ring, L/H outboard motor..................... 2
44210 O-RING - for 7/8 O-ring fitting
3 102599 HOSE - pressure to left outboard draper motor.............cccoeeiiiiiiiiciee. 1
4 30558 FITTING - union, 5/8 tube (qty. 4 with motors inboard) ..........c.cccceeeiiiinnnes 5
6 21857 COUPLER - female, 1/2 NPT ....oooiie e 1
50082 O-RING - for coupler 21857
7 102455 HOSE - pressure to left motor ... 1
8 102437 HOSE - from left inboard MOtor..........cceoieiiiiiie e 1
9 102439 HOSE - return from right motor to male coupler............ccccvvvvveeeeiiecciieeeeeenn. 1 -138024
118086 HOSE — return from right motor...........cceeiiiiii e 1 138025-
10 21855 COUPLER -male, 1/2 NPT ...ttt 1
11 113766 SEAL — €dgE 1M ..ot e 2
12 113767 SEAL — €dge 1M ..t 1
13 32225 HOLDER - hose (qty. 2 with motors inboard) ............cccceiiiiiiiiiiee 6
14 103738 CLIP - insulated, two-hose: right hand side .............ccccciiiiiiiii 3
15 50103 FITTING - 45° elbow, 5/8 tube x 7/8 O-ring (qty. 4 with motors inboard) .....2
44210 O-RING - for 7/8 O-ring fitting
16 103334 HOSE — inboard draper Motors ..............eeeveeiiieciiiieee e 4
17 43667 LINE — hydraulic, left side..........ccooviiiiiiiic e 1
18 101119 LINE — hydraulic, right Side..........oocuiiiiiiiii e 1
19 113594 HOSE - pressure to right outboard motor...........cccceveiiei i 1
20 102594 HOSE — from left outboard MOtOr...........cooiiiiiiiiiiie e 1
21 113592 HOSE - return from right outboard motor..............cccoiciiiiiiiii e 1
22 50104 FITTING — male 90° elbow, 3/8 tube X 7/16 O-riNg ......cceeireireiieecieeeen. 1 138025-
50223 O-RING - for 7/16 fitting
23 118090 HOSE - case drain, 36’ header, motors inboard..............ccccceeeeviiieeeiiiennene 1 138025-
25 118084 FITTING — reducing adapter, 5/8 tube x 3/8 tube..........ccccvvveevieiiiiiiieee, 1 138025-
26 30551 FITTING — union tee, 5/8 UD€ ........ccceiiiiiieeeeee e 1 138025-
27 49225 HOSE - return to male coupler (for Ser. No. —138024, see item 9)............. 1 138025-
28 50022 CLIP — insulated, three-hose: left hand side...........cccccceeeveeennnee. see note (1) 138025-
29 118091 HOSE - case drain, 36’ header, motors outboard..............ccccceeviiiieiniienenns 1 138025-
B 30228 NUT - lock, smooth flange, 3/8 NC distorted thread
C 30853 BOLT - round head, square neck, 3/8 NC x 1-3/4 inch thread full length
D 101898 BOLT - hex head, 3/8 x 5/8 thread forming
E 21863 BOLT - round head, square neck, 3/8 NC x 3/4 inch

NOTES: 1. Quantities for item 28: 36’ motors in = 4, 36’ motors out = 2.



a3-NOIANOD AHOLIVA
J3AVIH MO3d H/Y 111dS 9¢€
14IHS MO3d VNNV :3ARA d3dVvad

16



DRAPER DRIVE: MANUAL DECK SHIFT

36’ SPLIT R/H DECK HEADER - FACTORY CONFIGURED

17

REF PART DESCRIPTION QTY SERIAL
NUMBER NUMBER
1 114319 MOTOR - draper drive, with key (was 101669) ...........cccccveiiiieeiiiiieeeeen, 3
2149 KEY - Woodruff, 1/4 x 1 inch - for hydraulic motor
123314 SEAL KIT - for hydraulic motor (was 101670)
2 30695 FITTING - adapter, 5/8 tube X 7/8 O-TiNg........ccccvrriieeeeiiicieeee e, 4
44210 O-RING - for 7/8 O-ring fitting
3 103677 HOSE - right inboard draper Motor...........ooceeeiiiiiiiiiiiiiee e 2
4 30558 FITTING - union, 5/8 tUDE.........ciiiiiiii e 4
5 103654 ANGLE - SUPPOIT ...ttt 1
6 21857 COUPLER - female, 172 NPT ..o 1
50082 O-RING - for coupler 21857
7 102455 HOSE - pressure to left motor ...........c..oeeoiiiiiiii e, 1
8 102437 HOSE - from 1eft MOtOr .......cooiiiiii e 1
9 102439 HOSE - return from right inboard motor to male coupler............cccccovieeee 1 -138024
118086 HOSE — return from right inboard motor..............occiiiiiiin e, 1 138025-
10 21855 COUPLER - male, 1/2 NPT ..ottt 1
11 113766 SEAL — €dge M .o 2
12 113767 STy IR =T [ 1= {4 T o R 1
13 32225 HOLDER — NOSE .....ciiiiieiiie ettt e e e 2
14 103738 CLIP —insulated, two-hose: right hand side ............cccceviiiie i, 3
15 50103 FITTING - 45° elbow, 5/8 tube X 7/8 O-TiNG .......cceeiiiiiriiiiiieiee e, 2
44210 O-RING - for 7/8 O-ring fitting
16 102599 HOSE — left draper Motor .........ooiiiiiiii e 2
17 101917 HOSE - right outboard draper motor...........ccccooviiiii e 2
See Reel Drive Hydraulics: 36’ 3-Deck Header for continuation
of hydraulic routing for R/H outboard draper motor.
18 118084 FITTING - reducing adapter, 5/8 tube x 3/8 tube ..........cccccoviiiiiinine, 1 138025-
20 30551 FITTING — union tee, 5/8 UD€ .........cceiiiiiieeecee e 1 138025-
21 50104 FITTING — male 90° elbow, 3/8 tube X 7/16 O-riNg ......cceeioveiireiieeieeee. 1 138025-
50223 O-RING - for 7/16 fitting
22 50022 CLIP — insulated, three-hose: left hand side...........c.ccccoviiiiiiiiiic i 3 138025-
23 49225 HOSE — return to male coupler (for Ser. No. —138024, see item 9).............. 1 138025-
24 118091 HOSE — CaS€ draiN.......cccueieiiieie et 1 138025-
A 50197 BOLT - round head, square neck, 3/8 NC x 1-3/4 inch
B 30228 NUT - lock, smooth flange, 3/8 NC distorted thread
C 30853 BOLT - round head, square neck, 3/8 NC x 1-3/4 inch thread full length
D 101898 BOLT - hex head, 3/8 x 5/8 thread forming
E 21863 BOLT - round head, short square neck, 3/8 NC x 3/4 inch
F 21975 BOLT - flange head, 3/8 NC x 1 inch



1M d371Tv.LSNI d13id
J3AVIH MO3d H/Y 111dS 9¢€
14IHS MO3d VNNV :3ARA d3dVvad

18



DRAPER DRIVE: MANUAL DECK SHIFT
36’ SPLIT R/H DECK HEADER - FIELD INSTALLED KIT

19

REF PART DESCRIPTION SERIAL
NUMBER NUMBER
1 114319 MOTOR - draper drive, with key (was 101669) ..........ccceeeiiiieeiniiee e,
2149 KEY - Woodruff, 1/4 x 1 inch - for hydraulic motor
123314 SEAL KIT - for hydraulic motor (was 101670)
2 30695 FITTING - adapter, 5/8 tube X 7/8 O-TiNg........ccccvrriieeeeiiicieeeee e,
44210 O-RING - for 7/8 O-ring fitting
3 103677 HOSE - right inboard draper Mmotor...........ooceeeiiiiiiiiiiiiee e
4 30558 FITTING - union, 5/8 tUDe.........ciiiiiiiiieee e
5 103654 ANGLE - SUPPOIT ...ttt
6 21857 COUPLER - female, 172 NPT ..o
50082 O-RING - for coupler 21857
7 102455 HOSE - pressure to left motor ...........c..oeooiiiiiiiii e,
8 37786 HOSE - from 1eft MOOr ......cooiiiiii e
9 102439 HOSE - return from right inboard motor to male coupler...........cccccovieeee -138024
118086 HOSE — return from right inboard motor..............occiiiiiiii e, 138025-
10 21855 COUPLER - male, 1/2 NPT ..ot
11 113766 SEAL — €dge MM ..o
12 113767 SEAL — €dge triM ...
13 32225 HOLDER — NOSE .....ciitiieeie ettt e e e e e
14 103738 CLIP —insulated, two-hose: right hand side ............cccceviiie i
15 50103 FITTING - 45° elbow, 5/8 tube X 7/8 O-TiNG .......cceeiiiiiiiiiiieeiee e
44210 O-RING - for 7/8 O-ring fitting
16 102599 HOSE — pressure to left draper motor ............coooiiiiiiiiieieee e
17 REF See Reel Drive Hydraulics: 36’ 3-Deck Header for continuation
of hydraulic routing for R/H outboard draper motor.
18 102594 HOSE — from left draper motor...........c.ueevieiii i,
19 118084 FITTING - reducing adapter, 5/8 tube x 3/8 tube ..........cccccoviiiiiiiie, 138025-
21 30551 FITTING — union tee, 5/8 UD€ .........cceiiiiiieeeeee e 138025-
22 50104 FITTING — male 90° elbow, 3/8 tube X 7/16 O-fiNg ......cceeevviiieeeiiiiieeeiieen, 138025-
50223 O-RING - for 7/16 fitting
23 50022 CLIP — insulated, three-hose: left hand side.............ccccoviiiiiiiiiic i 138025-
24 49225 HOSE — return to male coupler (for Ser. No. —138024, see item 9).............. 138025-
25 118091 HOSE — Cas€ draiN ... ..ccoueieiiiieie ettt 138025-
A 50197 BOLT - round head, square neck, 3/8 NC x 1-3/4 inch
B 30228 NUT - lock, smooth flange, 3/8 NC distorted thread
C 30853 BOLT - round head, square neck, 3/8 NC x 1-3/4 inch thread full length
D 101898 BOLT - hex head, 3/8 x 5/8 thread forming
E 21863 BOLT - round head, short square neck, 3/8 NC x 3/4 inch
F 21975 BOLT - flange head, 3/8 NC x 1 inch



20

2-ARM REEL LIFT &
REEL DRIVE HYDRAULICS

12, 15 & 18’

windrower

102956



21
2-ARM REEL LIFT &
REEL DRIVE HYDRAULICS

REF PART DESCRIPTION QTY SERIAL
NUMBER NUMBER
1 43011 MOTOR - reel drive, With KEY ......c.cooiiiiiii e 1
2149 KEY - Woodruff, 1/4 x 1 inch, for hydraulic motor
123314 SEAL KIT - for hydraulic motor (was 101670)
2 30695 FITTING - adapter, 7/8 O-ring X 5/8 tube.........ccvvviiveeeeiieee e, 2
44210 O-RING - for 7/8 fitting
3 32225 HOLDER - hOS€......coiiiiiiieiieeie e 12'=3/15',18,21'& 25'=4
4 37133 HOSE - reel drive, 12" (Was 102594) .........ccceiiiiiiiee e 2
113414 HOSE - reel drive, 15" (Was 102437 ) .......cciciiiiiieiiie et 2
113415 HOSE - reel drive, 18" (was 102598) .........ccceiiieiiie e 2
113416 HOSE - reel drive, 21" (Was 102599) .........ocoiiiiiiiiiiiiee e 2
113417 HOSE - reel drive, 25" (Was 102600) ..........cceeeiiiiireeiiiieeeeieeeeesiiee e siieee e 2
5 30553 FITTING - elbow, 90° - 5/8 tube X 1/2 NPT ....ccooiiiiiiiiieeie e, 2
6 113333 SUPPORT - reel drive couplers (windrower orientation shown)................... 1
7 45153 WASHER - fOrmed ..o 2
8 21857 COUPLER - female, 172 NPT ... 1
50082 O-RING - for coupler 21857
9 21858 PLUG - dust, for female COUPIEr..........c.vveeveieiiiiiieee e 1
10 21855 COUPLER - male, 1/2 NPT ..ottt 1
11 21856 CAP - dust, formale Coupler ..., 1
12 118337 CYLINDER - double acting, reel lift (was 29169 or 113798) .........ccccevenneee. 1
21494 SEAL KIT - for cylinder 29169, see note 3 ........cooocviiieiieeiiicceeeee e, 1
118157 SEAL KIT — for cylinder 113798 or 118337, see note 3 .......ccccevveveeevinnnnenn. 1
43802 PISTON - for cylinder 29169, 113798 or 118337 (also order proper Seal Kit)...... 1
13 29168 CYLINDER - single acting, reel lift..........cccccooiiiiiiiiiiee e 1
21495 SEAL KIT - for cylinder 29168
14 30284 FITTING - elbow, 45° - 3/8 tube X 9/16 O-1iNgG........cocverriiriiiiiie e 2
50219 O-RING - for 9/16 fitting
15 103003 HOSE - pressure to double acting cylinder (barrel end port), 12"................. 1
103004 HOSE - pressure to double acting cylinder (barrel end port), 15'................. 1
100994 HOSE - pressure to double acting cylinder (barrel end port), 18'................. 1
100996 HOSE - pressure to double acting cylinder (barrel end port), 21'................. 1
100997 HOSE - pressure to double acting cylinder (barrel end port), 25'................. 1
16 100990 HOSE - double acting to single acting, 12' (see note 1).....cccceevvveveeiiiiennns 1 -115999
100991 HOSE - double acting to single acting, 15' (see note 1) .......cceeevvecvvieeneeennn. 1 -115999
100992 HOSE - double acting to single acting, 18' (see note 1).......cccccevvieieiinnenen. 1 -115999
43894 HOSE - double acting to single acting, 21' (see note 1) ......cccccevviieiiiiinenen. 1 -115999
102656 HOSE - double acting to single acting, 25' (see note 1) ......ccccccevvvvvvevinnnnnn. 1 -115999
17 30282 FITTING - elbow, 90° - 3/8 tube X 9/16 O-1iNgG........ccceerieriiiiiiie e, 1
50219 O-RING - for 9/16 fitting
18 42634 CONDUIT - h0oS€ ProteCtOr ........eiieiiiiee et 2
19 30442 COUPLER - female, 1/4 NPT - 12', 15' & 18' (others see note 2) ................ 1
50083 O-RING - for coupler 30442
20 21876 PLUG - dust, for 1/4 NPT coupler - 12', 15' & 18' (others see note 2).......... 1
21 102650 GUIDE - reel drive NOSES.........uuviiiieieee it 1 -115999
NOTES:

1. Toreplace item 16 (long hose between reel lift cylinders) with short hoses and steel lines, order items 22 to
25. Be sure to order to suit header size.

2. Reel lift couplers will vary according to application. In windrower applications couplers are as
shown. See 871 Combine Adapter Parts Catalog for different combine completion packages.

3.  When ordering seal kit for double-acting cylinder (item 12), determine which kit you need as follows: Newer
cylinders 113798 and 118337 are identified by an ID sticker marked with the part no. If your cylinder has this
ID sticker, order seal kit 118157. If there is no ID sticker, order seal kit 21494.



22
2-ARM REEL LIFT &
REEL DRIVE HYDRAULICS

102956



2-ARM REEL LIFT &
REEL DRIVE HYDRAULICS

23

REF PART DESCRIPTION QTY SERIAL
NUMBER NUMBER
22 103392 HOSE - from double acting & to single acting ...........ococceviiiiiiie e 2 116000-
23 41906 LINE - hydraulic, 12" (SINGIE lINE) .....coiiiiiiiieiiiiie et 1 116000-
103391 LINE - hydraulic, 15" (single line), 25" left side.........cocovciieeiiiiiiiiee e, 1 116000-
43665 LINE - hydraulic, 18" (SINGI€ lIN€) ......cceiiuiiiiiiiiii e 1 116000-
103583 LINE - hydraulic, 21" (SINGI€ lIN€) ......cceveuriiieiiiii et 1 116000-
24 30375 FITTING - union, 3/8 tube, 25" ........eeiieeeie et 1 116000-
25 41906 LINE - hydraulic, 25" right Sid€.........cooiiiiiiiiiiiie e 1 116000-
26 16568 RESTRICTOR - flow (to slow reel lift & drop rate, install in top port of item 12)...1
27 103398 BAR — NOSE SUPPOIT ...ttt 1 116000-
28 103685 HOLDER — hOSE ....oiiiiiiiee ettt 21"=2,25=3 116000-
29 103738 CLIP —insulated ........coooiiiiieiieee e see note (1) 116000-
30 43848 HOLDER — hose/harness, windrower headers............ccccoevcveeeiiiiieeiiciieeeee 1
31 37167 HOLDER — plastic, 12, 15’ & 18 headers........ccccceveeeeeviiiiieeee e 2
A 19966 BOLT - round head, square neck, 3/8 NC x 1-1/4 inch
B 30228 NUT - lock, smooth flange, 3/8 NC distorted thread
C 21863 BOLT - round head, short square neck, 3/8 NC x 3/4 inch
D 101898 BOLT - hex head, 3/8 x 5/8 thread rolling
E 21484 BOLT - round head, square neck, 3/8 x 1-1/2 inch
F 21975 BOLT - hex head, 3/8 NC x 1 inch
G 18602 WASHER - flat, 15/16 1.D. (as required)

NOTES: 1. Quantities for item 29: 12’, 15 & 18’ =2

21’ & 25’ = 2 for combine, 3 for windrower



24

3-ARM REEL LIFT &
REEL DRIVE HYDRAULICS

NOTE: For reel drive for 36’ Header with
split R/H deck, see pages 26 & 27.




3-ARM REEL LIFT &
REEL DRIVE HYDRAULICS

25

REF PART DESCRIPTION QTY SERIAL
NUMBER NUMBER
1 43011 MOTOR - reel drive, With KeY........cooi e 1
2149 KEY - Woodruff, 1/4 x 1 inch, for hydraulic motor
123314 SEAL KIT - for hydraulic motor (was 101670)
2 30695 FITTING - adapter, 7/8 O-ring X 5/8 tUD........ccuiiiiiiie e 2
44210 O-RING - for 7/8 fitting
3 103398 BAR — NOSE SUPPOIT..... ittt ettt e e 1
4 102437 HOSE - reel drive (Was 37133) ..ottt e e a e 2
5 30553 FITTING - elbow, 90° - 5/8 tube X 1/2 NPT ..ot 2
6 102707 SUPPORT - reel drive couplers (combine orientation shown) ............ccccccvevieeennns 1
7 45153 WASHER = fOMMEQ.......coiiiiiiie ettt et e e et e e e eneee e e nneeee s 2
8 21857 COUPLER - female, 1/2 NPT ...ttt e et e e 1
50082 O-RING - for coupler 21857
9 21858 PLUG - dust, for female COUPIET ...........eeiiiiiiiiiiiiieee et 1
10 21855 COUPLER -male, 1/2 NPT ...ttt et a e s e e e sneeeeennes 1
11 21856 CAP - dust, for male COUPIET.........oooiiiiiiii e 1
12 103738 CLIP — insulated (qgty. 3 for windrower header) ..............ccoccviiieeieiiiiciiieee e 2
13 32415 CYLINDER — double acting, center reel lift............ccoeeiiiiiiiiiiiee e 1 -124499
113834 CYLINDER - double acting, center reel lift (was 113502) ........ccooiiiiiiierieeniiiiieeen. 1 124500-
32416 SEAL KIT — for cylinder 32415 or 113502, see Note 2
113835 SEAL KIT — for cylinder 113834, see Note 2
118474 PISTON - for cylinder 113834 (also order proper Seal Kit)
14 30284 FITTING - elbow, 45° - 3/8 tube X 9/16 O-TiNG .....cceriuereeiiiieeeiiie e 3
50219 O-RING - for 9/16 fitting
15 118337 CYLINDER - double acting, L/H reel lift (was 29169 or 113798)..........cccveveviveeenns 1
21494 SEAL KIT - for cylinder 29169, see Note 2
118157 SEAL KIT — for cylinder 113798 or 118337, see Note 2
43802 PISTON - for cylinder 29169, 113798 or 118337 (also order proper Seal Kit)
16 30282 FITTING - elbow, 90° - 3/8 tube X 9/16 O-TiNG .....cceciueeeiiieeeciie e 2
50219 O-RING - for 9/16 fitting
17 103392 HOSE - from double acting & to single acting...........ccooecviiieiiiiiiiiiee e 4
18 29168 CYLINDER - single acting, R/H reel lift..........cccoiiiiiniiieee e 1
21495 SEAL KIT - for cylinder 29168
19 47133 HOSE - pressure to center cylinder (bottom port)...........cccceviiiiiiiiiei e, 1
20 30442 COUPLER - female, 1/4 NPT - windrower (combine see note 1).........ccccccceeevvreeen... 1
50083 O-RING - for coupler 30442
21 21876 PLUG - dust, for 1/4 NPT coupler - windrower (combine see note 1) ....................... 1
22 103391 LINE — hydraulic, center cylinder to left cylinder — 30.........coocoiiiiiiiiiece e, 1
113071 LINE — hydraulic, center cylinder to left cylinder —36'.............cooociiiiiiiiiiiiciiieeeeeee 1
23 43665 LINE - hydraulic, 30" IEft SIdE ........eveeiiiee e 1
103583 LINE - hydraulic, 36" 1Eft SIAE ........eeeeiiiee e 1
24 30375 FITTING - Union, 3/8 tUDE........ccciiiieiiie et 1
25 103391 LINE - hydraulic, 30" right Side .........ccuuviiiiiiiee e 1
43665 LINE - hydraulic, 36’ right SId@ .......ccoueiiiiiii e 1
26 32225 HOLDER = NOSE ... tiiieiiiie ettt ettt et e e et e e st e e e st e e e e nteeeeenneeaeanseeaeennee 3
27 42634 CONDUIT - hOSE ProteCION ......eeiiiiiieiiiiie ettt 2
28 16568 RESTRICTOR - flow (to slow reel lift & drop rate, install in bottom port of item 13).1
29 37881 CONDUIT — hOSE PrOtECLON .......vveiieeieeiiieiee ettt 2
30 43848 HOLDER — hose/harness, windrower h€aders ..............ooeuvueeeeeieiieeiiieeeeeeeeeeee s 1
31 113846 GUIDE — hose (Was 113599) ......ccuiiiiiiiiie et eeitee et et saaee e s esree e 1
A 19966 BOLT - rnd hd, sq nk, 3/8 NC x 1-1/4” E 21821 BOLT - flange head, 3/8 x 3/4“
B 30228 NUT - lock, smth fing, 3/8 NC dist thd F 21975 BOLT - hex head, 3/8 NC x 1*
C 21863 BOLT - rnd hd, sht sq nk, 3/8 NC x 3/4” G 18602 WASHER - flat, 15/16” ID (as required)
D 101898 BOLT - hex head, 3/8 x 5/8 thread rolling
NOTES: 1. Reel lift couplers will vary according to application. In windrower applications couplers are as shown. See
Combine Adapter Parts Catalog for different combine completion packages. For 873 Combine Adapter
order 135195 fitting.
2. When ordering seal kits, determine which kit you need as follows: Newer cylinders 113834 (item 13) and

113798/118337 (item 15) are identified by an ID sticker marked with their part no. If your cylinder has this
ID sticker, order seal kit 113835 (item 13) or 118157 (item 15). If there is no ID sticker, order seal kit 32416
(item 13) or 21494 (item 15).



26

J3AV3IH MO3A-€ 9€
SOIMNVYIAAH JARIA 133d



REEL DRIVE HYDRAULICS

36’ 3-DECK HEADER: FACTORY CONFIGURED

27

REF PART DESCRIPTION QTY SERIAL
NUMBER NUMBER
1 43011 MOTOR - reel drive, With K&Y .......c..coieiiiiiiiiiiec e 1
2149 KEY - Woodruff, 1/4 x 1 inch, for hydraulic motor
123314 SEAL KIT - for hydraulic motor (was 101670)
2 30695 FITTING - adapter, 7/8 O-ring X 5/8 tub€.........ccvvviiveeeiiieee e, 2
44210 O-RING - for 7/8 fitting
3 103398 BAR — h0SE SUPPOI ..ot 1
4 102437 HOSE - 1€EI AV ..eiiiiiiiee ettt e e eneeee e 1
5 30553 FITTING - elbow, 90° - 5/8 tube X 1/2 NPT ......oooviiiiiiiiie e 2
6 102707 SUPPORT - reel drive COUPIETIS.......ccoeiiiiiiiieee ettt 1
7 45153 WASHER - fOrmMed ......oooiiiieeceee e 2
8 21857 COUPLER - female, 1/2 NPT .....oooiiiie et 1
50082 O-RING - for coupler 21857
9 21858 PLUG - dust, for female COUPIEr............evveiieiiiiiieee e 1
10 21855 COUPLER -male, 1/2 NPT ...ttt 1
11 21856 CAP - dust, formale Coupler ..., 1
12 103738 CLIP —iNSUIAIE ...ttt 5
13 101122 LINE — RYArauliC ....eeeiieiiiiee ettt 2
14 101917 HOSE - right outboard draper motor...........cccciiiiiii e 2
15 50103 FITTING - 45° elbow, 5/8 tube X 7/8 O-riNG......ccvvviveeeeeiieeeee e 2
44210 O-RING - for 7/8 O-ring fitting
16 101669 MOTOR - draper drive, With KEY .......ccoviiiiiiiiiii e 3
2149 KEY - Woodruff, 1/4 x 1 inch - for hydraulic motor
123314 SEAL KIT - for hydraulic motor (was 101670)
17 30558 FITTING - Union, 5/8 tUDE.......ccoeeeeeeeee e 4
18 113416 HOSE - reel motor to right outboard draper motor...........cccccceevviiiiiiiiienne 1
19 113210 HOSE - return from right outboard draper motor...........ccccovveeveeieiiciiineennn. 1
20 32225 HOLDER = OSE.....cciiiiiiiei ittt ettt ettt e e e eabeea e 4
21 113846 GUIDE = NOSE ..ottt ettt e e e a e e e e e ennae e e e eneeas 1
B 30228 NUT - lock, smooth flange, 3/8 NC distorted thread
C 21863 BOLT - round head, short square neck, 3/8 NC x 3/4 inch
D 101898 BOLT - hex head, 3/8 x 5/8 thread rolling
E 21821 BOLT - flange head, 3/8 x 3/4 inch
G 18602 WASHER - flat, 15/16” ID (as required)



28

J3AV3IH MO3A-€ 9€
SOIMNVYIAAH JARIA 133d



REEL DRIVE HYDRAULICS
36’ 3-DECK HEADER: FIELD INSTALLED KIT

29

REF PART DESCRIPTION QTY SERIAL
NUMBER NUMBER
1 43011 MOTOR - reel drive, With K&Y .......c..coieiiiiiiiiiiec e 1
2149 KEY - Woodruff, 1/4 x 1 inch, for hydraulic motor
123314 SEAL KIT - for hydraulic motor (was 101670)
2 30695 FITTING - adapter, 7/8 O-ring X 5/8 tub€.........ccvvviiveeeiiieee e, 2
44210 O-RING - for 7/8 fitting
3 103398 BAR — h0SE SUPPOI ..ot 1
4 102437 HOSE - 1€EI AV ..eiiiiiiiee ettt e e eneeee e 2
5 30553 FITTING - elbow, 90° - 5/8 tube X 1/2 NPT ......oooviiiiiiiiie e 2
6 102707 SUPPORT - reel drive COUPIETIS.......ccoeiiiiiiiieee ettt 1
7 45153 WASHER - fOrmMed ......oooiiiieeceee e 2
8 21857 COUPLER - female, 1/2 NPT .....oooiiiie et 1
50082 O-RING - for coupler 21857
9 21858 PLUG - dust, for female COUPIEr............evveiieiiiiiieee e 1
10 21855 COUPLER -male, 1/2 NPT ...ttt 1
11 21856 CAP - dust, formale Coupler ..., 1
12 103738 CLIP —inSUIAtEd ......eeiiiiceie e AR
13 113594 HOSE - pressure to right outboard draper motor............ccccceeveeeiecciineennnn. 1
14 113592 HOSE - return from right outboard draper motor ...........cccocceeiiiiieiiiieenee 1
15 50103 FITTING - 45° elbow, 5/8 tube X 7/8 O-riNG......ccvvviveeeeeiieeeee e 2
44210 O-RING - for 7/8 O-ring fitting
16 101669 MOTOR - draper drive, With KEY .......ccoviiiiiiiiiii e 3
2149 KEY - Woodruff, 1/4 x 1 inch - for hydraulic motor
123314 SEAL KIT - for hydraulic motor (was 101670)
17 30558 FITTING - Union, 5/8 tUDE........eviiiiiiieeeee et 3
18 102441 HOSE - connector, reel motor to right outboard draper motor..................... 1
19 117004 HOSE - return from right outboard draper motor...........ccccovveeveeieiiciiineennn. 1
20 32225 HOLDER = NOSE.....coiiiiiiiie ittt AR
21 113846 GUIDE = NOSE ..ottt ettt e e e a e e e e e ennae e e e eneeas 1
B 30228 NUT - lock, smooth flange, 3/8 NC distorted thread
C 21863 BOLT - round head, short square neck, 3/8 NC x 3/4 inch
D 101898 BOLT - hex head, 3/8 x 5/8 thread rolling
E 21821 BOLT - flange head, 3/8 x 3/4 inch
G 18602 WASHER - flat, 15/16” ID (as required)



30

SINGLE SICKLE DRIVE SHAFT

801 BI-DI &
COMBINE ADAPTER
ASSEMBLY

802 BI-DI &
9000 WINDROWER
ASSEMBLY

COMMON TO BOTH
ASSEMBLIES



31
SINGLE SICKLE DRIVE SHAFT

REF PART DESCRIPTION QTY SERIAL
NUMBER NUMBER
1 102359 SUPPORT - drive shaft, 21" header, 801/combine adapter assembly ...................... 1 -115999
103311 SUPPORT - drive shaft, 21' header, 801/combine adapter assembly ..................... 1 116000-138024
113871 SUPPORT - drive shaft, 21’ header, 801/combine adapter assembly...................... 1 138025-
102360 SUPPORT - drive shaft, 25' header, 801/combine adapter assembly ..................... 1 -115999
103312 SUPPORT - drive shaft, 25' header, 801/combine adapter assembly ...................... 1 116000-138024
113872 SUPPORT - drive shaft, 25' header, 801/combine adapter assembly ...................... 1 138025-
103313 SUPPORT - drive shaft, 30" header, 801/combine adapter assembly ...................... 1 -138024
113873 SUPPORT - drive shaft, 30' header, 801/combine adapter assembly ...................... 1 138025-
103314 SUPPORT - drive shaft, 36' header, 801/combine adapter assembly ...................... 1 -138024
113874 SUPPORT - drive shaft, 36' header, 801/combine adapter assembly ...................... 1 138025-
2 102285 SUPPORT - drive shaft, 21" header, 802/9000 windrower assembly....................... 1
102286 SUPPORT - drive shaft, 25' header, 802/9000 windrower assembly........................ 1
102287 SUPPORT - drive shaft, 30' header, 802/9000 windrower assembly........................ 1
102288 SUPPORT - drive shaft, 36' header, 802/9000 windrower assembly ........................ 1
3 100051 SHAFT - drive, 21" header, 801/combine adapter assembly............c.cccceeeveviiinennn.n. 1
101047 SHAFT - drive, 25' header, 801/combine adapter assembly............cccccocceeeiirennne. 1
102351 SHAFT - drive, 30" header, 801/combine adapter assembly..............cccccceeeiiine.n. 1
102352 SHAFT - drive, 36' header, 801/combine adapter assembly..............cccoooeeiiiiiieennnn. 1
4 102298 SHAFT - drive, 21" header, 802/9000 windrower assembly ............ccccccceveeeeiccinreen... 1
102299 SHAFT - drive, 25' header, 802/9000 windrower assembly ...........cccccveviereiiieeennne 1
102300 SHAFT - drive, 30" header, 802/9000 windrower assembly .............cccccceieeiiiiiieee.n. 1
102301 SHAFT - drive, 36' header, 802/9000 windrower assembly ..........ccccccvvvriieeiiiieeenne 1
5 21936 BEARING - ball, with lock collar (qty. 2 for 21' to 30" 801/combine assembly).......... 3 qty. 4 for 3¢’
6 30602 FLANGE - DEAIMNG ...ee ittt e e e e e e e e e s 2
7 30603 FLANGE - bearing, with straight lube fitting ...........ccccoooiii e 1
8 100039 PULLEY - sickle drive, 802/9000 windrower assembly ............cccccoviiiiiiieeiniineenne 1
9 21934 BUSHING - SPIit tAPEI...c..cci et e e e ea e 1
10 21862 PULLEY - back-side idler, 1/2” DOre ........coooeeeeeiieeeee e 1
11 100730 BRACKET -rearidler ......ccoooiiiiiiiiieieeee e 1
12 100737 ROD - threaded, with welded DOlt ..............cooiiiiiiiee e 1
13 100905 BRACKET -frontidler.........cooooiiiiiii 1
14 114006 BELT - sickle drive (Was 100232) .........ooeiiiieeiiiee e seeeeseee e e seeee e e e e e 1
15 REF PULLEY - driven, see "Sickle and Drive", page 37 .......cccuuiiiiieiiiiiieee e 1
16 101794 SHIELD - rubber, 801/combine adapter assembly.............cccceviiiiiiiiiiiiieceee 1 -115999
103554 SHIELD - rubber, 801/combine adapter assembly............ccccceeviiiiiiiiiiieeie e, 1 116000-138024
17 38894 LATCH - rubber, 801/combine adapter assembly............ccceeiiiiiiiiiiiieee e 1 -115999
18 100897 SHIELD - drive shaft, 802/9000 windrower assembly (was 101256).............cccccceuee 1
19 11142 KEY - Woodruff, 5/16 x 1-1/8 inch (qgty. 1 for 802/9000 assembly) ............cccccvvrenneee. 2
20 102283 PLATE = COVEI i 1
21 21938 FLANGE - bearing, with 45° lube fitting ..........cccviiiiiiiii e 1
22 102052 SUPPORT - shaft, outboard, 801/combine adapter assembly...........c..cccceeriierennne 1
23 102350 HUB - pulley, 801/combine adapter assembly ..........c.ccooveiiiiiiiiiiiccc e, 1
24 100050 PULLEY - sheet metal, 13" O.D. - John Deere and Case Combines...........ccccccen..... 1
100042 PULLEY - sheet metal, 11-1/2" O.D. - Gleaner & New Holland TR/TX Combines....1
102836 PULLEY - sheet metal, 9-1/2” O.D. — Lexion Combine.........cccoooeviiemiieeiiieeiiiieeeees 1
158305 PULLEY - sheet metal, 12-1/2” O.D. — CNH AFX & CR/CX Combines .................... 1
25 103403 SUPPORT - shaft, outboard, 802/9000 windrower assembly ............ccccoceeveiierennnn. 1
26 21794 PULLEY —“V” idler, 5/8” bore (If replacing flat idler pulley with 1/2” bore, ................ 1
also order item 27.)
27 103348 BUSHING — idl€F PUIIBY ...ttt e e e e e e e 1
28 103552 PLATE — shield opener, Export headers only ............ccccooieiiiiiiiiiieeee 1 -138024
29 113797 SHIELD — PIAStiC...ccceiiieiiie ettt e e et a e e e e aanaae s 1 138025-
30 113804 (08 7o 1N TR 1= [ 1 138025-
31 25059 STy I =T o Yo T =SOSR 2 138025-
32 117014 BRACKET - front idler, windrower/combine drive conversion ...............ccccceeeeeeen.. 1
A 19965 BOLT - rnd hd, sq neck, 3/8 NC x 1” L 21561 BOLT - hex head, 3/8 NC x 1-1/2 inch
B 30228 NUT - lock, smth flg, 3/8 NC dist. thd. M 105069 BOLT - rnd hd, sht sq neck, 1/2 NC x 3/4”
C 21868 BOLT - rnd hd, sq neck, 1/2 NC x 1” N 18723 BOLT - hex head, 1/2 NC x 1-1/2 inch
D 50186 NUT - lock, smth flg, 1/2 NC dist. thd. P 21821 BOLT - flange head, 3/8 NC x 3/4 inch
E 18591 NUT - hex, 1/2 NC R 30693 BOLT - flange head, 3/8 NC x 5/8 inch
F 30027 BOLT - rnd hd, sq nk, 1/2 NC x 2-1/4” S 21572 BOLT — hex head, 1/4 NC x 5/8 inch
G 18599 WASHER - flat, 17/32 inch I.D. T 18724 NUT - lock, 1/4 NC, distorted thread
H 21863 BOLT - rnd hd, sht sq nk, 3/8 NC x %" U 21566 BOLT — hex head, 1/4 NC x 3/4 inch
J 20077 BOLT - hex head, 3/8 NC x 1 inch
K 18637 WASHER - lock, 3/8 inch ~ f REF Indicates hardware passes through frame.



102604

DOUBLE SICKLE DRIVE SHAFT

COMMON TO
BOTH ASSEMBLIES

WINDROWER
ASSEMBLY

COMBINE
ASSEMBLY

32



DOUBLE SICKLE DRIVE SHAFT

33

REF PART DESCRIPTION QTY SERIAL
NUMBER NUMBER

1 38551 PULLEY - driver, main shaft: 12’ to 25’ windrower header.................c.vuv..e. 1
38550 PULLEY - driver main shaft: 30’ & 36’ windrower header..........cccccccceee..... 1
2 102285 SUPPORT - drive shaft, 21' windrower header ............cccoooeveivviieeieeeeeeennnnen. 1
102286 SUPPORT - drive shaft, 25" windrower header ..........cccoooeeeeeieeeiiieieieeeeeeennn, 1
102287 SUPPORT - drive shaft, 30" windrower header ...........ccccoeeeeeeeeeiiieieieieeeeennn, 1
102288 SUPPORT - drive shaft, 36' windrower header ...........ccccoooevvevveveeieeeeeeennnnnn, 1
3 21938 FLANGE- bearing, with 45° lube fitting..........ccoovoiiiii e 1
4 47670 SHAFT -drive, 12' ReadEN ..o 1
47662 SHAFT - drive, 15 ' header.........ccoooeieiiieieeeee e 1
47663 SHAFT -drive, 18 ' header.........ccoooeiiiiiiieieee e, 1
102298 SHAFT - drive, 21' windrower header...........ccoooooveiieeieieeeeeeeeeeeeee e, 1
102299 SHAFT - drive, 25" windrower header.............cccooovimeiiieeeeeeeeiceee e 1
102300 SHAFT - drive, 30" windrower header..............ccooeeeieieiiiiieeeeeeeeeeeeeeeeeee, 1
102301 SHAFT - drive, 36" windrower header..............ccoooeeeeiieiiiiii e, 1
5 21936 BEARING - ball, with lock collar ...........cccccoviiiiiiiiieiiee e, see note (1)
6 30602 FLANGE = DEAIMNNG ....civtiiie et ettt ettt et e e e e s e e e ssnae e e snnneae s 2
7 30603 FLANGE - bearing, with straight lube fitting ..........cccccooiiiiiiiiiii e 1
8 113156 TUBE - cross-shaft support, 12" header (was 102028)............ccccevvveereeeeennns 1
113157 TUBE - cross-shaft support, 15" header (was 102029)........c.ccccocevevviieeennnee 1
113158 TUBE - cross-shaft support, 18' header (was 102030).........c.ccccoceveeniieeennnne 1
113159 TUBE - cross-shaft support, 21' header (was 102031)........ccccecceeeivciieeeennee 1
113160 TUBE - cross-shaft support, 25' header (was 102032)..........ccccccvvieeeeeeeennns 1
113161 TUBE - cross-shaft support, 30" header (was 102033)........ccccccceeeiiiiieeennnne 1
113162 TUBE - cross-shaft support, 36' header (was 102034)..........cccccceeeriieeennnne 1
9 21934 BUSHING - SPlit taper ........uvvviiiiiiiieceeeeee e 1
10 21010 FITTING = 1UDE, 90° ....ovvviiiiiiiiiieieiiriirerireret et snssnnnnnnnnan 2
1 47773 SHAFT - Cross, 12' h€ader .......coooeeeieieiieeee e, 1
47774 SHAFT - Cross, 15" hEaAEN ........couuueeeiiiiieeeee et 1
47775 SHAFT - cross, 18" header ............ueeiieiiieeeeeeee e 1
102389 SHAFT - Cross, 21' hEaUEN ......ccceeeeeeeee e 1
102390 SHAFT - Cross, 25' h€ader .......coooeeeieieieie e 1
102391 SHAFT - cross, 30" NEAET ........couuuueiiiieeeeeeee et 1
102392 SHAFT - cross, 36' header ............ueiiiiiiieeeeeee e 1
12 21859 BEARING - ball, With 10CK COIlar ...........cevvveiiiiiiiiiiiieieeirevivevieveveveveveveveveveranes 2
13 49306 FLANGE - DEAIMNG ....ccciiiiieiee ettt a e et e e e e 2
14 30661 FLANGE - bearing, with 45° lube fitting.........ccccoviieei i, 2
15 30034 BUSHING - SPIit tAPer ...eeeiiiiiiee e 2
16 13298 KEY - Woodruff, 1/4 X 1-1/8 INCH .....evveriiiei e 2
17 101925 SPROCKET - 80 toothed, timing belt - 12', 15' & 18' headers...................... 2
101479 SPROCKET - 72 toothed, timing belt - 21", 25', 30' & 36' headers............... 2
18 38550 PULLEY - driven, cross-shaft: 12’ to 25’ windrower header ..........cc.c........... 1
38551 PULLEY - driven, cross-shaft: 30’ & 36’ windrower & Lexion combine header ... 1
101510 PULLEY - driven, cross-shaft: all combine headers except Lexion.............. 1
19 38735 BELTS - cross-shaft drive, consists of matched pair............cccccooeviineen. 1
20 30548 BELT - timing, SICKIE AriVE ......cvviiiiiiieeee e 2
21 30514 PULLEY = 0dler, flat ............uuuiiiiiiiiiiiiiieiiieieieieierererererererererereresereresererenenenenenes 2
22 100897 SHIELD — drive shaft (Was 101256) ........ccceeviiiieeiiiiee e 1
23 47682 HUB — pulley, windrower header ..............ooovvvviiiiiiiiiiiiiiiieeeeeeeeeeeeeeeeeeeeeeeeee 1
24 102283 I I o T0 V7Y R 1
25 102175 SUPPORT - shaft, outboard, windrower header ..............ccoooovvvveeierenernnnnn.. 1
26 102595 ANGLE - adjuster, windrower header ..., 1
27 11142 KEY - Woodruff, 5/16 x 1 1/8 inch, qty. 2 for combine header ..................... 1

NOTES: (1) - Quantities for item 5, 21936: 12',15' & 18'=2 / 21',25'& 30'=3 / 36'=4



102604

DOUBLE SICKLE DRIVE SHAFT

COMMON TO
BOTH ASSEMBLIES

WINDROWER
ASSEMBLY

COMBINE
ASSEMBLY

34



35

DOUBLE SICKLE DRIVE SHAFT

REF PART DESCRIPTION QTY SERIAL
NUMBER NUMBER
28 REF PULLEY, driven, see Sickle and Drive, page 37 ........oooicuiiiiiaeeiiiiiieeea e 1
29 6647 WASHER — flal ...ttt te e e e eeeeeeeeeeeseenesssenenennnsnnnns 2
30 113763 SPACER — tUDE ..ottt aanrarararararara——_ 2
31 101853 PULLEY - driver, main shaft: Case & John Deere combine headers....................... 1
38551 PULLEY - driver, main shaft: Gleaner & New Holland combine headers................. 1
38550 PULLEY - driver, main shaft: Lexion combine header...............ccoovvvveeiiiiiiiiiiieenee, 1
32 113411 ANGLE — adjuster, combing header ...............ooviiiiiiiiiiiiii e 1
33 102052 SUPPORT - shaft, outboard, combine header...............ueeiiiiiiiieeieiieeeeeeeeeeeee, 1
34 100051 SHAFT - drive, 21' combing header.............ooevvueiiieeeeeee e 1
101047 SHAFT - drive, 25' combing header..............oouuuueeiiiiiiiee e 1
102351 SHAFT - drive, 30' combing NEAAET ...........ooeeeeeeieeeeeeeeeeeeeeeeeeeeeeeeeeeeeeeeeeeeeeeeeeeeeeanaees 1
102352 SHAFT - drive, 36' combing header............cooouueeiiieeeeeeee e 1
35 103552 PLATE — shield opener, Export combine headers only..............cccooiiiiiiiiiiiiieneeee. 1
36 103554 SHIELD — rubber, combing h@adEer...........cooovvuuieiieiieeeeee e 1
37 103311 SUPPORT - drive shaft, 21' combine header .................ceeeiiiiiiiiiieeiieeeeee e 1 -138024
113871 SUPPORT - drive shaft, 21’ combine header............coouuueiiiiiiiieeeee e 1 138025-
103312 SUPPORT - drive shaft, 25' combine header .............ccooouuiiiiiiiiiie e 1 -138024
113872 SUPPORT - drive shaft, 25 combine header................uueeiiiiiiiiiiiieieeeeeeeeee e 1 138025-
103313 SUPPORT - drive shaft, 30' combine header ............ccccoevevvieeeiiiiiiiieieeeeeeeeeeeeeeeeeees 1 -138024
113873 SUPPORT - drive shaft, 30’ combine header............coouuueieiiiiiiieeee e, 1 138025-
103314 SUPPORT - drive shaft, 36' combine header ............ccooovuiiiiiiiiiiiee e 1 -138024
113874 SUPPORT - drive shaft, 36’ combine header................uueeeiiiiiiiiiiiieeeeeeeeeeee e 1 138025-
38 102350 HUB — pulley, combing header ..............ooiiiiiiiiiiiiee e 1
39 113797 SHIELD — PIAStiC.....eiiiiiiee et et e e e 1 138025-
40 113804 (01 7o 1N =] o 1= o [ 1 138025-
41 25059 SEAL — SPONGE ...ttt ettt e e 2 138025-
A 19965 BOLT - round head, square neck, 3/8 NC x 1 inch
B 30228 NUT - lock, smooth flange, 3/8 NC distorted thread
C 21868 BOLT - round head, square neck, 1/2 NC x 1 inch
D 50186 NUT - lock, smooth flange, 1/2 NC distorted thread
E 18689 NUT - lock, 3/4 NC distorted thread
F 18639 WASHER - lock, 5/8 inch
G 18599 WASHER - flat, 17/32 inch I.D.
H 21264 BOLT - hex head, 3/8 NC x 1-1/4 inch — windrower header and Lexion combine header.

NOTE: For combine headers except Lexion, use the following hardware to
secure pulley item 18: 21268 BOLT — hex head, 5/16 NC x 1-1/2 inch (qty. 3)
21087 BOLT — hex head, 5/16 NC x 1 inch (qty. 2)
18636 LOCKWASHER - 5/16 inch (qty. 5)

J 20077 BOLT - hex head, 3/8 NC x 1 inch
K 18637 WASHER - lock, 3/8 inch
L 18525 BOLT - round head, square neck, 5/8 NC x 2-1/2 inch
M 18592 NUT - hex, 5/8 NC
N 18723 BOLT - hex head, 1/2 NC x 1-1/2 inch
P 30299 BOLT - hex head, 1/2 NC x 4 inch, thread full length
R 18600 WASHER - flat, 21/32 inch I.D.
S 18640 WASHER - lock, 3/4 inch
T 105069 BOLT - round head, short square neck, 1/2 NC x 3/4 inch
U 21863 BOLT - round head, short square neck, 3/8 NC x 3/4 inch
\Y, 21821 BOLT - flange head, 3/8 NC x 3/4 inch
W 21491 BOLT — hex head, 1/2 NC x 1-1/4 inch
X 30693 BOLT - flange head, 3/8 NC x 5/8 inch
Y 21572 BOLT — hex head, 1/4 NC x 5/8 inch
Z 18724 NUT - lock, 1/4 NC, distorted thread
a 21566 BOLT — hex head, 1/4 NC x 3/4 inch
~f REF Indicates where hardware passes through frame member.



36

SICKLE AND DRIVE




SICKLE AND DRIVE

37

REF PART DESCRIPTION QTY SERIAL
NUMBER Sngl./Dbl. NUMBER
1 100532 DRIVE - sickle, see page 46 for COmponents ...........ccccovevvieiiieeeiniiie e 1/2
2 47832 PULLEY - driven, single Sickle drive ..o 1/0
3 113698 ARM — output (Was 100421) ...t e e 1/2
4 100502 [ LT To1 L= =T o O 1/2 -124499
113229 PIN = SICKIE NBAT. .....ceiiiiiie e e e 1/2 124500-
5 21194 FITTING - lubrication, 90°..........cueiieiiee et 1/2
6 100501 HEAD ASSEMBLY - sickle, includes items 7 and 8..............ccceeeeeciieeiciiee e, 1/2 -115999
103705 HEAD ASSEMBLY - sickle, includes items 7 and 8 (see Note 1) ...........ccccuvveee.. 1/2  116000-124499
113232 HEAD ASSEMBLY - sickle, includesitems 7 and 8............ccooovviiiiiiiiiiiieeienn. 1/2 124500-138024
7 100500 BEARING - NEEAIE.........eiieeiiie ettt e e e et e e e e e e enaeee s 1/2
8 37930 SEAL - sickle head (install with lip facing outward) (see Note 1) .........ccccceeeenee. 1/2 -124499
113222 SEAL - sickle head (install with lip facing outward) ............cccccceeiiiiiiiiiiiiec e, 1/2 124500-
9 47833 PULLEY - driven, double sickle drive.............cooiiuuiiiiiiieieee e 0/2
10 129433 COARSE SICKLE ASS’Y - single sickle dr., 21’ complete, 25’ L/H, 30’ L/H, 36’ L/H ....1/ 0 -138024
Includes item 33. See Note 3. (See page 41 re: complete sickle).
129361 FINE SICKLE ASS’Y - single sickle dr., 21’ complete, 25’ L/H, 30’ L/H, 36’ L/H..1/0 138025-
Includes item 33. See Note 3. (See page 41 re: complete sickle).
11 158516 COARSE SECTION - sickle, top-serrated — 9 serrations per inch ...................... * -138024
34390 FINE SECTION - sickle, top-serrated — 14 serrations per inch (Kondex)................. *
118475 FINE SECTION - sickle, top-serrated — 14 serr. per inch (Busatis).................... OPT
* Single Sickle Qty: 21'=83, 25'=99, 30'=119, 36'=143
Double Sickle Qty: 12'=41, 15’=53, 18'=65, 21'=77, 25'=93, 30'=113, 36'=137
12 34391 SECTION - sickle, half........cooiie e e 2/2
13 33955 BAR - splice, 25', 30' & 36' single sickle drive...........ccccoevioiiiiiie e 1/0
14 30696 SCREW - rib neck, #12 NC x 5/8 inch - for sections to sickle back ...................... A/R
15 30852 SCREW - rib neck, #12 NC X 1-1/8 INCh ....ccuvviiiiiiee e AR
16 30669 NUT - lock, #12 NC distorted thread..............ooovvueeeiiiiiieeee e A/R
17 118345 SPECIAL SICKLE GUARD - second, third & fourth at drive end (was 28014) ...3/ 6
18 118344 SICKLE GUARD — dbl. heat treat (was 28013)..........cccceeueee. see note pg. 41 re: qty.
19 118162 GUIDE - sickle, hold-down (was 49420) ...........ccccocvvveeeeeeennns see note pg. 41 re: qty.
50228 GUIDE - high clearance, at double sickle overlap (SUB 49420 / 118162)............ 0/4 -115999
20 118301 SPECIAL COMBINATION STUB/POINTED GUARD — L/H ....ccoeveiiiieeeeeee 1/1
118302 SPECIAL COMBINATION STUB/POINTED GUARD — R/H......c.cccccvveeeireennee 171
21 REF CENTER SICKLE GUARD - double sickle drive (see Note 2) ..........cccceeveeeeeinns 0/1 -124499
22 118392 FINE SICKLE ASSY. - left, 12' double sickle (incl. item 23) (was 52235) ........... 0/1
118441 COARSE SICKLE ASS'Y. - left, 15" double sickle (incl. item 23) (w.102061)...... 0/1 -124499
118393 FINE SICKLE ASS'Y. - left, 15" double sickle (incl. item 23) (was 113378)......... 0/1 124500-
118442 COARSE SICKLE ASS'Y. - left, 18" double sickle (incl. item 23) (w.102063)...... 0/1 -124499
118394 FINE SICKLE ASS'Y. - left, 18" double sickle (incl. item 23) (was 113379)......... 0/1 124500-
118443 COARSE SICKLE ASS'Y. - left, 21' double sickle (incl. item 23) (w.102065) ...... 0/1 -138024
118395 FINE SICKLE ASS'Y. - left, 21’ double sickle (incl. item 23) (was 113380)......... 0/1 138025-
118444 COARSE SICKLE ASS'Y. - left, 25' double sickle (incl. item 23) (w.102067) ...... 0/1 -138024
118396 FINE SICKLE ASS'Y. - left, 25" double sickle (incl. item 23) (was 113381)......... 0/1 138025-
118445 COARSE SICKLE ASS'Y. - left, 30" double sickle (incl. item 23) (w.102069)...... 0/1 -138024
118397 FINE SICKLE ASS'Y. - left, 30" double sickle (incl. item 23) (was 113382)......... 0/1 138025-
118446 COARSE SICKLE ASS'Y. - left, 36" double sickle (incl. item 23) (w.102071)...... 0/1 -138024
118398 FINE SICKLE ASS'Y. - left, 36" double sickle (incl. item 23) (was 113383)......... 0/1 138025-
23 52206 GUIDE - top, L/H SICKIE.....coiieeeiee et 0/1
24 129320 COARSE SECTION - sickle, 9 serr./in., 90° bottom csk (was 102055, 60°)....0 / 3 -138024
118358 FINE SECTION - sickle, 14 serr./in., 90° bottom csk (was 52211, 60°)............... 0/3
See Note on page 41 Re: Double Sickle Overlap Kits
25 50199 SCREW - 60° countersunk head, ribbed neck, #12 NC x 1/2 inch..................... 0/12
145246 SCREW - 90° countersunk head, ribbed neck, #12 NC x 1/2 inch..................... 0/12
NOTES:

1. Newer sickle heads 113232 or 115321 and seal 113222 may be used to replace 103705 head and 37930 seal,
respectively. When making either of these substitutions, also order sickle head pin 113229 (item 4).

2. The center stub guard (item 21) used on Ser. No. 124499 and below is no longer available. Replace with Stub
Guard items 29, 30 and 31 plus two of item F and 3 of item H.

3. IMPORTANT: Sickles 129361 & 129433 replace prior numbers 49667 & 103424 respectively. The newer
sickles have a slightly wider back. To prevent premature sickle failure, install 3 of special guard item 17
at positions 2, 3 & 4 and 1 of item 20 at position 1.




38

SICKLE AND DRIVE




SICKLE AND DRIVE

39

REF PART DESCRIPTION QTY SERIAL
NUMBER Sngl./Dbl. NUMBER
26 118399 FINE SICKLE ASS’Y. - right, 12' double sickle header (was 52233) ................... 0/1
118448 COARSE SICKLE ASS'Y. - right, 15' double sickle header (was 102076)........... 0/1 -124499
118400 FINE SICKLE ASS’Y. - right, 15’ double sickle header (was 113385) ................. 0/1 124500-
118449 COARSE SICKLE ASS'Y. - right, 18" double sickle header (was 102078)........... 0/1 -124499
118401 FINE SICKLE ASSY. - right, 18 double sickle header (was 113386) ................. 0/1 124500-
118450 COARSE SICKLE ASS'Y. - right, 21' double sickle header (was 102080)........... 0/1 -138024
118402 FINE SICKLE ASS’Y. - right, 21’ double sickle header (was 113387) ................. 0/1 138025-
118451 COARSE SICKLE ASS'Y. - right, 25" double sickle header (was 102082)........... 0/1 -138024
118403 FINE SICKLE ASSY. - right, 25 double sickle header (was 113388) ................. 0/1 138025-
118452 COARSE SICKLE ASS'Y. - right, 30" double sickle header (was 102084)........... 0/1 -138024
118404 FINE SICKLE ASS’Y. - right, 30’ double sickle header (was 113389) ................. 0/1 138025-
118453 COARSE SICKLE ASS'Y. - right, 36" double sickle header (was 102086)........... 0/1 -138024
118405 FINE SICKLE ASS'Y. - right, 36" double sickle header (was 113390) ................. 0/1 138025-
27 129319 COARSE SECTION - sickle, 9 serr./in., 90° top csk (was 102054, 60°) .......... 0/3 -138024
118357 FINE SECTION - sickle, 14 serr./in., 90° top csk (was 52210, 60°)...........c......... 0/3
See Note on page 41 Re: Double Sickle Overlap Kits
28 118347 SPECIAL STUB GUARD - first 4 positions at drive end (was 34975).............. 4/8
29 118346 GUARD — stub (was 34974) ........ccoeiiiiiiiiieeeeee see note pg. 41 re: qty.
30 34980 BAR — adjUSTEr ... see note pg. 41 re: qty.
31 34359 GUIDE — SICKIE ..o see note pg. 41 re: qty.
32 B 2598 STUB GUARD CONVERSION KIT - 12’ & 15' header
B 2599 STUB GUARD CONVERSION KIT - 18' header
B 2619 STUB GUARD CONVERSION KIT - 21" header
B 2763 STUB GUARD CONVERSION KIT - 25’ header
B 2764 STUB GUARD CONVERSION KIT - 30" header
B 2765 STUB GUARD CONVERSION KIT — 36’ header
33 49670 BAR — reinforcing, package Of 77 ..........oooiiiiiiiiiiiiee e 1
34 129484 COARSE SICKLE ASS’Y. - right, 25’ single sickle drive, see NOTE pg. 41....... 1/0 -138024
158680 COARSE SICKLE ASS’Y. - right, 30’ single sickle drive, see NOTE pg. 41....... 1/0 -138024
158681 COARSE SICKLE ASS’Y. - right, 36’ single sickle drive, see NOTE pg. 41....... 1/0 -138024
43076 FINE SICKLE ASS’Y —right, 25’ single sickle drive, see NOTE pg. 41 ............... 1/0 138025-
43077 FINE SICKLE ASS’Y - right, 30’ single sickle drive, see NOTE pg. 41 ............... 1/0 138025-
43078 FINE SICKLE ASS’Y - right, 36’ single sickle drive, see NOTE pg. 41 ............... 1/0 138025-
35 49671 SCREW —rib neck, #12 NC X 0.92iNCh ....coccuiiiiiieeiee e AR
36 113584 TUBE — sickle Storage, 2717 ...t e e e a e e e e 1
113585 TUBE — SickIe StOrage, 25’ ... ettt e e e e 1
113586 TUBE — sickle Storage, 307 ...t e e e 1
113587 TUBE — sickle Storage, 36 ...t e e e e e e e e 1
37 102918 SHIELD - sickle, right end (Export headers only)..........ccocceeiiiiiiiiiiie e 1
38 129329 BAR — reinforcing (was 113941) ... ccseerr e ne e e mnnnes 1/0
39 115321 HEAD ASSEMBLY - sickle, includes items 7, 8,40 & 41......ccoeeeiiiieeieeeeen 1/2 see * note below
153812 HEAD ASSEMBLY - L/H sickle, 10° rotation, incl. items 7, 8,40 & 41................ 1/0 see * note below
*NOTE: 115321 Head is used for all 972 Headers with serial number 138025 and up except 30’ &
36’ Combine Headers with serial number 153178 and up, which use 153812 Head.
158962 HEAD ASSEMBLY — R/H sickle, 10° rotation, incl. items 7, 8, 40 & 41............... OPT
40 115670 O-RING —sickle head..........cccviiiiiiieieee e 1/2 138025-
41 113937 PLUG — SICKIE NBAT .......eiieiiiii e 1/2 138025-
A 100233 BOLT - hex head, 5/8 NC x 1-1/2” H 50120 BOLT - hex head, 3/8 NC x 17, stainless steel
B 21583 BOLT - hex head, 5/8 NC x 3 inch J 118193 NUT - lock, flange, 3/8 NC, stainless steel
Cc 18666 NUT - lock, 5/8 NC distorted thread K 118154 BOLT - hex head, 3/8 NC x 5/8”, grade 8
D 8218 BOLT - rnd hd, square neck, 7/16 NC x 1-7%" L 30228 NUT - lock, smooth flange, 3/8 NC dist. thread
21468 BOLT - rnd hd, square neck, 7/16 NC x 1-%” M 21863 BOLT - round hd, short sq neck, 3/8 NC x 3/4”
E 18654 NUT - hex, 7/16 NC N 21478 BOLT - round hd, square neck, 3/8 NC x 2-1/2”
F 30862 BOLT - rnd hd, square neck, 7/16 NC x 2-%" R 21452 NUT - serrated flange lock, 3/8 NC
21665 BOLT - rnd hd, sq. neck, 7/16 NC x 2-3/4”
(use at wear plate clips)
G 50119 BOLT - hx hd, 3/8 NC x 3/4”, stainless steel

NOTE: For Double Sickle Headers: At center
guard only, use 3 of item H instead of two of
item G and 1 of item H




40

SICKLE AND DRIVE




SICKLE AND DRIVE

41

GUARD/HOLD-DOWN QUANTITIES

Item 18 - 118344 Item 19 - 118162 Item 29 - 118346 | Items 30 & 31 - 34980 & 34359
21" single 37 20 38 42
25' single 45 24 46 50
30' single 55 29 N/A N/A
36' single 67 35 N/A N/A
12' double 16 20 19 25
15' double 21 25 24 30
18' double 27 31 30 36
21" double 33 37 36 42
25' double 41 45 44 50
30' double 51 55 54 60
36' double 63 67 66 72

NOTE: For Double Sickle Headers, kits are available to replace special countersunk sections required
at sickle overlap. Includes items 24, 27 and hardware in proper quantities to repair overlap sections.
118482 — KIT - overlap, 14 serration
118483 — KIT - overlap, 9 serration

COARSE SICKLES - COMPLETE

NOTE: For a complete single sickle, you will need:

21 Item 10
ltem 12

Item 14

ltem 16

ltem 35

Item 38
25' Item 10
Item 11
ltem 12
Item 13
Item 16
Item 34
Item 35
Item 38
30’ Item 10
Item 11
Item 12
Item 13
ltem 16
Item 34
Item 35
Item 38
36’ Item 10
Item 11
Item 12
ltem 13
ltem 16
Item 34
ltem 35
Item 38

NOTE: For all sizes, left half section attaches to sickle

129433
34391
30696

30669
49671
129329

129433
158516
34391
33955
30669
129484
49671
129329

129433
158516
34391
33955
30669
158680
49671
129329

129433
158516
34391
33955
30669
158681
49671
129329

Sickle Assembly Qty.
Qty. 2
Screw, #12 x 5/8 in. Qty.

Section, half *

(for R/H half section)

Nut, lock Qty.
Screw, #12 x .92 in. Qty.
Bar, reinforcing  Qty.
Left Sickle Ass’y. Qty.
Section Sickle Qty.
Section, half * Qty.
Bar Splice Qty.
Nut, lock Qty.
Right Sickle Ass’y. Qty.
Screw, #12 x .92" Qty.
Bar, reinforcing  Qty.
Left Sickle Ass’y. Qty.
Section Sickle Qty.
Section, half * Qty.
Bar Splice Qty.
Nut, lock Qty.
Right Sickle Ass’y. Qty.
Screw, #12 x .92” Qty.
Bar, reinforcing  Qty.
Left Sickle Ass’y. Qty
Section Sickle Qty
Section, half * Qty
Bar Splice Qty
Nut, lock Qty
Right Sickle Ass’y. Qty
Screw, #12 x .92 Qty
Bar, reinforcing Qty

head only, not to sickle back.

1

1

-—

= 00 a0 =2

0o K G0 o JE I N S R

FINE SICKLES - COMPLETE

NOTE: For a complete single sickle, you will need:

21 Item 10 129361
ltem 12 34391
ltem 14 30696
ltem 16 30669
ltem 35 49671
Item 38 129329
25' Item 10 129361
Item 11 34390
Item 12 34391
ltem 13 33955
ltem 16 30669
Item 34 43076
ltem 35 49671
Item 38 129329
30’ Item 10 129361
ltem 11 34390
Item 12 34391
ltem 13 33955
ltem 16 30669
ltem 34 43077
Item 35 49671
Item 38 129329
36’ Item 10 129361
ltem 11 34390
ltem 12 34391
Item 13 33955
ltem 16 30669
ltem 34 43078
ltem 35 49671
Item 38 129329

NOTE: For all sizes, left half section attaches to sickle

Sickle Assembly Qty.
Qty. 2
Screw, #12 x 5/8 in. Qty.

Section, half *

(for R/H half section)

Nut, lock Qty.
Screw, #12 x .92 in. Qty.
Bar, reinforcing  Qty.
Left Sickle Ass’y. Qty.
Section Sickle Qty.
Section, half * Qty.
Bar Splice Qty.
Nut, lock Qty.
Right Sickle Ass’y. Qty.
Screw, #12 x .92 Qty.
Bar, reinforcing  Qty.
Left Sickle Ass’y. Qty.
Section Sickle Qty.
Section, half * Qty.
Bar Splice Qty.
Nut, lock Qty.
Right Sickle Ass’y. Qty.
Screw, #12 x .92” Qty.
Bar, reinforcing  Qty.
Left Sickle Ass’y. Qty.
Section Sickle Qty.
Section, half * Qty.
Bar Splice Qty.
Nut, lock Qty.
Right Sickle Ass’y. Qty.
Screw, #12 x .92" Qty.
Bar, reinforcing  Qty.

head only, not to sickle back.

1

1

3
2
1

- 00 —=20—=-"=2Wa

- 00 =200 —=="-Wa

1
3
1
1
8
1
8

1




42

SEGMENTED SICKLE
SINGLE SICKLE HEADERS

NOTE: A total of 4 special guards are required with head segments,
as they have a slightly wider back than production sickles on units
prior to SN 162250. Install 1 of item 20 (position1) and 3 of item 17

(positions 2, 3 & 4) from page 37 to prevent premature sickle failure.

COARSE SICKLES - COMPLETE FINE SICKLES — COMPLETE
NOTE: For a complete single sickle, you will need: NOTE: For a complete single sickle, you will need:
21 ltem1 129024 Left, head seg. Qty.1 21 ltem1 129000 Left, head seg. Qty. 1
Item2 129026 Center segment Qty. 1 Item2 129002 Center segment Qty. 1
Item3 129028 Right, tail seg. Qty. 1 Item 3 129004 Right, tail seg. Qty. 1
Item4 129043 MacDon Splice Kit Qty. 2 Item4 129043 MacDon Splice Kit Qty. 2
ltem5 158516 Section Qty. 6 ltem5 34390 Section Qty. 6
25' ltem1 129024 Left, head seg. Qty. 1 25' ltem1 129000 Left, head seg. Qty. 1
Item2 129026 Center segment Qty. 1 Item2 129002 Center segment Qty. 1
Item3 129031 Right, tail seg. Qty. 1 Item3 129011 Right, tail seg. Qty. 1
Item4 129043 MacDon Splice Kit Qty. 2 Item4 129043 MacDon Splice Kit Qty. 2
ltem5 158516 Section Qty. 6 ltem5 34390 Section Qty. 6
30’ Item1 129024 Left, head seg. Qty. 1 30° Item1 129000 Left, head seg. Qty. 1
Item2 129026 Center segment Qty. 2 Item2 129002 Center segment Qty. 2
Item3 129029 Right, tail seg. Qty. 1 Item 3 129006 Right, tail seg. Qty. 1
Item4 129043 MacDon Splice Kit Qty. 3 Item4 129043 MacDon Splice Kit Qty. 3
ltem5 158516 Section Qty. 9 ltem5 34390 Section Qty. 9

36’ ltem1 129024 Left, head seg. Qty. 1 36’ ltem1 129000 Left, head seg. Qty. 1
Item2 129026 Center segment Qty. 3 Item2 129002 Center segment Qty. 3
Item3 129030 Right, tail seg. Qty. 1 Item3 129010 Right, tail seg. Qty. 1
Item4 129043 MacDon Splice Kit Qty. 4 Item4 129043 MacDon Splice Kit Qty. 4
ltem5 158516 Section Qty. 12 ltem5 34390 Section Qty. 1




SEGMENTED SICKLE
DOUBLE SICKLE HEADERS

18’ ONLY
Left overlap segment is

installed instead of item 2. &
2a

segments, as they have a slightly wider back than

4) from page 37 to prevent premature sickle failure.

NOTE: A total of 4 special guards are required with head

production sickles on units prior to SN 162250. Install 1
of item 20 (position1) and 3 of item 17 (positions 2, 3 &

COARSE SICKLES - COMPLEITE

36’ ONLY
Center segments are
installed between

items 1 & 2 and items

FINE bI;UKLI:S - GOMPLETE

43

NOTE: For a complete double sickle, you will need:

18' Item1 129025 Left, head seg. Qty.
Item 2a 129023 Left, overlap Qty.
Item 3 118449 Right, head seg. Qty.
Item5 129043 MacDon Splice Kit Qty.
Item6 158516 Section Qty.
21" Item1 129024 Left, head seg. Qty.
Item2 129032 Left, tail seg. Qty.
Item3 129040 Right, head seg. Qty.
Item4 129038 Right, tail seg. Qty.
Item5 129043 MacDon Splice Kit Qty.
ltem6 158516 Section Qty.
25’ Item1 129024 Left, head seg. Qty.
Item2 129033 Left, tail seg. Qty.
Item3 129040 Right, head seg. Qty.
Item4 129036 Right, tail seg. Qty.
Item5 129043 MacDon Splice Kit Qty.
Item6 158516 Section Qty.
30’ Item1 129024 Left, head seg. Qty.
Item2 129034 Left, tail seg. Qty.
Item 3 129040 Right, head seg. Qty.
Item4 129037 Right, tail seg. Qty.
Item5 129043 MacDon Splice Kit Qty.
Item6 158516 Section Qty.

36’ Item1 129024 Left, head seg. Qty.
Item 1a 129027 Center segment Qty.

Item2 129032 Left, tail seg. Qty.
Item3 129040 Right, head seg. Qty.
Item4 129038 Right, tail seg. Qty.
Item5 129043 MacDon Splice Kit Qty.
Item6 158516 Section Qty.

(1/side)

ON=aaa ON=- - aa W= =

N = ON = =

= A A

NOTE: For a complete double sickle, you will need:

Qty.
Qty.
Qty.
Qty.
Qty.

Qty.
Qty.
Qty.
Qty.
Qty.
Qty.

Qty.
Qty.
Qty.
Qty.
Qty.
Qty.

Qty.
Qty.
Qty.
Qty.
Qty.
Qty.

Qty.
Qty.

Qty.
Qty.
Qty.
Qty.
Qty.

18'

21

25’

30’

36’

(1/side)

Item 1
Item 2a
Item 3
Item 5
Item 6

Item 1
Item 2
Item 3
Item 4
Item 5
Item 6

Item 1
Item 2
Item 3
Item 4
Item 5
Item 6

Item 1
Item 2
Item 3
Item 4
Item 5
Item 6

Item 1
Item 1a

Item 2
Item 3
Item 4
Item 5
Item 6

129001
129042
118401
129043

34390

129000
129013
129021
129019
129043

34390

129000
129014
129021
129017
129043

34390

129000
129015
129021
129018
129043

34390

129000
129003

129013
129021
129019
129043
158516

Left, head seg.
Left, overlap
Right, head seg.
MacDon Splice Kit
Section

Left, head seg.
Left, tail seg.
Right, head seg.
Right, tail seg.
MacDon Splice Kit
Section

Left, head seg.
Left, tail seg.
Right, head seg.
Right, tail seg.
MacDon Splice Kit
Section

Left, head seg.
Left, tail seg.
Right, head seg.
Right, tail seg.
MacDon Splice Kit
Section

Left, head seg.
Center segment

Left, tail seg.
Right, head seg.
Right, tail seg.
MacDon Splice Kit
Section

ON=aaa ON=- - aa W= =

N = ON=- =

= A




44

RAISED SICKLE SPECIAL COMPONENTS

cutterbar

cutterbar



RAISED SICKLE SPECIAL COMPONENTS

45

REF PART DESCRIPTION QTY SERIAL
NUMBER NUMBER
B 2887 RAISED SICKLE KIT: 21 & 25’ Headers
B 2888 RAISED SICKLE KIT: 30 & 36’ Headers
Kits available through WholeGoods only.
NOTE: Quantities of parts included in Kits B 2887 and B 2888 are as shown in
quantity column. These are as required for Single Sickle Drive Headers. For
Double Sickle Drive Headers, the following additional quantities are required:
Item 1: 118115 Head Assembly, quantity 1
Item 8: 113695 Bar — spacer, quantities: 21’ = 20, 25’ = 28, 30’ = 31, 36’ =43
1 118115 HEAD ASSEMBLY - raised sickle, includes items 2 to 5 (was 113688)................... 1
2 113937 DISK — sickle head (Was 113694) ......cccouvieiiiiiei et 1
3 100500 BEARING — NEEAIE.......uiiiiie ettt e 1
4 113222 SEAL - sickle head (install with lip facing outward) ..........cccccccvviiiiineennen. 1
5 115670 O-RING —sickle head..........ccoouiiiiiiie e 1
6 REF SICKLE END GUARDS (notincluded) ..........ccccoeviieeeiniienennnnen. see page 36
7 REF SICKLE GUARD - double heat treated (not included)................ see page 36
8 113695 BAR — spacer, for hold-downs............cocoiiiiiiiiiiiiiee e, see note (1)
9 113985 PLATE - raised sickle, 595 mm long, leftend............cccoocciiieieeiiniciiieeen. 1
113984 PLATE - raised sickle, 912 mm Iong........cccoocviiiiiiiiiiinieeeee, see note (2)
113986 PLATE - raised sickle, 748 mm long, right end: 21°, 30’ & 36'............c....... 1
113987 PLATE - raised sickle, 1053 mm long, right end: 25" ...........cccccoiiiinn. 1
10 REF GUIDE - sickle hold-down (not included)............cccccvvveveeeeeiinnns see page 36
11 REF SHIELD - sickle, right end (not included)............ccoceeeiiiinnnnnen. see page 36
12 REF ARM — output (not included)...........cooriiiiiiiiiii e see page 36
13 118141 RETAINER — crop deflector..........cocuuiiiiiiiiii e 2
A 113814 BOLT — hex head, 7/16 NC x 1-1/2 inch
B 18654 NUT — hex, 7/16 NC
C 21254 BOLT - round head, square neck, 7/16 NC x 2 inch
D 8218 BOLT - round head, square neck, 7/16 NC x 1-1/2 inch
E 18688 WASHER - flat, 15/32 inch ID
F 21564 BOLT - hex head, 7/16 NC x 1-3/4 inch
NOTES:

(1)- Quantities for item 8: 21’ =20, 25’ =24, 30’ = 29, 36’ = 35
(2)— Quantities for item 9: 21’ =6, 25°=7,30°=9, 36’ =10



46

SICKLE DRIVE BOX

19

20 23 33 21 20

TOP VIEW —

25

18 17 16 15 14

+«— SIDE VIEW

2y P

P 747224

103673




47

SICKLE DRIVE BOX

REF PART DESCRIPTION QTY SERIAL
NUMBER NUMBER

100532 DRIVE - sickle, COMPIEte.........uueiiiiiiiiiiiiiiiiii e 1
1 100706 YOKE = OULPUL ...ttt e e et e e e st e e e s entaeaesanraneeeanes 1
2 100707 SEAL - oil, output shaft..........ccuumiiiiiiii e 1
3 100708 BUSHING = DIrONZE ...ttt 1
4 103565 PLUG - heX SOCKE! ...oeieeiiiiieieee ettt 2
5 100726 BUSHING = StEEI ...eeeiieiiiee et 1
7 100709 NUT = SPECIAL....coiiiiiiie ettt e e e e s et e e e e neeas 1
8 100710 STV ol I ] o 10 SRS 1
9 102629 SPACER - 60 MM O.D. ...ooiiiiiiee et 1
10 100712 O-RING ...t e et e e et e e e et e e e e enre e e e e nreas 1
11 102630 SEAL - oil, input shaft, 60 mm LD. .....ccoooiiiiiiee e 1
12 100714 BEARING ASSEMBLY - CUP & CONE.....oeeveiiiiiieeiiiie et 1
13 103096 PLUG = 00l drain c..cveeeciiieie ettt 2
14 100715 NUT = 10CK, M55 X 2.ttt 1
15 100716 BREATHER PLUG - With dipStiCK........cvviiiiiiiiie i 1
16 100717 BEARING ASSEMBLY - CUP & CONE.....eevieiiiiiieiiiiie e 1
17 100718 NUT - 10CK, M30 X 1.5 ettt 1
18 100719 (07 Y o (1T SRS 1
19 113152 SHIM —input Shaft ... 1
20 100720 BEARING ASSEMBLY - CUP & CONE.....oevieiiiiiieeiiiiie et 2
21 100721 [ 1Y N O RSO UOUP PO 1
22 100722 RING - retaining, internal ....... ... 2
23 100723 BUSHING = DIrONZE ...ttt ettt et a e 2
24 113153 BOLT — socket head, M10 X 50 MM ....oociiiiiiiiiiieiiee e 8
25 139003 TOOL KIT — sickle drive box disassembly/assembly............ccccccovvernnneen. A/R

(Refer to Tech Manual for instructions on use)

REF Apply Loctite 243 adhesive or equivalent to splines before assembly.



48

DRAPER CARRIER DECKS & SHIFT GROUP

102479



49
DRAPER CARRIER DECKS & SHIFT GROUP

REF PART DESCRIPTION QTY SERIAL
NUMBER NUMBER
1 102172 CARRIER DECK - left, 12" header.........cccoeeiiieiie e 1
102934 CARRIER DECK - left, 15" header.........ccccveiiiiiii e 1
102935 CARRIER DECK - left, 18" header..........ccoceeiiiiiiieiee e 1
102936 CARRIER DECK - left, 21" header (Shown)........cccooioiiiiiiiiieree e 1
102937 CARRIER DECK - left, 25" header..........cccceeiiiiiieiee e 1
102166 CARRIER DECK - left, 30" header.........cccoeeiiiiiiieiee e 1
102167 CARRIER DECK - left, 36" header...........cccoeiiiiiiiieiieee e 1
102165 CARRIER DECK - right, 12" header ........cccoooiiiiiiieiee e 1
102938 CARRIER DECK - right, 15" header .........ccoooiiiiiiiiiiee e 1
102939 CARRIER DECK - right, 18" header .........ccccoiiiiiiiiiiee e 1
102940 CARRIER DECK - right, 21" header ........cccoevoiiiiiieiie e 1
102941 CARRIER DECK - right, 25' header and right inboard 36’ header ............... 1
102162 CARRIER DECK - right, 30" header .........cccooiiiiiiiiii e 1
113087 CARRIER DECK - right outboard, 36' header (was 102164).............c......... 1
2 101456 EXTENSION - backsheet, left (shown) (21’ to 36°, motors outboard) .......... 1
101495 EXTENSION - backsheet, right (21’ to 36’, motors outboard)...................... 1
3 100263 SUPPORT - deck, front ... see note (1) -115999
151639 SUPPORT - deck, front (was 103591 or 151660) ...........cc.ue....e. see note (1) 116000-
4 100314 PLATE - deck support, 21' to 36' (qty. 7 for 36’ headers).........cccoecuveeernnenn. 4
5 100163 CLAMP - deck, 21' to 36' manual deck shift (qty. 4 for 36’ headers)............ 2
6 43582 GUIDE - deck, 2110 36" ......coiiieeeeiiee e see note (2)
7 18867 BEARING - ball, 21' to 36" (qty. 6 for 36’ headers) .......ccccecoeeieerceeenieenen, 4
NOTE: Items 8 to 15 are for 21' to 36' headers with hydraulic deck shift.
8 102942 SUPPORT - deck shift motor, L/H (Shown) ..o 1
102943 SUPPORT - deck shift motor, R/IH ......cooooveeiieieeeeeeee e 1
9 43907 MOTOR - deck shift, with key (item 10)........ccceviiiiiiii e, 2
123314 SEAL KIT - for hydraulic motor (was 101670)
10 2149 KEY - Woodruff, 1/4 X 1 INCH ....cooiiiieeee e 2
11 26847 SPROCKET - deck Shift ........cceieiiiieiieesee et 2
12 43219 WASHER - flat ..o 2
13 43466 CHAIN - roller, with connector links, 89 pitches overall length - 21" ............. 2

102189 CHAIN - roller, with connector links, 101 pitches overall length - 25'-36' ..... 2
101125 CHAIN - roller, with connector link, 12 pitches overall length - field kit ........ 2
6636 LINK - connector, spring clip type

14 102602 SRV B o o T=1 1 =T g Ted o T 2
15 100581 STOP = ChaiN ..o 4
16 103453 BAR - deck clamp, 12', 15’ and 18 headers........ccccovveeiiiiiiieeeeeeeeeeenenn 4
17 113541 BAR - front connecting, 36" header with connected R/H decks.................... 1
18 113542 EXTENSION — backsheet, 36’ header with connected R/H decks............... 1
19 113668 EXTENSION — backsheet, 36’ header with split R/H decks...............cccce... 1
B2687 KIT — hydraulic deck shift, includes components, hardware and instructions

required to convert a manual shift header to hydraulic shift.
Kit available through Wholegoods only.

A 21863 BOLT - rnd hd, sht sq nk, 3/8 NC x %~ K 50186 NUT - lock, smth flg, 1/2 NC dist. thd.

B 30228 NUT - lock, smth flg, 3/8 NC dist. thd. L 21567 BOLT - hex head, 3/8 NC x 3/4 inch

C 18598 WASHER - flat, 13/32 inch 1.D. M 21821 BOLT - flange head, 3/8 NC x 3/4”

D 21264 BOLT - hex head, 3/8 NC x 1-1/4 inch N 18635 WASHER - lock, 1/4 inch

E 19965 BOLT - rnd hd, sq nk, 3/8 NC x 1 inch P 21566 BOLT - hex head, 1/4 NC x 3/4 inch

F 18523 BOLT - rnd hd, sq nk 5/8 NC x 1-1/2” R 18600 WASHER - flat, 21/32 inch 1.D.

G 18639 WASHER - lock, 5/8 inch S 21345 NUT - hex jam, 5/8 NC

H 18592 NUT - hex, 5/8 NC T 30942 BOLT - hex head, 1/4 NC x 1-1/4 inch

J 21066 BOLT - rnd hd, sq nk, 1/2 NC x 1 inch U 21455 NUT - serrated flange, 1/4 NC

\% 19965 BOLT - round head, square neck, 3/8 NC X 1INCh ......c.cooiiiiiiiii e -115999
21066 BOLT - round head, square neck, 172 NC X 1TINCh .....c.cooiiiieiiiie e 116000-

w 30228 NUT - lock, smooth flange, 3/8 NC distorted thread..............oooiiiiiiiiiiiiee e -115999
18697 NUT — lock, 1/2 NC distorted thread ............ccooeiiiiiiiiieeeeeee s 116000-

NOTES: (1)- Quantities foritem 3: 12't0 21'=4,25" & 30°'=6,36"=7
(2) - Quantities for item 6, 43582: 21°, 25’ & 30’ manual deck shift = 2, 36’ manual deck shift = 4
21’, 25’ & 30’ hydraulic deck shift = 4



50

DRAPERS, DRIVE & TIGHTENER

ﬁ SN 131620
(@ (5 - 11
1

0

SN. 134349 AND BELOW




51
DRAPERS, DRIVE & TIGHTENER

REF PART DESCRIPTION QTY SERIAL
NUMBER 2 DECK/3 DECK NUMBER
1 REF DECK - draper, see page 49
2 49526 MOTOR - draper drive, with key (item 3).......ccccoriiiiii e 2/3 -124499
114319 MOTOR - draper drive, with key (item 3) (was 101669) .............cccceennee. 2/3 124500-
123314 SEAL KIT - hydraulic motor (was 101670)
3 2149 KEY - Woodruff, 1/4 X 1INCh ....cccoiiiiiiiiiii e 2/3
4 103443 SUPPORT - MOtor, [eft .........ooieeee e 1 -134349
103444 SUPPORT - motor, Fght .........coiiiii e 1/2 -134349
117007 SUPPORT - motor, left (shown), all sizes except 12" ........ccceeeveveiiiineeenee 1 134350-
118268 SUPPORT - motor, left, 12" header..........c.cociiiiiiiiiieeec e 1
117008 SUPPORT - motor, right, all sizes except 12’ .......ccccviiiiveeeiiiiieeeeeene 1/2 134350-
118270 SUPPORT - motor, right, 12" header...........ccccooiiiii e 1
5 103388 ARM - drive roller, [eft (ShOWN) .........oociiiiiiiiie e 1 -134349
103389 ARM - drive roller, Fight ... 1/2 -134349
6 118013 ROLLER - drive, 12' to 18" headers (was 100147) .......ccccecoeeireiceeeeeeeen. 2 -150558
117024 ROLLER - drive, c/w lagging (item 7), 21’ to 36' (was 102016)............... 2/3 -138024
113837 ROLLER - drive, vulcanized rubber coated, 12°t0 36'...........cccecvvernnnnee. 2/3 seenote 1
7 43779 LAGGING - includes three piECES .......uuviieieeiiiiiiiiiiee et 2
8 21301 FITTING - lube, 45° ..o 2/3
9 118185 BEARING - ball, install with shielded side out (was 101026) ................. 6/9
10 100862 SEAL - bearing (install with flat side [with writing] out) ...................... 10/15
11 102972 DISC - retaiNiNg ..cco.veeeieie ittt 2/3 -134349
12 103452 ARM - idler, rear - 15' & 18' headers (for 12’ see item 29) ........ccccvveveeeenns 2
103449 ARM - idler, rear - 21' to 36' (shown) (motors outboard) ............ccccc........ 2/3
13 102046 ARM - idler, front — 15’ & 18' headers (for 12’ see item 30)........cccceeeviveeene 2
102129 ARM - idler, front - 21' to 36" (shown) (motors outboard)......................... 2/3
14 18671 FITTING - lube, Straight.........c.coooiiiiiiiic e 2/3
15 100195 TUBE - 0d1€F FOIET ...t 2/3
16 100082 SHAFT - 0dler TOlEN ... 2/3
17 101008 SPACER - tUDE....coiii i 4/6
18 103360 ROD = SPFING ..ttt 2/3
19 101464 SUPPORT - spring rod, left upper (with indicator bar) ...........cccccooiiennnnn. 1 -138024
118206 SUPPORT - spring rod, left upper (with indicator bar)............cccccoviiennnnn. 1 138025-
113773 SUPPORT - spring rod, right upper (with indicator bar) ...............cc........ 1/2 -138024
118207 SUPPORT - spring rod, right upper (with indicator bar) ........................ 1/2 138025-
20 102045 SUPPORT - sSpring rod, JOWET ............oiiiiiiiiiiiiie e 2
21 100229 BAR - tiGNteNer ... e 2/3
22 100230 BAR - fIGNtENET ... s 2 -115999
23 100231 BAR - COMPIESSION.....uuuiiiiiiiiiiiiiiiiiiiii e nnnnen 2/3 -138024
118214 BAR — COMPIeSSION ...t 2/3 138025-
24 100412 N L0 I (0T T 1o o ST 2 -115999
25 100413 BOLT - tIgQhIeNer ... e 2 -115999
26 30441 WASHER - flat......ooiiei e 2/3
27 100414 2] S (T 1 (=T =Y SRS 2 -115999
28 103447 RETAINER - spring rod, left (ShOWN)........occuiiiiiiiiii e 1 -134349
103448 RETAINER - spring rod, fight ...........cccooiiiiiii e 1/2 -134349
NOTE: Items 29 to 31 are for 30' & 36" headers with drive motors inboard.
29 103435 ARM - idler, rear (shown) - 30' & 36' left deck (motors inboard) & 12’ right deck.......... 1
103437 ARM - idler, rear — 30" & 36' right deck (motors inboard) & 12’ left deck...... 1
30 103433 ARM - idler, front (shown) — 30' & 36' left deck (motors inboard) & 12’ right deck ....... 1
103434 ARM - idler, front — 30' & 36' right deck (motors inboard) & 12’ left deck..... 1
31 103393 STOP - drive roller, 30' & 36' (motors inboard)...........ccceeiveeeiiiiieeeeiieeeee 2

NOTE: 1. Re: Item 6 113837 — Starting Serial Number for 21’ to 36’ headers: 138025-
Starting Serial Number for 12’ to 18’ headers: 150559-
For 12’ to 18’ headers prior to Serial Number 150559, vulcanized roller 113837 may be used in place of
standard roller 118013 if additional traction is required to prevent draper slippage caused by heavy crop
loading.



52

DRAPERS, DRIVE & TIGHTENER

ﬁ SN 131620
(@ (5 - 11
1

0

SN. 134349 AND BELOW




53
DRAPERS, DRIVE & TIGHTENER

REF PART DESCRIPTION QTY SERIAL
NUMBER 2DECK/3 DECK NUMBER
32 101911 DRAPER = 12' DA ......ccctiiie ettt 2
100436 DRAPER = 15" NEATET......cciiiiiiie ettt 2
100437 DRAPER = 18" NEAET.......cciiiiiie ettt 2
100275 DRAPER = 21" NEAET......cii ittt 2
100438 DRAPER - 25" NEAUET.......cceitiiie ettt 2
101912 DRAPER = 30" NEAET.......cciiiiiie ettt 2
101913 DRAPER - left, 36" hader........ccoicuiiiiiiiiiie et 1
101914 DRAPER - right, center delivery 36" header ..............cccuvvvvveiiivieiiviieieiiieininnns 1
100438 DRAPER - right, inboard deck, 36’ header............ccccceeiviiiiiiiieeeeecee 0/1
113538 DRAPER - right, outboard deck, 36’ header............cccccooiiiiiiiiiinines 0/1
103780 DRAPER - extension piece, 19" (485 mm) IoNg ........coccveveviiieeeiiiiee e, 1
113938 DRAPER - 75’ bulk roll, economy material, (see note 2).............cccuu..... AR
113939 DRAPER - 150’ bulk roll, deluxe material, (see note 2)............ccccoeennee A/R
33 43469 CONNECTOR KIT - includes two slats & hardware .............ccccccceieiiieen. 2 -115999
103511 CONNECTOR KIT - includes two slats & hardware............c.ccccccevevecieeeenee. 2 116000-
103542 PACKAGE - draper hardware, includes 12 each of screw and nut
34 102865 BAR — tighteNner ... .oeeiiiiiiee e 4/6 116000-
35 102861 ARM — tighteNer.. ..o 2/3 116000-
36 50190 BOLT — hex head, 5/8 NC x 7-1/2 inch, thread minimum 6-1/2" ............. 2/3 116000-
37 113429 ADHESIVE — for lagging, 148 ml (5 fl. 0Z.)..coiiiiiiiieeeee e, AR
38 21010 FITTING — UD€, 90° ....eereiiiieeie ettt 2/3
39 118029 WASHER — flat ...eeeiieiee et 2/3 134350-
40 113953 BOLT = SPECIAL .....uvviiecciieie ettt ettt a e 2/3 134350-
41 113954 DISC = retaining ...ceeeeeiiiiee ettt e e et e e sraee e 2/3 134350-
42 113952 ARM — drive roller, left (ShOWN) ......cooiiiiii e 1 134350-
116066 ARM — drive roller, right..........cooiiiiiiie e 1/2 134350-
43 113971 SUPPORT — drivVe FOIEN .....cceiiviieeiciieee et 2/3 131620-134349
44 113997 RETAINER - spring rod, left (ShOWN) ........cccoiiiiiiiiiiiee e 1 134350-
116069 RETAINER — spring rod, right ...........oooiiiiiiic e, 1/2 134350-
45 118011 RING — retaining, internal ... 2/3 134350-
46 100081 ROLLER ASSEMBLY - idler, incl. ltems 9 (qty. 2), 10 (qty. 4), 15 & 16....... 2/3
. B2738 KIT — draper extension, (kit available through WholeGoods only)
includes the following:
103449 ARM —idler, rear (it 12) .....cooeiiiiieeee e e 2
102129 ARM — idler, front (ifEmM 13).....ccciiiiii e 2
103780 DRAPER - extension piece, 19" (485 mm) loNg ........cccoeccviveeeeeeiecciiieeeen, 2
A 19965 BOLT - round head, square neck, 3/8 NC x 1 inch
B 30228 NUT - lock, smooth flange, 3/8 NC distorted thread
C 21264 BOLT - hex head, 3/8 NC x 1-1/4 inch
D 18637 WASHER - lock, 3/8 inch
F 113420 SCREW - countersunk Torx head, 3/8 NC x 3/4 inch
G 30940 SETSCREW - socket head, 3/8 NC x 5/16 inch
H 30941 SETSCREW - hex socket through bore, 3/8 NC x 3/16 inch
J 18592 NUT - hex, 5/8 NC
M 20077 BOLT - hex head, 3/8 NC x 1 inch
N 21863 BOLT - round head, short square neck, 3/8 NC x 3/4 inch

NOTE: 2. Economy draper bulk rolls are a lower priced option to the deluxe drapers supplied with a new header.
Economy draper material is friction coated with rubber on both sides. Deluxe draper bulk rolls are the
same material as supplied with a new header. This material is skim coated with 0.015” thick rubber on
cleat side and friction coated with rubber on side opposite cleats. All bulk draper rolls come with no
holes and no connector bars.



54

REEL DRIVE & SUPPORT ARMS
Serial No. 115999 and below

102464



REEL DRIVE & SUPPORT ARMS
Serial No. 115999 and below

55

REF PART DESCRIPTION QTY SERIAL
NUMBER NUMBER
1 102961 ARM - reel support, left - with decal ..., 1 -115999
102962 ARM - reel support, right - with decal ..., 1 -115999
2 100807 BRACE - diagonal ..........cooiiiiiiiiieiiiiic et 2
3 8640 SPACER = tUDE ... s 2
4 102277 10 o O] I (=TT o] (o] o PRSP 2
5 102808 SUPPORT - cylinder mount, left ..., 1
102809 SUPPORT - cylinder mount, right.........cccccviiiiiiieiee e 1
6 30441 WASHER - flat, hardened...........ccoooiiiiiii e 3
7 REF CYLINDER - reel lift, see Reel Lift Hydraulics
8 18738 PIN - clevis, 5/8 x 2.52 inch effective length............cccooiiiii 2
9 18725 PIN - clevis, 5/8 x 2.05 inch effective length............ccccoooiiiiiiiiiiie e, 2
11 101447 PLATE = F€EI AFIVE ..o e s 1 -115999
12 30243 RING - retaining, €XterNal............cooe i 1 -115999
13 43011 MOTOR - reel drive, includes key, item 14 ... 1
123314 SEAL KIT - for motor 43011 (was 101670)
14 2149 KEY - Woodruff, 1/4 X 1 INCH ..o 1
15 101804 SPROCKET - drive, 17 toothed - high speed reel drive ..........cccccoevieeennen. 1 -115999
101803 SPROCKET - drive, 11 toothed - high torque reel drive...........c....coocceie. 1 -115999
16 43464 SHIM - reel drive sprocket (nominal quantity = 4 per sprocket) AR -115999
17 43219 WASHER = flat ..o 1
18 102020 SHAFT = 1€€1 AriVE ....eeiiiiiiie ettt 1 -115999
19 35694 BUSHING = PIASHC...ceciiuiiiieiitiiie ettt 3 -115999
20 27160 WASHER - flat.....ooo e 3 -115999
21 101805 SPROCKET - driven, 60 toothed............cccoviiiiiiei e 1 -115999
22 30836 KEY - Woodruff, 3/8 x 1-1/4 inch, reel drive shaft .............ccocoovvviiiiieeennnnn. 1 -115999
23 102778 WASHER = flat.....cco o 1 -115999
24 101870 CHAIN - roller, #50 x 68 pitches with connector - high speed reel drive ...... 1
101871 CHAIN - roller, #50 x 66 pitches with connector - high torque reel drive...... 1 -115999
6634 LINK - connector, #50 spring clip
25 102022 SHIELD - reel drive, with deCals..........ccooovveieiieiieeeeee e 1 -115999
26 102745 107 N1V o SRS 1 -115999
27 102253 BAR - pitch adjuSTing .......cooiiiiiieiiiee e 1 -115999
28 18671 FITTING - lube, straight............coooiiiiiiiie e 2
29 102254 SHAFT = re€l Al ..o 1 -115999
30 102817 SUPPORT = 1€€1 Al ...oveiiiiiieieiie ettt 1 -115999
A 21158 BOLT - round head, square neck, 5/8 NC x 4 inch
B 50225 NUT - lock, smooth flange, 5/8 NC distorted thread
C 18523 BOLT - round head, square neck, 5/8 NC x 1-1/2 inch
D 18600 WASHER - flat, 21/32 inch I.D.
E 21594 BOLT - hex head, 5/8 NC x 1-1/2 inch
F 21581 BOLT - hex head, 1/2 NC x 3-1/2 inch
G 18638 WASHER - lock, 1/2 inch
H 18697 NUT - lock, 1/2 NC distorted thread
J 50189 BOLT - hex head, 5/8 NC x 6-1/2 inch, thread full length
K 18592 NUT - hex, 5/8 NC
L 21585 BOLT - hex head, 5/8 NC x 1-1/4 inch
M 18648 PIN - cotter, 3/16 x 1-1/4 inch
N 21584 BOLT - hex head, 5/8 NC x 2-1/2 inch
P 21821 BOLT - flange head, 3/8 NC x 3/4 inch
Q 18635 WASHER - lock, 1/4 inch
R 21566 BOLT - hex head, 1/4 NC x 3/4 inch
S 50124 SCREW - flange head, self-tapping, 5/16 x 1/2 inch
T 18598 WASHER - flat, 11/32 inch I.D.



56

REEL DRIVE & SUPPORT ARMS
Serial No. 116000 and above




REEL DRIVE & SUPPORT ARMS
Serial No. 116000 and above

57

REF PART DESCRIPTION QTY SERIAL
NUMBER NUMBER
1 113465 ARM - reel support, left - with reflector (was 103563) ..........cccoevvieeeiiiineenns 1 116000-138024
117048 ARM — reel support, [eft ... ... 1 138025-
113466 ARM - reel support, right - with reflector (was 103564)...........ccccccveeviiieeens 1 116000-138024
117047 ARM —reel support, fight.........coooiiiiiiiiii 1 138025-
2 100807 BRACE - diagonal ........c.eoiiiiiiiii et 2
3 8640 SPACER - tUDE ...t 2
4 102277 SUPPORT =TI PrOP .eeieieieiettteeeee ettt 2
5 102808 SUPPORT - cylinder mount, left...........cccoiiiiieiiiie e, 1
102809 SUPPORT - cylinder mount, right...........cccooiiiiiii e 1
6 30441 WASHER - flat, hardened............coooiiiiiiiie e 3
7 REF CYLINDER - reel lift, see Reel Lift Hydraulics
8 18738 PIN - clevis, 5/8 x 2.52 inch effective length...........c.cccoviiiiiiiii i, 2
9 18725 PIN - clevis, 5/8 x 2.05 inch effective length..........cccccoovviiiiiri e, 2
11 103220 PLATE = FEEI drIVE ...ceeiiiiiiie ettt 1 116000-
12 103202 SUPPORT - reel drive, with bearing cups (item 20) ........ccccceviieeevicireeeee, 1 116000-124499
158686 SUPPORT - reel drive, with bearing cups (item 20) (was 113327) .............. 1 124500-
13 43011 MOTOR - reel drive, includes key, item 14........cccceveeiiiiieee e 1
123314 SEAL KIT - for motor 43011 (was 101670)
14 2149 KEY - Woodruff, 1/4 X 1iNCH ......ooiiiiiiie e 1
15 103221 SPROCKET - drive, 17 tooth - high speed reel drive ..........cccccceveeeievinnnnennn. 1 116000-
103211 SPROCKET - drive, 11 tooth - high torque reel drive.............cccccoiiiennnn. 1 116000-
16 43219 WASHER = flat.....cooieiieiccee et 1
17 103198 107 N1V o SRS 1 116000-124499
113332 CAM — drive, piCK-UP re€l ONIY......cccoeiiiiiiiiiie e 1 124500-
18 103284 SHAFT = 1€€1 AriVE ....eeiiiieiiie ettt e 1 116000-
19 7910 BEARING = CONE ...eoiieeiiiiie e cteee ettt et e s e s eesnnnnee s 2 116000-
20 7900 BEARING = CUD .itiiieeiieie ettt et ettt e st e e s e e snneee s 2 116000-
21 103210 SPROCKET - driven, 60 tooth, continuous reel .........cccccccccveiiieie e, 1 116000-
22 7038 KEY - 1/4 square X 1.89 iNCh........cccoiiiiiiiiiie e 2 116000-
23 16235 WASHER = flat......cooeieeece e 1 116000-
24 103214 CHAIN - roller, #50 x 70 pitches with connector - high speed reel drive ...... 1 116000-
101870 CHAIN - roller, #50 x 68 pitches with connector - high torque reel drive...... 1
6634 LINK - connector, #50 spring clip
25 103466 SHIELD - reel drive, continuous reel (was 103593) .........ccccvviiiiiiniieeennne, 1 116000-
26 REF BAR - hose support, see Reel Drive Hydraulics, pages 20 - 25.................... 1 116000-
28 18671 FITTING - lube, straight, qty. 3forbatreel.......ccccccceeeiiiiiiiiiiieeeee, 2
31 158023 SUPPORT - reel tail, L/H, with reflector (was 117059)........ccccccceeeviiinrnnnnnn. 1 116000-
137054 SUPPORT - reel tail, R/H, with reflector, bat reel only (was 137021).......... 1
32 113617 BEARING - ball, with setscrews, qty. 2 forbatreel ............ccccviviiininn. 1 116000-
33 100589 FLANGE - bearing, cropped, qty. 2 forbatreel..........cccocccvveveviiiiiiciinnnen, 1 116000-
34 100591 FLANGE - bearing, cropped (lube fitting removed), qty. 2 for bat reel ......... 1 116000-
35 100592 COVER - bearing, cropped, qty. 2 for batreel............cccccooiiiiiiiiie 1 116000-
36 21010 FITTING — IUDE 90 ...ttt e e snneee s 1
37 113442 SPACER - tube, L/H fore-aft support.........cccceeeiiiciiiiieiee e 2 124500-
113441 SPACER - tube, R/H fore-aft support — bat reel only...........cccccoeeiiinennne 2
38 113445 SUPPORT — L/H fOre-aft ........ccueeiiiiiiie e 1 124500-
39 113441 SPACER - tube, R/H fore-aft support, qty. 4 for split pick-up reel ............... 2 124500-
40 113410 SUPPORT - R/H fore-aft, qty. 2 for split pick-up reel..........ccccceeveeeieinnnneeen. 1 124500-
41 13250 RING — retaining .....coo it 1 124500-134349
118010 RING - retaining, qty. 2 forbat reel..........coooiiii 1 134350-
42 113447 SPROCKET - reel fore-aft adjustment, qty. 3 for splitreel .............ccec....... 2 124500-
43 30907 PIN = roll, gty. 3 for Split re€l.........ccooiuiiiieiie e 2 124500-
44 137031 SUPPORT — R/H fore-aft, outboard — bat reel only............ccccceeviniriinnnnen. 1
45 118199 PLATE — with amber reflector, continuous re€l ...........ccccoeeeiiiiiiiiiiiieeeeeee, 1



58

REEL DRIVE & SUPPORT ARMS
Serial No. 116000 and above




REEL DRIVE & SUPPORT ARMS
Serial No. 116000 and above

59

REF PART DESCRIPTION QTY SERIAL
NUMBER NUMBER

46 137042 WASHER —flat, tapered [.D. .......ooeieeeee e 1 see note

47 113420 SCREW - locking socket head, 3/8 x 3/4 inCh .........ccccooiiiiiiiie 1 see note

AN <XXS<CHOWIPDTZZ-rXCe _IOTMMUOT>

21158
50225
18523
18600
21594
21581
18638
18697
50186
50190
18592
21585
18648
21491
113420
18635
21566
5512
101898
19965
30228
21066
18639
50124
118276
103562
18723

NOTE: ltems 46 and 47 are used for some headers that have reel center
tubes with a tapped left end shaft instead of a snap ring groove. They are
used in place of item 41. (By tapping the end shaft, these parts may also
be used to repair center tubes that do not have a snap ring to retain the
bearing.)

BOLT - round head, square neck, 5/8 NC x 4 inch
NUT - lock, flange, 5/8 NC distorted thread

BOLT - round head, square neck, 5/8 NC x 1-1/2 inch
WASHER - flat, 21/32 inch I.D.

BOLT - hex head, 5/8 NC x 1-1/2 inch

BOLT - hex head, 1/2 NC x 3-1/2 inch

WASHER - lock, 1/2 inch

NUT - lock, 1/2 NC distorted thread

NUT — lock, smooth flange, 1/2 NC distorted thread
BOLT - hex head, 5/8 NC x 7-1/2 inch, thread full length
NUT - hex, 5/8 NC

BOLT - hex head, 5/8 NC x 1-1/4 inch

PIN - cotter, 3/16 x 1-1/4 inch

BOLT - hex head, 1/2 NC x 1-1/4 inch, thread full
SCREW - countersunk Torx head, 3/8 NC x 3/4 inch
WASHER - lock, 1/4 inch

BOLT - hex head, 1/4 NC x 3/4 inch

NUT - slotted hex, 3/4 NF

SCREW - flange head, self tap, 3/8 x 5/8 inch

BOLT - round head, square neck, 3/8 NC x 1 inch
NUT - lock, smooth flange, 3/8 NC distorted thread
BOLT - round head, square neck, 1/2 NC x 1 inch
WASHER - lock, 5/8 inch

SCREW - flange head, self tap, 5/16 x 1/2 inch
SCREW - flange head, self tap, 5/16 x 3/4 inch (two at front)
BOLT - round head, square neck, 5/8 NC x 1-1/4 inch
BOLT - hex head, 1/2 NC x 1-1/2 inch



60
SPLIT REEL SPECIAL COMPONENTS

NOTE: For Reel Drive and Support Arm components not shown here, see pages 56 to 59.

PICK-UP REEL - RIGHT HAND
REEL SUPPORT COMPONENTS
30' & 36'

CENTER REEL ARM
COMPONENTS - 30" & 36’
BAT & PICK-UP REEL



61
SPLIT REEL SPECIAL COMPONENTS

REF PART DESCRIPTION QTY SERIAL
NUMBER NUMBER

NOTE: For Reel Drive and Support Arm components not shown here, see pages 56 to 59.

28 18671 FITTING - lube, Straight..........cocoiiiiiiiiiiee e 1
36 103578 ARM - reel support, center, with reflector............cccoeeiiieeiiiiciice e, 1 -124499
113464 ARM - reel support, center, with reflector...........ccccceeiiiii e, 1 124500-
37 103285 SPROCKET - driven, 60 tooth, splitreel ........cccoooeeiiiiiiiiiiiiieeeee, 1
38 103264 HUB - With CIEVIS ...eiiiiiiiie e 1
39 103595 SHIELD - reel drive, SPlIt rel .......coceieiiiiiieeeee e 1
40 137035 BLOCK - reel connector, with lube fitting item 54 (was 32200).................... 1
41 113270 SUPPORT - reel prop, centerreel arm........ccccoooiiiiiiiieeiiieeee e 1
42 REF CYLINDER - reel lift, center arm, see Reel Lift Hydraulics
43 37830 CLEVIS - center cylinder adjustment...........ccccccooiiiiiiieiie e, 1
44 103579 PIN - clevis, 3/4 x 4.53 inch effective length..........cccccooiiiiii e, 1
45 18601 WASHER - flat, 3/4 SAE........co oo 2
46 103580 PIN - clevis, 5/8 x 3.74 inch effective length..........c.cccoooiiiiii e, 1 -124499
18629 PIN - clevis, 3/4 x 3.74 inch effective length.............cccooviiiien i, 1 124500-
47 103322 SHAFT - re€l tail ..o 1
48 103319 CAM = T ettt ettt e et e e et e e e e nnrae e e e nnrae e e e anees 1 -124499
113323 107 N1V e Y Y RSP 1 124500-
49 35694 BUSHING = PIASHC...ceiiiiiiiie ittt 2
50 27160 WASHER = flat.....cooiiiiiei et 1
51 103339 SUPPORT - right hand ..........ccuiiiiiiee e 1 -124499
158017 SUPPORT - right hand, with reflector (was 117060).........c..ccccceveeiiieeeenen. 1 124500-
52 103340 WASHER = thrust.......eeiiie e 1
53 30441 WASHER — hardened............coocviiiiiiiie e 1
54 21301 FITTING — UD€, 45° ...ttt 1
A 21575 BOLT - hex head, 1/2 NC x 1 inch
B 21264 BOLT - hex head, 3/8 NC x 1-1/4 inch
C 18637 WASHER - lock, 3/8 inch
D 137036 BOLT - hex head, 3/4 NC x 4-1/4 inch
E 102636 NUT - side lock, 3/4 NC distorted thread
F 113426 BOLT - round head, square neck, 3/4 NC x 4-1/2 inch (1 inch thread length)
G 18601 WASHER - flat, 3/4 inch 1.D.
H 18697 NUT - lock, 1/2 NC distorted thread
K 18592 NUT - hex, 5/8 NC
M 18648 PIN - cotter, 3/16 x 1-1/4 inch
T 101898 SCREW - flange head, self tap, 3/8 x 5/8 inch
U 21066 BOLT - round head, square neck, 1/2 NC x 1 inch
Vv 50186 NUT - lock, smooth flange, 1/2 NC distorted thread
w 18689 NUT — lock, 3/4 NC distorted thread



62

Model 2100 PICK-UP REEL
g\\L Serial Number 115999 and below

@
©
-1
o
o




Model 2100 PICK-UP REEL
Serial Number 115999 and below

REF PART DESCRIPTION QTY SERIAL
NUMBER
1 101839 TUBE - CeNLEI, 15" FEEI e 1
101838 TUBE - center, 18 1€l ... 1
101837 TUBE - center, 21" rE@l ... .o 1
101836 TUBE - center, 25" r€€1 .......oeeiiiiieee e 1
2 48051 ARM - cam, includes 2 bearings (item 3) .......ccoooiiiiiiiii e 6
3 50185 BEARING - Dall......eeiiiiiiee e 12
4 48050 BOLT - shoulder, SpecCial ...........cccccoiiiiiiiiiiiiec e 12
5 48061 RING - €am, RIH ..o 1
6 50184 BEARING = DAl 6
7 101841 TUBE - finger, outboard stagger (Dimension X = 90 mm) - 12' reel............. 3
101843 TUBE - finger, outboard stagger (Dimension X = 90 mm) - 15' reel............. 3
101845 TUBE - finger, outboard stagger (Dimension X =90 mm) - 18' reel............. 3
101847 TUBE - finger, outboard stagger (Dimension X = 90 mm) - 21' reel............. 3
101849 TUBE - finger, outboard stagger (Dimension X = 90 mm) - 25' reel............. 3
101842 TUBE - finger, inboard stagger (Dimension X = 140 mm) - 12" reel.............. 3
101844 TUBE - finger, inboard stagger (Dimension X = 140 mm) - 15'reel ............. 3
101846 TUBE - finger, inboard stagger (Dimension X = 140 mm) - 18'reel ............. 3
101848 TUBE - finger, inboard stagger (Dimension X = 140 mm) - 21" reel ............. 3
101850 TUBE - finger, inboard stagger (Dimension X = 140 mm) - 25' reel.............. 3
8 100295 BUSHING - fingertube ...........cooviiiiiiiiiiiee e see note (1)
9 101289 ARM - finger tube.........oeiiiiiii e see note (2)
10 100308 FINGER - PIiCK-UP €€l ....ccoiiiiiiiiiiiiiiie e see note (3)
11 100365 BOLT - special, rib neck, 5/16 NC ........ccccceeviiiiiiiiiie e, see note (4)
12 100327 DISC - half .o see note (5)
13 101703 FINGER - double, R/H.......coo et 6
101974 FINGER - double, L/H ..o 6
14 102722 DISC - half, [eft @Nd ......ooiiiii e 2
15 105103 DISC - half, right @Nd ......c.coiiiiii e 2
16 102727 COVER - finger tube, 1795 mm — cut to SUit ..o, A/R
17 102786 FLANGE - finger tube ........cooiiiieee e 12
18 102874 SUPPORT - end shi€ld.........ccoceiiiiiiiiiii e 6
19 102818 SHIELD - end, ight ....coiiiiiiiii e 2
20 REF SHAFT - reel see Reel Drive & Support Arms
21 105008 GUSSET - right €nd diSC ....couvviiiiiiiiiieieee e 6
A 18666 NUT - lock, 5/8 NC distorted thread
B 21594 BOLT - hex head, 5/8 NC x 1-1/2 inch
C 30712 BOLT - flange head, 3/8 NC x 2-1/2 inch, thread full length
D 21975 BOLT - flange head, 3/8 NC x 1 inch
E 30228 NUT - lock, smooth flange, 3/8 NC distorted thread
F 50076 BOLT - flange head, 3/8 NC x 5/8 inch
G 21821 BOLT - flange head, 3/8 NC x 3/4 inch
H 101898 SCREW - flange head, self-tapping, 3/8 x 5/8 inch
K 30808 SCREW - truss head, 5/16 NC x 3/8 inch
L 30280 NUT - lock, smooth flange, 5/16 NC distorted thread
M 102685 SCREW - truss head, 5/16 NC x 1/2 inch
N 18690 NUT - lock, 5/16 NC distorted thread
NOTES:

(1) - Quantities: 12'
Quantities: 12"

@

(4
(5

Quantities: 12"

18, 15'=24,18'=24,21'= 30, 25' = 36
) - 6,15'=12,18'=12,21'=18,25' =24

(3) - Quantities: 12' =90, 15' = 120, 18' = 138, 21' = 162, 25' = 204
) - Quantities: 12' = 102, 15' = 132, 18' = 150, 21' = 174, 25' = 216
) - 2,15'=4,18'=4,21'=6,25'=8



64

Model 2100 PICK-UP REEL
Serial Number 116000 and above

103693



Model 2100 PICK-UP REEL
Serial Number 116000 and above

65

REF PART DESCRIPTION QTY SERIAL
NUMBER STD./SPLIT NUMBER
1 105313 TUBE — CeNtEI, 127 TEEI ... 1
105053 TUBE - center, 15" 1€l ... oo 1
105054 TUBE - center, 18" 1@l ... .o 1
105055 TUBE - center, 21" r€€1 ......uvieiiieee e 1
105056 TUBE - CENLEI, 25" FEEI ... 1
105053 TUBE - center, 30" splitreel L/H ... 1
105078 TUBE - center, 30" split re€l R/H........oooooiiiiiiieeeeee e 1
105079 TUBE - center, 36" split reel L/H ........oooooiiiiiiiieee e 1
105080 TUBE - center, 36" split reel R/H.......cooooiiiiiee e 1
2 48051 ARM - cam, includes 2 bearings (item 3) ......c.cocceiiiiiiii 6/12
3 50185 BEARING - Dall......eiiiiiiieee e 12/24
4 105141 BOLT - shoulder, SPeCial ...........cevieeiiiiiiiiiiiie e 12 /24
5 48061 RING = €am, R/H ...t 1/2
6 50184 BEARING - Dall......eeiiiiieee e e 6/12
7 105306 TUBE - finger, outboard stagger (Dimension X =90 mm) — 12’ reel ........... 3
105153 TUBE - finger, outboard stagger (Dimension X =90 mm) - 15' reel............. 3 was 101843
105155 TUBE - finger, outboard stagger (Dimension X = 90 mm) - 18' reel............. 3 was 101845
105157 TUBE - finger, outboard stagger (Dimension X = 90 mm) - 21' reel............. 3 was 101847
105159 TUBE - finger, outboard stagger (Dimension X = 90 mm) - 25' reel............. 3 was 101849
105153 TUBE - finger, outboard stagger (Dimension X = 90 mm) - 30" reel............. 6 was 101843
105161 TUBE - finger, outboard stagger (Dimension X = 90 mm) - 36' L/H reel ...... 3 was 105086
105163 TUBE - finger, outboard stagger (Dimension X = 90 mm) - 36' R/H reel...... 3 was 105088
105307 TUBE - finger, inboard stagger (Dimension X = 140 mm) — 12’ reel ........... 3
105154 TUBE - finger, inboard stagger (Dimension X = 140 mm) - 15'reel.............. 3 was 101844
105156 TUBE - finger, inboard stagger (Dimension X = 140 mm) - 18'reel.............. 3 was 101846
105158 TUBE - finger, inboard stagger (Dimension X = 140 mm) - 21" reel.............. 3 was 101848
105160 TUBE - finger, inboard stagger (Dimension X = 140 mm) - 25' reel.............. 3 was 101850
105154 TUBE - finger, inboard stagger (Dimension X = 140 mm) - 30'reel ............. 6 was 101844
105162 TUBE - finger, inboard stagger (Dimension X = 140 mm) - 36' L/H reel ...... 3 was 105087
105164 TUBE - finger, inboard stagger (Dimension X = 140 mm) - 36' R/H reel...... 3 was 105089
8 100295 BUSHING - finger tube .........coovviiiiiiiiiee e see note (1)
9 105230 HOUSING — bushing (was 105075) .........cccoovviiiireeeeeeeeecieieeen. see note (2)
10 100308 FINGER - pick-up reel, steel..........cccooiiiiiiiiiii e, see note (3)
11 100365 BOLT - special, rib neck, 5/16 NC ........cccooiiiiiiiiiiiiiieeee, see note (4)
12 101703 FINGER - double, R/H end of LIH reel .........ccocoeeiiieiiiiieiieeeeiee s 0/6
13 101974 FINGER - double, L/H end of RIH reel ..........cocoeviiiiiiiiiiiiececee 0/6
14 105062 DISC - 1/3 SECION ...t see note (5)
15 105063 DISC - 1/3 sector, tail €N ........coooeieee e 3
16 105048 DISC - 1/3 SeCtor, Cam €Nd .........ccuiiieiiiiie et e e snreeee e 3/6
17 105049 HOUSING - bushing, cam €nd ...........cccceeeviiiiiiiiiee e 6/12
18 105070 SUPPORT - end shi€ld..........cccoiiiiiiiiiee e 6/12
19 105074 SHIELD - end, Cam €Nd.........cooooeimiiiee e 2/4
20 105065 SHIELD - end, inboard end of R/H split reel, 30" & 36" ...........ceeeeeeeeinnnneen. 6
NOTES:
(1) — Quantities (Steel Fingers): 12’ = 27, 15' = 39, 18' = 39, 21' = 51, 25' =63, 30' = 93 36' = 105
(Plastic Fingers): 12' =18, 15' =24, 18' = 24, 21' = 30, 25' = 36, 30' = 54, 36' = 60
(2) - Quantities: 12' =12, 15" & 18’ = 18, 21’ = 24, 25" = 30, 30’ = 42, 36’ = 48.
(3) - Quantities: 12’ = 105, 15’ = 132, 18 = 150, 21’ = 174, 25 = 216, 30’ = 252, 36’ = 300.
(4) - Quantities: 12° = 105, 15’ =132, 18’ = 150, 21’ = 174, 25’ = 216, 30’ = 264, 36’ = 312.
(5) - Quantities: 12'=3, 15’ & 18'=6,21' =9, 25 =12, 30’ = 15, 36’ = 18.



66

Model 2100 PICK-UP REEL
Serial Number 116000 and above

103693



67
Model 2100 PICK-UP REEL
Serial Number 116000 and above

REF PART DESCRIPTION QTY SERIAL
NUMBER STD./SPLIT NUMBER
21 105304 COVER - steel finger tube, 1805 mm (71.1”) — cut to suit (was 102727) A/R
105101 COVER - steel finger tube, inboard end, 100 mm (4”) — split reels ............. 6
22 105129 FINGER TUBE - repair piece, for steel finger.........cccoccvcvveviceneiicieneee A/R
137068 FINGER TUBE - repair piece, plastic finger ...........ccccoeeciieeieeiiiccieneen. A/R

23 NSS SUPPORT - end finger ............ steel reel qty. = 6, plastic fingerreel =6 /12 see note (9)
24 16919 WASHER - flat, R/H end (qty. for plastic finger reel, see note 6) ................ 3
25 105333 FINGER - plastic, end.............. steel reel qty. = 6, plastic finger reel =6/ 12
26 105212 FINGER — PlastiC......cccieiiiiiiee et see note (7)
27 105196 SCREW - hex washer head, #10 NC x 1-3/4 inch, black............ see note (8)
28 105197 NUT — lock, #10 NC nylon insert, black............cccooieiiiiiincinnnen. see note (8)
29 137185 END FINGER ASSEMBLY - includes one each of items 23, 25, 27,28, G & L

A 21941 NUT - jam, lock, 5/8 NC distorted thread

B 21585 BOLT - hex head, 5/8 NC x 1-1/4 inch

C 105136 SCREW - truss head, Torx socket, 1/2 NC x 1 inch

D 50186 NUT - lock, smooth flange, 1/2 NC distorted thread

E 105135 SCREW - truss head, Torx socket, 1/2 NC x 3/4 inch

F 105173 NUT — jam, lock, 5/8 NF distorted thread

G 21863 BOLT - round head, short square neck, 3/8 NC x 3/4 inch

H 30228 NUT - lock, smooth flange, 3/8 NC distorted thread

J 105137 SCREW - truss head, Torx socket, 3/8 NC x 1/2 inch

K 18690 NUT - lock, 5/16 NC distorted thread

L 21452 NUT — serrated flange lock, 3/8 NC free spinning
NOTES:

(6) - Quantities: 12' =12, 15" & 18' = 18, 21' = 24, 25' = 30, 30' = 42, 36' = 48

(7) — When converting to plastic from steel fingers, also order hardware items 27 & 28 for each item 26.
Plastic Finger Reel Qty’s. 12' = 204, 15’ = 261, 18’ = 309, 21’ = 372, 25’ = 450, 30’ = 522, 36’ = 630
Steel Finger Reel Qty. = 9 all sizes

(8) - Plastic Finger Reel Qty’s. 12' = 210, 15’ = 267, 18 = 315, 21’ = 378, 25’ = 456, 30’ = 534, 36’ = 642
Steel Finger Reel Qty. = 15 all sizes

(9) — NSS: Not serviced separately, order item 29.



68

L/H OUTBOARD END

BAT REEL

R/H
INBOARD
END




69

BAT REEL
REF PART DESCRIPTION QTY SERIAL
NUMBER 30°/36° NUMBER
1 137002 TUBE — LIH T€EI, 30 ...ttt ettt et e e 1
137014 TUBE — LIH TEEI, 36 ..ottt e e a e 1
2 137004 SHAFT —reel tube, outboard ends..............uoeieiiiiiiiiiiieee e 2
3 117304 SHIELD — L/H reel end, outboard (was 116048) .........cccccceveeiiiieeeeiiiee e 5
117303 SHIELD — R/H reel end, outboard (was 116046) ............ccceceuvveeeeeeeeiicnrnnen, 5
4 137006 BAT — €I, 30 ..t 10
137017 BAT —1€€l, 36°, LIH oot e 5
137018 BAT —1€€l, 36', R/H ...ttt 5
5 43145 ARM —reel bat......cooooiiiiiii e 30/40
6 40110 SHIELD —reel end, iNboard.............eoeeiiiiiiiiiieeee e 10
7 137011 TUBE — RIH €€, B0 ..ottt e 1
137032 TUBE — RIH TEEI, 367 ..ottt 1
8 137008 PLATE — reel tube SUPPOIt ........uuueeeiiiiiiiiiiiiiiiiiiiiieeeeeeeeeeeeeeeennnees 1
9 121012 SUPPORT — outboard end shield............cccceeereeiiiiiiiire e 10
A 21491 BOLT - hex head, 1/2 NC x 1-1/4 inch
B 21484 BOLT - round head, square neck, 3/8 NC x 1-1/2 inch
C 30228 NUT - flange, 3/8 NC, distorted thread
D 30693 BOLT - hex head, flange, 3/8 NC x 1/2 inch
E 18638 WASHER - lock, 1/2 ID
F 21975 BOLT - flange head, 3/8 NC x 1 inch
G 21470 BOLT - round head, square neck, 3/8 NC x 2 inch



70

DECALS

A CAUTION

jury or death from improper or unsafe
operation:

from your dealer.

starting engine and during operation.
6. Keep riders off the machine.

before leaving operator's position.

o reel in the raised position.

prohibited by law.

1

1. Read the Operator’s Manual, and follow all safety
instructions. If you do not have a manual, obtain one

2. Do not allow untrained persons to operate the machine.
3. Review safety instructions with all operators annually.
4. Ensure that all safety signs are installed and legible.

5. Make certain everyone is clear of machine before

7. Keep all shields in place, and stay clear of moving parts.
8. Disangage header drive, put transmission in neuteal,
apply park brake and wait for all movement to stop

9. Do not service, adjust, lubricate, clean or unplug
machine with engine running or key in ignition.
10. Engage mechanical locks before servicing header or

11, Use slow moving vehicle emblem and flashing
warning lights when operating on roadways unless

To avoid injury from fall of
raised reel; fully raise reel,

stop engine, remove key,

and engage mechanical

lock on each reel support

arm before working on o 6
under reel

See Operators Manual.

@

L g

@)

\/
TURN BOLT (1) TO TIGHTEN DRAPER UNTIL

WHITE INDICATOR BAR (2) IS PARTIALLY HIDDEN.

14

AWARNING

s
= ]Lugu

To avold njury caused by
machine tip-over, position reel

wheels before transporting

Da not move reel while in
transport. Read Operators
Manual for transport operating
instructions. -

DRAPER TENSION ADJUSTMENT

MEDIUM
SHORT

MEDIUM
TALL

STUBBLE HEIGHT SETTINGS

See Operator's Manual for more information.

Qi TRANSPORT

16

A WARNING

To avoid injury from
entanglement with auger,
keep hands clear of rotating
auger at all times.

Stop engine, remove key
and wait for all movement
to stop before approaching
auger.

- 158521

17

A CAUTION

To avoid injury and/or
machine damage caused

by loss of control:

1. Read Operator's Manual
before transporting.

2. Do not tow with a vehicle
weighing less than 5000 Ibs.
{2300 kg).

3. Move reel fore-aft on
support arms to increase
header stability.

4. Secure all pins and hitch
chain in transport position,
5. Do not tow at speeds
greater than 20 m.p.h.

{30 kmth).

6. Reduce speed for
corners and slippery or
rough conditions.

7. Obey all highway traffic
regulations in your area
when transporting on public
roads.

8. Use slow moving vehicle
emblem and flashing
warning lights unless
prohibited by law.

“ 128261

A DANGER

hd

See

Rest header on ground or
engage mechanical locks
before going under unit.

Operator's Manual.

3A

IMPORTANT

Standard guard with
rear support 4 To prevent damage to
cutting components,
replace guards with the
proper type. Note that
the first three guards at
the drive end(s) have no
rear support.

End guard - no
rear support -

—20 21

i 72 HARVEST H

/

13

10—

STUBBLE HEIGHT SETTINGS

O

'@;

STORAGE

O
C
O C
IS i

SHORT

@]
. 9 =
O

oz

See Operator's Manual for more information

\

22

24




71

DECALS
REF PART DESCRIPTION QTY SERIAL
NUMBER NUMBER
1 113482 DECAL — General Hazard (non verbal)
1A 32009 DECAL - General Caution (text version)
2 113480 DECAL — Reel Hazard (non verbal)
2A 42122 DECAL - Reel Hazard (text version)
3 113483 DECAL — Header Hazard (non verbal)
3A 44611 DECAL - Danger, Header Hazard (text version)
4 113498 DECAL - Shield Opener
5 113493 DECAL — Draper Adjustment (non verbal)
5A 113404 DECAL - Draper Tension (text version)
6 23164 DECAL - 25 Hour Grease, Sickle Head
23165 DECAL - 50 Hour Grease
7 24777 DECAL — 10 Hour Driveline Grease
8 113560 DECAL — 50 Hour Draper Roller Grease..........cccceveeeeeiiciiieeeie e cecieeeee e -138529
9 115145 REFLECTOR — Day-Glow Orange
115146 REFLECTOR — Amber
115147 REFLECTOR - Red
10 113496 DECAL — Gauge Wheel Positions / Stubble Height
11 113484 DECAL — General Hazard, Transport Hitch
12 129260 DECAL - Transport Hazard
13 113613 DECAL — Transport Diagonal Brace Installation
14 113495 DECAL — Transport Wheel Positions / Stubble Height
15 113565 DECAL — Tire Pressure
16 113943 REFLECTOR - Slow Moving Vehicle, Transport (was 43843)
17 49433 DECAL - L/H Rainbow with MacDON ...........ccccceiiiiiiiiiiiee e -115999
49434 DECAL - R/H Rainbow with MacDOoN ..........ccceeiiiiiiiiiiiee e -115999
102533 DECAL - L/H Rainbow with MacDON ............cccceeiiiiieeiiiieee e 116000-
102532 DECAL - R/H Rainbow with MacDOoN ..........cccceeeviiiiieiiiiie e 116000-
18 102535 DECAL —“972 HARVEST HEADER” ...ttt 116000-
19 158621 DECAL — Auger Hazard, upper cross auger option
20 129261 DECAL — Transport Safety
21 129313 DECAL - Important: Guards
22 103422 DECAL - “Grass Seed”
23 103419 DECAL - “Rice”
24 103420 DECAL - “Hay”
25 103421 DECAL - “Soybean’
PAINT
23951 PAINT - black, spray can (25 — 35 Gloss Level).........ccccoecvreeeeeeeciicciiieeeeeen -124499
23955 PAINT - black, 1 litre (25 — 35 GloSS LEVEI) ....cccovvvieeiiiiiieicieiee e, -124499
135148 PAINT - black, spray can (55 — 65 Gloss Level) (was 25990).........c.cccceeennee 124500-
25991 PAINT - black, 1 litre (55 — 65 Gloss LeVvel) ........ccoveiiiiiiiiiiiee e 124500-



72

UPPER CROSS AUGER - 15’ & 18’
(and 21’ to 36’ Prior to Serial # 153178)

116012



UPPER CROSS AUGER - 15’ & 18’
(and 21’ to 36’ Prior to Serial # 153178)

73

REF PART DESCRIPTION QTY SERIAL
NUMBER NUMBER
1 113024 AUGER — upper cross, 18 Header and larger ...........cccccovieeiiiiieee e
113027 AUGER — upper cross, 15 Header ...
113026 AUGER — upper cross, 12’ Header ..........cccccvvvviiiviiiiiiiieee
2 113667 BEATER — auger, 21’ Header and larger .........ccccceveeeee i,
3 113666 CLAMP — beater, 21° Header and larger .............coccvveeeeeeeeeicciiiieeee e
4 113633 SUPPORT — left, 21’ Header and larger...........cooooiiiiiieee i
5 113631 SUPPORT —right, 21’ Header and larger ..........cccoocveveeiiiiee e
6 38688 MOTOR — hydraulic, inCludes ite€m 7 ...........cooiiiiiiiiieee e
123314 SEAL KIT — for motor 38688 (was 101670)
7 2149 KEY — Woodruff, 1/4 X 1iNCh ....oooeieiieeeeeeee e
8 113629 SUPPORT — auger, 21’ Header and larger ...........ccccoveviiiieeeeiiee e
9 113983 EXTENSION - auger support, 21’ Header and larger (was 113630)...........
10 113659 HOSE - hydraulic, 21’ Header and larger ...........ccccooiiieiiiiiei e
102594 HOSE — hydraulic, 18 Header ...
45129 HOSE - hydraulic, 12" & 15 HEAdErS ......coccveiiiiiiiiie e
11 30558 UNION - 5/8 tube, (qty. 2 for center reel drive headers)............ccccuvvveenn.n.
12 50103 FITTING - 45° elbow, 5/8 tube x 7/8 0-ring, 21’ Header and larger...............
30695 FITTING - adapter, 5/8 tube x 7/8 O-ring, 18’ Header and smaller ..............
44210 O-RING - for 7/8 O-ring fitting
13 30661 FLANGE - bearing, with lube fiting ...........cccciiiiiiii e
14 49306 FLANGE — DEAING ... itteiie ettt ettt et e e e sneeee s
15 21859 BEARING — ball, with 10ck COllar .............cooiiiiiiiiiiie e,
16 113661 SHIELD — left, 21’ Header and larger ..........coooioiiiiiee e
17 113665 SHIELD - right, 21’ Header and larger..........ccccveieiiereiniieee e
18 113639 ANGLE - welded, L/H (use when mounting to 962 Header only) ................
19 113682 SUPPORT — welded, R/H (use when mounting to 962 Header only)...........
20 102985 SUPPORT —left, 18 Header and smaller .............ooooveeeeeiieeiiiiiieeieeeeeeeee.
21 113648 SHIELD — left, 18 Header and smaller...........cccccveiiiiiveiiiiie e
22 102983 CLAMP — support, 18 Header and smaller............cccceeeveeeiiiiiiiieiee e,
23 102984 SUPPORT -right, 18 Header and smaller...........ccccccvveeiiiiciiieieee e,
24 113649 SHIELD - right, 18 Header and smaller ..o
25 24137 CONDUIT - hose/line protector (headers with hydraulic reel fore-aft).........
26 103738 HOLDER — hose, 21° Header and larger...........cccceveeiieiciiiieeee e,
A 19965 BOLT - round head, square neck, 3/8 NC x 1 inch
B 30228 NUT - lock, smooth flange, 3/8 NC distorted thread
C 19966 BOLT - round head, square neck, 3/8 NC x 1-1/4 inch
E 30368 BOLT — hex head, 1/2 NC x 1-1/4 inch
F 50186 NUT — lock, smooth flange, 1/2 NC distorted thread
H 18908 SCREW - set, square head, cup point, 3/8 NC x 1 inch
J 101898 BOLT - flange head, self tap, 3/8 x 5/8
K 30080 BOLT — hex head, 3/8 NC x 4-1/2 inch
L 18598 WASHER - flat, 13/32 inch ID



74

UPPER CROSS AUGER - 21 to 36’ SERIAL # 153178 & AFTER

item 28
on

supp

ort
or

30" & 36' Hose Routing

-
-

| A
SPLIT REEL @




UPPER CROSS AUGER - 21 to 36’ SERIAL # 153178 & AFTER

75

REF PART DESCRIPTION QTY SERIAL
NUMBER NUMBER
AUGER
B4419 UPPER CROSS AUGER - 21’ header
B4421 UPPER CROSS AUGER - 25’ header
B4423 UPPER CROSS AUGER - 30’ header
B4425 UPPER CROSS AUGER - 36’ header
Kits available through WholeGoods only.
1 153920 AUGER — upper €ross, 21 header ............cooiiuiiiiiii e
153921 AUGER — upper cross, 25  header ...
153819 AUGER - right, upper cross, 30" h€ader ...........cccovieiiiiiiii e
153820 AUGER - left, upper cross, 30° header............coioiiiiiiiiiiiiee e
158544 AUGER - left, upper cross, 36" header............c.veeiiiiiiiiiiiiieiee e
158545 AUGER - right, upper cross, 36" header ...........cccovieeiiiiiie e
2 158667 SUPPORT — L/H, C/W dECaI .......cccuviieiciiii ettt et
3 118320 BAR — L/H SUPPOIT....ceiieeiiiitieeee ettt e e e e e e e e e e e nnanbaeeaaeeas
4 153923 SUPPORT — auger bearing, OULET ..........oooiiiiieiiie e
5 153927 SHIELD — DEAIMNG ... . eieeiiiieeeiiiee e eeee e ettt etee e ettt e e s etae e e snaeeaeasteeeeesaeeesnnseaeeanseeennns
6 21859 BEARING — Dall......oooiiiiiiiiiiiie ettt e e e e e e
7 49306 FLANGE ...ttt ettt ettt e et e et e e ettt e e st e e e e bt e e e enteeeeneas
8 30661 [ I LR
9 153967 BAR —beater, 21° & 25 NBAUEIS ......... it e s
153833 BAR — beater, 30° & 36 NEAUEIS .........couvueiiiieeiieeeee et
10 158668 SUPPORT — R/H, CIW dECAI ...
11 118190 (27 el ] =T o] oo & PR
12 153926 ST 11 o o] o ) USSR
13 153922 SUPPORT — @uger MOLOr €Nd .........ociiiiiiiiiiiieeiitiee ettt
14 153959 MOTOR — NYAFAUIIC ...eeeeee et e e e e e e eaaeas
158137 SEAL KIT — for hydraulic cylinder 153959 ..........ooiiiiiieiee e
15 153838 SUPPORT —center, 30" & 36’ NEAUEIS......c.u. et nae e
16 153842 SUPPORT - center bearing, 30" & 36" headers...........cccovveeiiiiiiiiiiiiie e
17 153856 BEARING — ball, 30" & 36" h€adErS .......ccocueiieiiiieeeiiie e
18 21701 FLANGE — 30" & 36’ NEAUETS. ... .eeeeeieie ettt e e e
19 30695 FITTING — hydraulic, CONNECION...........ueiiiiiieiieie e
20 30556 FITTING — €lbow, 90 dEGIree ...ccoeieiieiiiiiiee ettt e a e
21 135176 HOSE — hydrauliC ......ccoeiiiiiiiiieiee ettt e e e e e e e
22 30558 FITTING — hydrauliC, UNION...........eeiiiiiie e
30 REF MOTOR - Right, reel drive, see Reel Drive Hydraulics, page 20 - 25 ......................
31 REF HOSE - hydraulic, see Reel Drive Hydraulics, page 20 - 25 ........cccccoiiieiiiiiiennnnen.
32 158740 HUB — L/H MOUNT €NQ......oiiiiiiieiiiie et
33 158741 HUB — R/H MOUNE €N ...t
34 158857 YOKE — flIEX COUPING -..eeeeiiiete ettt
35 158861 SHAFT —hex shaft & YOKE .......ccoiiiiiiiiii e
36 137035 BLOCK — KNUCKIE, SEE NOLE ... e
37 135177 [ (5T el 41 [ T TS
38 135175 FITTING — hydraulic, hose end, female, re-usable ..............cccooiiiiiiiiiniiieee
39 18671 FITTING — GrASE.....ceiiuiiiiiiiiiee ittt e et e e
A 19965 BOLT - rnd hd, sq nk, 3/8 NC x 1 inch L 21248 SCREW - set, 3/8 NC x 3/4 inch
B 30228 NUT - lock, smth flg, 3/8 NC dist. thd. M 18908 SCREW - setscrew, 3/8 NC x 1 inch
C 21868 BOLT -rnd hd, sq nk, 1/2 NC x 1 inch N 114233 BOLT -rd hd, sq nk, 1/2 NC x 1-1/4 inch
D 50186 NUT —lock, smth flg, 1/2 NC dist. thd. P 18601 WASHER - flat, 13/16 inch I.D.
E 21575 BOLT —hex head, 1/2 NC x 1 inch Q 18638 WASHER - lock
F 30693 BOLT - flange head, 3/8 NC x 1/2 inch R 18709 SCREW - set, 3/8 NC x 1 inch
G 21863 BOLT —rnd hd, shrt sq nk, 3/8 NC x 3/4” S 21575 BOLT —hex head, 1/2 NC x 1 inch
H 19966 BOLT —rnd hd, sq nk, 3/8 NC x 1-1/4” T 30896 BOLT — hex head, 3/4 NC x 3-1/2 inch
J 50226 BOLT - hex head, 1/2 NC x 6-1/2 inch U 102636 NUT — hex, 3/4 NC distorted thread
K 18599 WASHER - flat V 18688 WASHER - flat, 15/32 inch I.D.
NOTES:

1. Replace grease fitting that comes in block 137035 with fitting 18671 (item 39).



76

GAUGE WHEELS




77

GAUGE WHEELS
REF PART DESCRIPTION QTY SERIAL
NUMBER NUMBER
1 103222 ARM — gauge wheel, left (SNOWN)..........ccoiiiiiiiiiie e 1
103223 ARM — gauge wheel, right ... 1
2 103696 TIRE — gauge WhEel ........oouuiiiiiiii e 2
3 103697 RIM = 8.00 1 X 10 1.eeiiiiiiiie ettt ettt et e e et e e e nnte e e e e st e e e annneeeeans 2
4 113020 STEM —fir€ VAIVE .....eeiiiiiiiii et 2
5 41982 HUB — with bearing cups & grease fitting ...........cccccoiviiiiini e 2
6 30516 CUP — bearing, INNEI ........oi it a e e 2
7 7900 CUP — bearing, OULEI ......c.coiiieiieiie et 2
8 50174 FITTING — lube, drive type (for CTD hub) ........cooviiiiiiiiiieeee e, 2
21887 FITTING — lube, 1/8 NPT (for (Armstrong hub) ..........ccccoeviiiiiiiiiieeciiieees 2
9 30517 CONE — bearing, with seal, INNEr ... 2
10 21376 CONE - bearing, with seal, OUter ..........ccccviiiiiiiei e 2
11 21540 WASHER — hardened...........cooociiiiiiiiiee e 2
12 30520 CAP — dUSLE ...t 2
13 5512 NUT — hex, slotted 3/4 NF .......oooiiiiie et 2
14 18648 PIN — cotter, 3/16 X 1-1/4 INCH .....ocviiiiiiee e 2
15 18916 BOLT — wheel, 9/16 NF X 1-1/4 iNCh ....cooeviiii e 12
16 18671 FITTING — UD€, 1/4 NF ..ottt 2
17 35694 BUSHING — PIaSHC ...cceeveiiieiiiiiee ettt 4
18 49060 TUBE — PIVOL c.iiiie ettt ettt ettt e e et e e e ente e e e enneeeeenees 2 -124499
19 37442 SPRING = tENSION ....vviiiiiii i see note (1)
20 113014 PIN — 1A SPIING ... eeeiieiiiiiee ettt e e 2
21 18609 PIN —cotter, 1/4 X 2 iNCh ....eeeeieeeeeeee e 8
22 49063 PIN — frONt SPIING .. eeeeeeiee e 2
23 101335 SUPPORT — PIiVOT tUDE......eiiiiiiiiiece e 4 -124499
24 113990 PIN — clevis, 3/4 x 9-1/4 inch effective length............ccooiiiiriii, 2
25 118137 RING = SPIit .eeeeeeiiiiie ettt e et e e st e e e e snteeeeesnraeeeans 2
26 113224 TUBE — PIVOL .ttt ettt ettt e e ettt e e s nnte e e e s anteeaessnraeeeeanes 2 124500-
A 21491 BOLT — hex head, 1/2 NC x 1-1/4 inch
B 18697 NUT — lock, 1/2 NC distorted thread
C 103562 BOLT - round head, square neck, 5/8 NC x 1-1/4 inch
D 50225 NUT - lock, smooth flange, 5/8 NC distorted thread

NOTE: (1) — Quantity for item 19: 30’ Single Sickle Header = 3 (2 on left side, one on right)
30’ Double Sickle Header & 36’ Header = 4 (2 each side)



78

30’ & 36’ TRANSPORT OPTION — WHEELS & SUPPORTS



30’ & 36’ TRANSPORT OPTION — WHEELS & SUPPORTS

79

REF PART DESCRIPTION QTY SERIAL
NUMBER NUMBER
1 113192 SUPPORT — left Wheel .....c.eeiiiiiiiiie e 1 -138024
118033 SUPPORT — WHEEI ...t 1 138025-
2 37442 SPRING — tENSION ....eeiiiiiiiiie e see note (1)
3 113574 LINK — r€ar SPIiNG.....ceeii ettt e e e e e e eeeee s 2
4 49063 PIN — front spring, left Wheel ..., 1
5 18609 PIN —cotter, 1/4 X 2 iNCH c.oveeeeieeeeeeeee e e 8
6 113254 PIN — 1A SPIING. .. eeieiiiiiiie ettt 2
7 103790 SPINDLE — [eft dUal........coiiiiiiiee e 1 -138024
118069 SPINDLE — left dUal........cooiiiiiiiiii e 1 138025-
8 18899 RING — ret@ining .....ceeeeiee e e 2
9 113280 SUPPORT — right Wheel.......oooiiie e 1 -138024
118033 SUPPORT — WHEEI ...t 1 138025-
10 113219 SPINDLE — right SiNGI@ .....cveiiiiiiiiiiee e 1 -138024
118043 SPINDLE — right SINGIE ......eeieiie e 1 138025-
11 18671 FITTING — Iube, 1/4 NF ...t 4
12 35694 BUSHING — PIASHIC ..ceeuveeeiiiieiiiee ettt 4
13 113224 TUBE — PIVOL ..ottt 2
14 113993 CHANNEL — link (Was 113211) .o 2
15 117000 PIN — straight, 3/4 x 6.9 inch (was 100765)..........cccccveiniiiiiiiiieee e 2
16 18648 PIN — cotter, 3/16 X 1-1/4 INCH .....uoiiiiiiiii e 5
17 113990 PIN — clevis, 3/4 x 9-1/4 inch effective length..............cooeiiiiiiiii, 2
18 118137 RING = SPIit ..ot e et e te e eneeeennee e 3
19 25321 SPRING — €XIENSION ..ottt 4
21 103810 SUPPORT — right trans-axIe ..........ccccceiiiiireiiiiee e 1
22 113616 SUPPORT - strut, with decals ...........ccccoviiiiiiiiii e 1
23 103934 TUBE — PIVOL ettt e et et e e nnee e 1
24 113940 PIVOT - right front wheel (was 113276) .........coooiiiiiiiiiiiiieee e 1 seenote (2)
25 113578 PIN — RITCR <. 1
26 113249 SUPPORT — diagonal brace............ccooveciiiiiiiie et 1
27 113561 PIN — IYNCH <o 2
28 113568 ANCHOR - diagonal brace to cutterbar ............occceeiiiiiiiii e, 1
29 113624 SPACER - anchor, for use when guards are positioned above cutterbar.... 1
30 113428 LATCH — right front wheel storage .........cccccoeveviiiiiieee e 1
31 113453 SPRING — tOFSION ...t 1
32 11695 WASHER — flat ..o 1
33 41982 HUB — with bearing cups & grease fitling ...........cccccvviiiieiiiiie e 4
34 30516 CUP — bEArNNG, INNET ....coiiiiiiiiitie et e e e e e 4
35 7900 CUP — DEANNG, OULET ....eiiiie ittt e e e e e e e e e e nneeees 4
36 50174 FITTING — lube, drive type (for CTD hub) ........coooiiiiiiiiiiee e, 4
21887 FITTING — lube, 1/8 NPT (for (Armstrong hub) ..........ccccooiiiiiiiiiiiiieiiieeeee 4
37 30517 CONE — bearing, with seal, iINNEr .............eeeviieiiiie e 4
38 21376 CONE — bearing, with seal, OUter .........ccuvviiiieeiiecee e 4
39 21540 WASHER — hardened............ooooiiiiee e 4
40 30520 CAP — dUST . 4
41 5512 NUT — hex, slotted 3/4 NF ........coooiii e 4
42 103696 TIRE — gauge Wheel ........o.ooiiiiii e 4
43 103697 RIM — 6.00 1 X 10 .ottt e e e e e ennne e 4
44 113020 STEM = £ir€ VAIVE ....oeiiiiiiiiee ettt e 4
45 18916 BOLT — wheel, 9/16 NF X 1-1/4 iNCh ....cocviiiiiiiiiie e 22
46 113278 HANDLE — right front Wheel ............ccooiiii e 1

NOTE: (1) — Quantity for item 2: 30’ single sickle header = 3 (2 on left side, one on right)

30’ double sickle header & 36’ Header = 4 (2 each side)

PIVOT TUBE (item 23) and 113933 SPACER (item 48).

(2) — For item 24: For Serial number 124499 and below, when replacing this pivot pin, also order 103934



80

30’ & 36’ TRANSPORT OPTION — WHEELS & SUPPORTS



30’ & 36’ TRANSPORT OPTION — WHEELS & SUPPORTS

81

REF PART DESCRIPTION QTY SERIAL
NUMBER NUMBER

47 113655 RETAINER — J-Dar .....cveiiiiiiiiie et 1
48 113933 SPACER —tUDE ... 1
50 118213 LEVER — SUPPOI....eiiiiiiiiie ettt ee ettt e s e snnae e e snneee s 2 138025-
51 17546 SPRING — COMPIESSION ...ttt e e 2 138025-
52 118041 PIN — 180N et 2 138025-
53 118048 SPRING — COMPIrESSION ....coiiiiiiiiiiiiieie et 2 138025-
54 16681 PIN = 10ll, 5/16 X 2 INCH ..eeiiiiiiiie et 2 138025-

A 50072 BOLT — hex head, 1/2 NC x 1-3/4 inch thread full length

B 18591 NUT — hex, 1/2 NC

C 50186 NUT - lock, smooth flange, 1/2 NC distorted thread

D 103562 BOLT - round head, square neck, 5/8 NC x 1-1/4 inch

E 50225 NUT — lock, smooth flange, 5/8 NC distorted thread

F 113575 BOLT - hex head, 7/16 NC x 2-1/4 inch Grade 8 — see note 1 & 2

113851 BOLT - hex head, 7/16 NC x 3 inch Grade 8 — see note 2

G 20213 NUT —lock, 7/16 NC distorted thread — see note 1 & 2

H 113576 BOLT - hex head, 9/16 NF x 1-1/2 inch

J 21733 BOLT - hex head, 3/4 NC x 4-1/2 inch

K 102636 NUT - side lock, 3/4 NC distorted thread

L 30876 BOLT - hex head, 3/4 NC x 4 inch

N 30228 NUT — lock, smooth flange, 3/8 NC distorted thread
NOTES: 1. With guards positioned below the cutterbar, use 2-1/4 inch bolt 113575 (head down).

2. With guards positioned above cutterbar, use item 29 and:
a.) if transaxle is inboard of header leg, use 3 inch bolt 113851 (head down).

b.) if transaxle is outboard of header leg, use 2-1/4 inch bolt 113575 (head up) with two 7/16 ID

flatwashers 18688 between bolt head and guard.



82
30’ & 36’ TRANSPORT OPTION - HITCH & LIGHTS

front bracket

sickle storage
tube hardware @
, R/H end sheet

1-16 GA. WHITE - TO GROUND
6 - 16 GA. BROWN - TAIL LAMP




30’ & 36’ TRANSPORT OPTION - HITCH & LIGHTS

83

REF PART DESCRIPTION QTY SERIAL
NUMBER NUMBER
1 103903 HITCH — OW POIE ..ottt 1 -138024
118241 HITCH — tOW POIE ..ottt 1 138025-
2 43838 HARNESS — wiring, hitch section ..o, 1
3 113532 CLAMP = NOSE ittt ettt et et e et e e e et e e e e nbee e e e nees 1 -138024
4 100765 PIN — clevis, 3/4 x 6.3 inch effective length (hitch to wheel support)............ 1 -138024
5 50193 PIN — IYNCN 1o 1 -138024
6 103915 SUPPORT - hitch storage, inboard end............oooooiiiiiiiiiiee e, 1 -138024
118240 SUPPORT - hitch storage, inboard end............cccooociiiiiiiiiee e, 1 138025-
7 113548 SUPPORT - hitch storage, clevis end............ccooociiiiiiiiiiiiiceeee e, 1 -138024
8 113561 PIN — IYNCN 1t 2
9 113536 CLEVIS = NItCh oottt 1
10 113519 SUPPORT —rear [amp .......cooouuiiiieeie et 1
11 117056 SUPPORT - front lamp, with amber reflector (was 113580)........................ 1
12 113518 LAMP — amber/red, ECE/SAE..........cooooiieeiee e 2
13 113520 SUPPORT - lamp module, except European ...........cccccoiiiiiiiiiiiieniie 1
14 113579 MODULE — lamp, except European ............cccocouviiieiieiiiiiiiieee e 1
15 113523 HARNESS — wiring, hitch to module ...........ccccooiiiiii e 1
16 113524 HARNESS — wiring, module t0 1amps ..........ccooiiiiiiiiiiiiiee e 1
17 39272 CLIP —inSUIAtEd ......oeeiee ettt e 3
18 113569 GUARD — NAINESS ....ciiiiiiiie ittt e st e e et e e e ente e e e e neeas 1
19 113572 HOLDER — harness QUAard............cccccuiuiiiieeeiecciieieeee e a e 1
20 REF SMV SIGN — see Header Decals and Reflectors ..........cccoooccviiieveeeiiicnnnen. 1
21 13710 SPACER — tUDE ...t 1
22 21763 FASTENER - plastic tie, 7-1/2 INCh........ccoooiiiiiie e 7
23 30753 FASTENER - plastic tie, 14-1/2 iNCh.........cccciiiiiiii e 4
24 31061 CONNECTOR KIT — 4-way, includes male and female connectors...... AR
25 30710 PLUG = 7 POIE ..ottt ettt 1
26 30461 RECEPTACLE — 7 pole, for towing vehicle ............cccoiiiiiiiiiiiiiieeee, 1
27 118128 SUPPORT - diagonal brace storage..........ccccccooeeuiviiiieeeeiiccieeeeee e 1 138025-
28 118249 SUPPORT - hitch storage, at end sheet............ccooiiiiiiiiii 1 138025-
29 118239 o 1 o 71 (o1 [T RSTR 1 138025-
30 118088 CHANNEL — SPINAIE ...ttt 1 138025-
31 113566 HITCH END - pintle eye (not included in standard Kit) ...............cccccvveeee.n. 1
A 21066 BOLT - round head, square neck, 1/2 NC x 1 inch
B 50186 NUT — lock, smooth flange, 1/2 NC distorted thread
C 19965 BOLT - round head, square neck, 3/8 NC x 1 inch
D 30228 NUT — lock, smooth flange, 3/8 NC distorted thread
E 21868 BOLT - round head, short square neck, 1/2 NC x 1 inch
F 135020 SCREW - truss head, #8 NC x 3/4 inch
G 135021 NUT — keps lock, #8 NC
H 50076 BOLT - flange head, 3/8 NC x 5/8 inch
J 21580 BOLT - hex head, 1/4 NC x 1/2 inch
K 21455 NUT — serrated flange lock, 1/4 NC
L 113611 BOLT - hex head, 5/8 NC x 1 inch
M 18666 NUT — lock, 5/8 NC distorted thread
N 19634 BOLT - hex head, 5/8 NC x 4 inch
P 50225 NUT — lock, smooth flange, 5/8 NC distorted thread
R 50197 BOLT - round head, square neck, 3/8 NC x 1-3/4 inch
S 102636 NUT — side lock, 3/4 NC distorted thread
T 30512 BOLT - hex head, 3/4 NC x 2 inch



84

HYDRAULIC FORE-AFT REEL POSITIONER
Serial No. 124499 and below

2 CYLINDER HOSES

116014



85

HYDRAULIC FORE-AFT REEL POSITIONER
Serial No. 124499 and below

REF PART DESCRIPTION QTY SERIAL
NUMBER 2ARM/3 ARM NUMBER
1 103748 CYLINDER — double acting, reel fore-aft........cc.ccooocciiiiiieiiniiieeeeeen 2/3
43887 SEAL KIT — for cylinder 103748

2 103756 SUPPORT —reel drive arm .........ccocuiiieiiiiiee e 1

3 103838 PLATE — guide, left sSupport arm .........ccceeveeiiieiiiieiiee e 1

4 103839 PLATE — guide, right support arm (and center arm).........cccocccceeeiieeennns 1/2

5 103759 CHANNEL —reel drive arm ... 1

6 103846 CHANNEL — 2l @rmM(S) «uveeeeeiiiieeeiiiiee et 1/2

7 18738 PIN — clevis, 5/8 x 2-1/2 inch effective length................coooiiiiin, 1/2

8 103879 PIN — clevis, 5/8 x 1-13/16 inch effective length............cccccooiiiiiiie, 2

9 19958 PIN — clevis, 5/8 x 3-1/4 inch effective length...............oooiii 1
10 7457 SPACER = tUDE ... 0/2
11 8640 SPACER —tUDE ... 2
12 43848 HOLDER — NOSE ....eeiiietiiee ettt 15722
13 30282 FITTING — 90° elbow, 9/16 O-ring x 3/8 tube .........eoeevvvieeecieeeecieee, 4/6
14 103878 HOSE - hydraulic, 30.5 ft. (9,300 mm), no fittingone end ..................... 1/0
16 103877 HOSE - hydraulic, 28.2 ft. (8600 mm), no fittingone end........................ 2/4
17 101000 FITTING — hose end, 3/8 tube swivel female ............ccccceeeiiiieinieneeee 3/4
18 15903 FITTING — adapter, 3/8 tube X 9/16 O-riNg.......cccocceeiiiiiiiieiiiiee e 2
19 21804 FITTING — adapter, 3/8 tube X 3/4 O-FiNG........cccueiiieeeeeieee e 2
20 21806 FITTING — adapter, 3/8 tube X 1/2 NPT ......ccooiiiiiiiee e 2
21 21882 FITTING — adapter, 1/2 NPT X 7/8 O-FiNG.......coeiiiiiiaiiiiiie e 2

A 103562 BOLT - round head, square neck, 5/8 NC x 1-1/4 inch (3-arm)

18524 BOLT - round head, square neck, 5/8 NC x 2 inch (2-arm)

B 50225 NUT — lock, smooth flange, 5/8 NC distorted thread

C 18723 BOLT — hex head, 1/2 NC x 1-1/2 inch

D 18592 NUT — hex, 5/8 NC (acts as spacer)

E 50186 NUT — lock, smooth flange, 1/2 NC distorted thread

F 21575 BOLT — hex head, 1/2 NC x 1 inch

G 101898 SCREW - self-tapping, 3/8 x 5/8 inch

H 21585 BOLT - hex head, 5/8 NC x 1-1/4 inch

J 18648 PIN — cotter, 3/16 x 1-1/4 inch

K 19634 BOLT — hex head, 5/8 NC x 4 inch

L 21941 NUT — hex jam, 5/8 NC distorted thread

M 19965 BOLT - round head, square neck, 3/8 NC x 1 inch

N 18593 NUT — hex, 3/4 NC (acts as spacer — 2-arm only)



86

HYDRAULIC FORE-AFT REEL POSITIONER
Serial No. 124500 and above

’7 NEW HOLLAND

JOHN DEERE

WINDROWER

TRACTOR

2 CYLINDER HOSES




87
HYDRAULIC FORE-AFT REEL POSITIONER
Serial No. 124500 and above

REF PART DESCRIPTION QTY SERIAL
NUMBER 2 ARM/3 ARM NUMBER
1 113434 CYLINDER — double acting, reel fore-aft........cc.ccooocciiiiiieiiniiieeeeeen 2/3
113435 SEAL KIT — for cylinder
2 158595 SUPPORT - reel drive arm (wWas 103756) ........ccceevcvieeeiiiiee e eieee e 1
5 113449 CHANNEL — reel drive @rm ........cooiiiiiiieieeeiec e 1
6 113450 LUG — cylinder rear mount, tail arm(s)........c.ccooeeiiiiiiiniiiee e 2/4
7 19958 PIN — clevis, 5/8 x 3-1/4 inch effective length................oiiiiiiie 1/2
8 103879 PIN — clevis, 5/8 x 1-13/16 inch effective length..........ccccccovviiiiiiiiniine, 2
9 18624 PIN — clevis, 5/8 x 2-3/4 inch effective length................oooiiiiiin, 1/2
10 7457 SPACER — tUDE ...t 0/2
12 43848 HOLDER — NOSE......eiiiiieiiie ettt 15/22
13 30282 FITTING — 90° elbow, 9/16 O-ring X 3/8 tube .........cccceiiiiiiiiiiee 4/6
14 103878 HOSE - hydraulic, 30.5 ft. (9,300 mm), no fittingone end ...................... 0/2
15 100999 HOSE - hydraulic, 26.3 ft (8,000 mm), no fitting one end....................... 0/1
16 103877 HOSE - hydraulic, 28.2 ft. (8,600 mm), no fittingone end ..................... 2/0
17 101000 FITTING — hose end, 3/8 tube swivel female .............cccoovvveeeeieeiiieinnnnn. 3/4
18 113424 HOSE - hydraulic, 31.8 ft (9,700 mm), no fittingone end........................ 171
CASE
19 114141 FITTING — male adapter, 3/8 tube X 7/8 O-riNg.......cccccvurreiiiiiee e 2
20 114142 COUPLER —male, 7/8 O-TINQG ....cccovieiiiiiiieniie et 1
21 114230 CAP — dUST ... enes 1
22 114143 COUPLER — female, 7/8 O-1iNG .....eoeiiiieeeeee e 1
44210 O-RING - for 7/8 fittings
23 114229 PLUG — dUSE ..ot 1
JOHN DEERE
24 15903 FITTING — adapter, 3/8 tube X 9/16 O-1iNg.......ccccuvvveeeeiiiieeee e, 2
25 114120 COUPLER — female, with shut-off ...........cccooiiiiiiii e 2
NEW HOLLAND
26 21806 FITTING — adapter, 3/8 tube X 1/2 NPT ... 2
27 21855 COUPLER —male, 1/2 NPT ... 2
28 103392 HOSE — RYArauliC ....coueeiiiiieieiee et 1
WINDROWER TRACTOR
26 21806 FITTING — adapter, 3/8 tube X 1/2 NPT ......ccoiiiiiiieiee e 2
27 21855 COUPLER —male, 172 NPT ..ottt 1
29 21857 COUPLER —female, 1/2 NPT ...oooie e 1

50082 O-RING - for 1/2 coupler

18523 BOLT - round head, square neck, 5/8 NC x 1-1/2 inch (A & B reversed for two arm assembly)

50225 NUT — lock, smooth flange, 5/8 NC distorted thread

50186 NUT - lock, smooth flange, 1/2 NC distorted thread

21868 BOLT - round head, short square neck, 1/2 NC x 1 inch

101898 SCREW - self-tapping, 3/8 x 5/8 inch

30849 BOLT —, 1/2 NC x 3-1/2 inch

18648 PIN — cotter, 3/16 x 1-1/4 inch

19634 BOLT — hex head, 5/8 NC x 4 inch

21941 NUT — hex jam, 5/8 NC distorted thread

19965 BOLT - round head, square neck, 3/8 NC x 1 inch

18600 WASHER - flat, 21/32 inch ID (as required for pin head clearance to reel end shield on
3-arm headers)

ZZrrXcIOGTMMW>



88

END DELIVERY FORMING RODS

116030
REF PART DESCRIPTION QTY SERIAL
NUMBER NUMBER
1 113145 FORMING ROD ... .ottt ettt sne e 1
2 103566 SUPPORT — fOrmMiNg rod ....cccoiueiiiiiiiiie et 1

A 18526 BOLT - round head, square neck, 5/8 NC x 3 inch
B 50225 NUT — lock, smooth flange, 5/8 NC distorted thread
C 21594 BOLT - hex head, 5/8 NC x 1-1/2 inch



GAUGE ROLLERS

89

REF PART DESCRIPTION QTY SERIAL
NUMBER NUMBER
1 113111 ROLLER — QAUJE ...eeineiieiiieeiie ettt ettt enae e nneeesneeeeneeens
2 113116 SUPPORT —roller, [eft .......ooooieeeieee e
113315 SUPPORT —roller, Fght ........ooueiiiiiie e
3 21859 BEARING — ball, with lock collar ...........ccccociiiiiiiiiiccee e,
4 49306 FLANGE — DEAIMNG ...c.veeeieiieeeiiee ettt see ettt stee e snae e st eesnaeeenee s
5 21860 FLANGE — bearing, with lube fiting ...........cccciiiiiii e
6 113318 SCRAPER = TOHET ...ttt ettt e e e
7 103401 SUPPORT —right hand (ShOWN) ........coooiiiiiiiiiee e
103400 SUPPORT = left hand .......c.oooiiieiie e
A 19965 BOLT - round head, square neck, 3/8 NC x 1 inch
B 30228 NUT - lock, smooth flange, 3/8 NC distorted thread
C 21863 BOLT - round head, short square neck, 3/8 NC x 3/4 inch
D 103562 BOLT- round head, square neck, 5/8 NC x 1-1/4 inch
E 50225 NUT — lock, smooth flange, 5/8 NC distorted thread



90

FLOATING DIVIDERS - European Headers

\ header

B endsheet
3
REF PART DESCRIPTION QTY SERIAL
NUMBER NUMBER
° B4367 FLOATING CROP DIVIDER, LEFT HAND
B4368 FLOATING CROP DIVIDER, RIGHT HAND

1 113788 DIVIDER = IEft .. ettt e et e e nnaee s 1

113811 DIVIDER — Fght ...t 1
2 113646 DIVIDER CONE — &ft....cciiiiiiei ittt 1

113819 DIVIDER CONE — Fght.....ccoiiiiieiiiiiee et 1
3 113640 ROD — divider MOUNTING ......ceeiiiiiiiiiiieeee e 2
4 113790 STOP —divider height ........coooiiiiiii e 2
5 113794 U O] I (=T | T 2
6 113813 PIN = ClEVIS ...eeiieiiiiiee ettt e et e e s e e e e e s ennneee s 2
7 118137 [ [ = o] 1 SR UUPSRSRR 2
8 117057 SUPPORT - light, with reflector (units with slow speed transport option) ..................... 1
A 21066 BOLT - round head, square neck, 1/2 NC x 1 inch
B 50186 NUT - lock, smooth flange, 1/2 NC distorted thread
C 19965 BOLT - round head, square neck, 3/8 NC x 1 inch
D 21452 NUT — serrated flange lock, 3/8 NC distorted thread
F 21469 BOLT - round head, square neck, 1/2 NC x 1-1/2 inch
G 18591 NUT — hex, 1/2 NC
H 18524 BOLT - round head, square neck, 5/8 NC x 2 inch
J 50225 NUT — lock, smooth flange, 5/8 NC, distorted thread



91

OUTBOARD SKID SHOES WITH POLY COVER

frame_  x&&
divider. X

Q/
REF PART DESCRIPTION QTY SERIAL
NUMBER NUMBER
o B4389 ADJUSTABLE OUTBOARD SKID SHOES WITH POLY
Kit available through WholeGoods only

10 102336 SHOE - skid, adjustable, left (ShOWN) .........ccccoviiiiiiiiiiiieee e, 1

102337 SHOE — skid, adjustable, right...........cooociiiiiie e 1
11 102965 SHOE — POlY, OULET ...t e 2
12 158050 SUPPORT — skid shoe, left ........ccooiiiiiiie e 1

158052 SUPPORT — skid shoe, right ... 1
13 153132 SHOE — poly, header end sKid ............coooiiiiiiiiiiii e 2

50225 NUT - lock, smooth flange, 5/8 NC distorted thread
103562 BOLT - round head, square neck, 5/8 NC x 1-1/4 inch

19965 BOLT - round head, square neck, 3/8 NC x 1 inch

18637 WASHER - lock, 3/8 inch

18590 NUT — hex, 3/8 NC

18525 BOLT - round head, square neck, 5/8 NC x 2-1/2 inch

18600 WASHER - flat, 21/32 inch I.D.

18639 WASHER - lock, 5/8 inch

18592 NUT — hex, 5/8 NC

30515 BOLT - round head, square neck, 1/2 NC x 1-3/4 inch

50186 NUT — lock, smooth flange, 1/2 NC distorted thread

TDOUVZEZIrrXceI®m



92

CUTTERBAR POLY “973 Style”




(1

CUTTERBAR POLY “973 Style”

93

REF PART DESCRIPTION QTY SERIAL
NUMBER NUMBER
B4557 CUTTERBAR WEAR STRIPS KIT — 12’ Header
B4558 CUTTERBAR WEAR STRIPS KIT — 15’ Header
B4559 CUTTERBAR WEAR STRIPS KIT — 18’ Header
B4560 CUTTERBAR WEAR STRIPS KIT — 21’ Header
B4561 CUTTERBAR WEAR STRIPS KIT — 25’ Header
B4562 CUTTERBAR WEAR STRIPS KIT — 30’ Header
B4563 CUTTERBAR WEAR STRIPS KIT — 36’ Header
Kits available through WholeGoods only
1 158714 WEARSTRIP — assembly (912mm-2 tabs), includes four 9” poly....... see note (1)
158715 WEARSTRIP — assembly (912mm-3 tabs), includes four 9” poly....... see note (2)
158717 WEARSTRIP — assembly (684mm), includes three 9” poly................ see note (3)
158720 WEARSTRIP — assembly (303mm), includes two 6” poly ................. see note (4)
158750 WEARSTRIP — assembly (150mm), includes one 6” poly.................. see note (5)
158793 WEARSTRIP — assembly (455mm), includes two 9” poly ................. see note (6)
158797 WEARSTRIP — assembly (1140mm), includes five 9” poly ............... see note (7)
158711 WEARSTRIP — ass’y (912mm-2 tabs and notched steel), incl. four 9” poly — 12 hdr....... 2
2 158721 WEARSTRIP — poly, 9inch (Shown) ........cccccoevviiiiiine e, see note (8)
158733 WEARSTRIP — poly, 6inCh ..o see note (9)
3 113799 RIVET — pop, install from bottom...........ccccooiiiiiiiii see note (10)
10 158839 RETAINER — j-bar, 30’ & 36’ 972 with slow speed transport kit .................. 1
11 18688 WASHER - flat, 36’ hdr. (Used under first guard bolt hole at R/H end) ....... 1
NOTES:
(1) - Quantities: 15°=2,18 =2,21"=1,25=2,30=1,36"=3
(2) - Quantities: 21'=3,30'=2,36"=2
(3) - Quantities: 12'=2,15,18 & 21°'=4,25=8,30'=7,36"=6
(4) - Quantities: 12°’=2,30'=1,36"=2
(5) - Quantities: 25’ =2, 30" = 1
(6) - Quantities: 18’ =2, 36’ = 1
(7) - Quantities: 30’ & 36’ = 1
(8) - Quantities: 12' =14, 15’ = 20, 18’ =24, 21’ = 28, 25’ = 32, 30’ = 38, 36’ =45
(9) - Quantities: 12°=4,25"=2,30'=3,36'=4
0) -

- Quantities:

12°=50, 15’ =60, 18’ =72, 21’ = 84, 25’ = 100, 30’ = 120, 36’ = 143



94
NUMERICAL LIST

PART NO. PAGE PART NO. PAGE PART NO. PAGE PART NO. PAGE
2149 7 18609 77 21855 13 24137 73
2149 11 18609 79 21855 15 24777 71
2149 13 18624 87 21855 17 25059 31
2149 15 18629 61 21855 19 25059 35
2149 17 18648 77 21855 21 25321 79
2149 19 18648 79 21855 25 25991 71
2149 21 18671 51 21855 27 26847 49
2149 25 18671 55 21855 29 27160 55
2149 27 18671 57 21855 87 27160 61
2149 29 18671 61 21856 21 29168 21
2149 49 18671 75 21856 25 29168 25
2149 51 18671 77 21856 27 30034 33
2149 55 18671 79 21856 29 30243 55
2149 57 18688 93 21857 7 30282 21
2149 73 18725 55 21857 11 30282 25
5512 77 18725 57 21857 13 30282 85
5512 79 18738 55 21857 15 30282 87
6634 55 18738 57 21857 17 30284 21
6634 57 18738 85 21857 19 30284 25
6636 49 18867 49 21857 21 30375 23
6647 35 18899 79 21857 25 30375 25
7038 57 18916 77 21857 27 30441 51
7457 85 18916 79 21857 29 30441 55
7457 87 19958 85 21857 87 30441 57
7900 57 19958 87 21858 21 30441 61
7900 77 21010 33 21858 25 30442 21
7900 79 21010 53 21858 27 30442 25
7910 57 21010 57 21858 29 30461 83
8640 55 21194 37 21859 33 30514 33
8640 57 21301 51 21859 73 30516 77
8640 85 21301 61 21859 75 30516 79
11142 31 21376 77 21859 89 30517 77
11142 33 21376 79 21860 89 30517 79
11695 79 21494 21 21862 31 30520 77
13125 3 21494 25 21876 21 30520 79
13250 57 21495 21 21876 25 30542 5
13298 33 21495 25 21882 85 30548 33
13710 83 21540 77 21887 77 30551 7
13747 3 21540 79 21887 79 30551 13
15903 85 21701 75 21934 31 30551 15
15903 87 21747 7 21934 33 30551 17
16235 57 21763 9 21936 31 30551 19
16539 5 21763 83 21936 33 30553 21
16568 23 21794 31 21938 31 30553 25
16568 25 21804 85 21938 33 30553 27
16681 81 21806 85 23164 71 30553 29
16919 67 21806 87 23165 71 30556 7
17546 81 21855 7 23951 71 30556 75

18601 61 21855 11 23955 71 30558 11



95
NUMERICAL LIST

PART NO. PAGE PART NO. PAGE PART NO. PAGE PART NO. PAGE
30558 13 32415 25 43156 7 44210 73
30558 15 32416 25 43157 7 44210 87
30558 17 33955 37 43219 49 44611 71
30558 19 34359 39 43219 55 45129 73
30558 27 34390 37 43219 57 45153 21
30558 29 34390 42 43464 55 45153 25
30558 73 34390 43 43466 49 45153 27
30558 75 34391 37 43469 53 45153 29
30602 31 34980 39 43582 49 47133 25
30602 33 35694 55 43622 11 47662 33
30603 31 35694 61 43648 3 47663 33
30603 33 35694 7 43665 23 47670 33
30661 33 35694 79 43665 25 47682 33
30661 73 37133 21 43665 25 47773 33
30661 75 37167 23 43667 15 47774 33
30669 37 37442 7 43671 11 47775 33
30695 7 37442 79 43711 5 47832 37
30695 11 37786 19 43779 51 47833 37
30695 13 37830 61 43802 21 47876 3
30695 15 37881 25 43802 25 47877 3
30695 17 37930 37 43838 83 48050 63
30695 19 38550 33 43848 5 48051 63
30695 21 38550 33 43848 23 48051 65
30695 25 38550 35 43848 25 48061 63
30695 27 38551 33 43848 85 48061 65
30695 29 38551 33 43848 87 49060 77
30695 73 38551 35 43887 85 49063 77
30695 75 38688 73 43894 21 49063 79
30696 37 38735 33 43907 7 49225 7
30710 83 38894 31 43907 49 49225 11
30753 83 39272 83 44191 11 49225 13
30836 55 40110 69 44209 7 49225 15
30852 37 41906 23 44209 7 49225 17
30907 57 41906 23 44210 7 49225 19
30977 7 41982 7 44210 7 49306 33
30994 7 41982 79 44210 11 49306 73
30995 7 42122 71 44210 13 49306 75
31061 83 42634 21 44210 13 49306 89
31062 5 42634 25 44210 15 49433 71
32009 71 43011 21 44210 15 49434 71
32225 7 43011 25 44210 17 49526 7
32225 11 43011 27 44210 17 49526 11
32225 13 43011 29 44210 19 49526 13
32225 15 43011 55 44210 19 49526 51
32225 17 43011 57 44210 21 49670 39
32225 19 43076 39 44210 25 49671 39
32225 21 43077 39 44210 27 50022 9
32225 25 43078 39 44210 27 50022 13
32225 27 43145 69 44210 29 50022 15

32225 29 43155 7 44210 29 50022 17



96

NUMERICAL LIST

PART NO. PAGE PART NO. PAGE
50022 19 100039 31
50082 7 100042 31
50082 11 100050 31
50082 13 100051 31
50082 15 100051 35
50082 17 100081 53
50082 19 100082 51
50082 21 100163 49
50082 25 100195 51
50082 27 100229 51
50082 29 100230 51
50082 87 100231 51
50083 21 100263 49
50083 25 100275 53
50102 7 100295 63
50103 7 100295 65
50103 13 100308 63
50103 15 100308 65
50103 17 100314 49
50103 19 100327 63
50103 27 100365 63
50103 29 100365 65
50103 73 100412 51
50104 7 100413 51
50104 13 100414 51
50104 15 100436 53
50104 17 100437 53
50104 19 100438 53
50174 77 100438 53
50174 79 100500 37
50184 63 100500 45
50184 65 100501 37
50185 63 100502 37
50185 65 100532 37
50190 53 100532 47
50193 83 100581 49
50199 37 100586 3
50219 7 100588 3
50219 7 100589 57
50219 21 100591 57
50219 21 100592 57
50219 25 100706 47
50219 25 100707 47
50223 7 100708 47
50223 13 100709 47
50223 15 100710 47
50223 17 100712 47
50223 19 100714 47
50228 37 100715 47
52206 37 100716 47

PART NO. PAGE PART NO. PAGE
100717 47 101464 51
100718 47 101479 33
100719 47 101495 49
100720 47 101510 33
100721 47 101669 27
100722 47 101669 29
100723 47 101703 63
100726 47 101703 65
100730 31 101794 31
100737 31 101803 55
100765 3 101804 55
100765 83 101805 55
100807 55 101836 63
100807 57 101837 63
100862 51 101838 63
100897 31 101839 63
100897 33 101841 63
100905 31 101842 63
100988 7 101843 63
100990 21 101844 63
100991 21 101845 63
100992 21 101846 63
100994 21 101847 63
100996 21 101848 63
100997 21 101849 63
100999 87 101850 63
101000 85 101853 35
101000 87 101870 55
101008 51 101870 57
101028 7 101871 55
101036 11 101911 53
101036 11 101912 53
101047 31 101913 53
101047 35 101914 53
101062 5 101917 17
101064 5 101917 27
101066 5 101920 3
101069 5 101925 33
101119 11 101974 63
101119 15 101974 65
101120 11 102013 3
101122 11 102020 55
101122 27 102022 55
101125 49 102045 51
101137 3 102046 51
101289 63 102052 31
101301 5 102052 35
101335 77 102129 51
101447 55 102129 53
101456 49 102162 49



97
NUMERICAL LIST

PART NO. PAGE PART NO. PAGE PART NO. PAGE PART NO. PAGE
102165 49 102360 31 102656 21 103211 57
102166 49 102389 33 102707 25 103214 57
102167 49 102390 33 102707 27 103220 57
102172 49 102391 33 102707 29 103221 57
102173 3 102392 33 102722 63 103222 77
102175 33 102410 3 102727 63 103223 77
102180 3 102411 3 102745 55 103264 61
102181 3 102412 3 102778 55 103284 57
102182 3 102413 3 102786 63 103285 61
102183 3 102414 3 102808 55 103311 31
102184 3 102437 11 102808 57 103311 35
102189 49 102437 13 102809 55 103312 31
102253 55 102437 15 102809 57 103312 35
102254 55 102437 17 102817 55 103313 31
102257 11 102437 25 102818 63 103313 35
102260 5 102437 27 102836 31 103314 31
102262 5 102437 29 102847 5 103314 35
102277 55 102439 11 102848 5 103319 61
102277 57 102439 13 102861 53 103322 61
102283 31 102439 15 102865 53 103332 5
102283 33 102439 17 102874 63 103334 7
102285 31 102439 19 102918 39 103334 13
102285 33 102441 7 102934 49 103334 15
102286 31 102441 11 102935 49 103339 61
102286 33 102441 29 102936 49 103340 61
102287 31 102442 7 102937 49 103348 31
102287 33 102442 11 102938 49 103360 51
102288 31 102443 7 102939 49 103381 3
102288 33 102444 7 102940 49 103382 3
102298 31 102455 11 102941 49 103384 3
102298 33 102455 13 102942 49 103388 51
102299 31 102455 15 102943 49 103389 51
102299 33 102455 17 102951 3 103391 23
102300 31 102455 19 102961 55 103391 25
102300 33 102489 3 102962 55 103391 25
102301 31 102509 3 102964 5 103392 23
102301 33 102532 71 102965 5 103392 25
102332 3 102533 71 102965 91 103392 87
102336 3 102535 71 102967 5 103393 51
102336 91 102594 15 102968 5 103398 23
102337 3 102594 19 102972 51 103398 25
102337 91 102594 73 102983 73 103398 27
102348 3 102595 33 102984 73 103398 29
102350 31 102599 15 102985 73 103400 5
102350 35 102599 17 103003 21 103400 89
102351 31 102599 19 103004 21 103401 5
102351 35 102602 49 103096 47 103401 89
102352 31 102629 47 103198 57 103403 31
102352 35 102630 47 103202 57 103419 71

102359 31 102650 21 103210 57 103420 71



98

NUMERICAL LIST

PART NO. PAGE PART NO. PAGE
103421 71 103738 23
103422 71 103738 25
103433 51 103738 27
103434 51 103738 29
103435 51 103738 73
103437 51 103748 85
103443 51 103756 85
103444 51 103759 85
103447 51 103780 53
103448 51 103780 53
103449 51 103790 79
103449 53 103810 79
103452 51 103838 85
103453 49 103839 85
103466 57 103846 85
103490 5 103877 85
103511 53 103877 87
103542 53 103878 85
103552 31 103878 87
103552 35 103879 85
103554 31 103879 87
103554 35 103903 83
103565 47 103915 83
103566 88 103934 79
103578 61 105008 63
103579 61 105048 65
103580 61 105049 65
103583 23 105053 65
103583 25 105053 65
103595 61 105054 65
103616 7 105055 65
103616 13 105056 65
103654 13 105062 65
103654 17 105063 65
103654 19 105065 65
103677 7 105070 65
103677 13 105074 65
103677 17 105078 65
103677 19 105079 65
103685 23 105080 65
103696 77 105101 67
103696 79 105103 63
103697 77 105129 67
103697 79 105141 65
103705 37 105153 65
103738 7 105153 65
103738 13 105154 65
103738 15 105154 65
103738 17 105155 65
103738 19 105156 65

PART NO. PAGE PART NO. PAGE
105157 65 113227 3
105158 65 113229 37
105159 65 113232 37
105160 65 113249 79
105161 65 113254 79
105162 65 113270 61
105163 65 113278 79
105164 65 113280 79
105196 67 113299 3
105197 67 113300 3
105212 67 113301 3
105230 65 113302 5
105304 67 113303 5
105306 65 113315 89
105307 65 113318 89
105313 65 113320 5
105333 67 113323 61
112443 5 113332 57
113014 77 113333 21
113020 77 113395 3
113020 79 113402 3
113024 73 113404 71
113026 73 113410 57
113027 73 113411 35
113030 5 113414 21
113032 5 113415 21
113066 3 113416 21
113071 25 113416 27
113087 49 113417 21
113090 5 113420 59
113094 3 113424 87
113111 89 113428 79
113116 89 113429 53
113145 88 113434 87
113152 47 113435 87
113153 47 113441 57
113156 33 113441 57
113157 33 113442 57
113158 33 113445 57
113159 33 113447 57
113160 33 113449 87
113161 33 113450 87
113162 33 113453 79
113192 79 113464 61
113210 27 113465 57
113219 79 113466 57
113222 37 113471 5
113222 45 113473 5
113224 77 113474 5
113224 79 113475 5



99
NUMERICAL LIST

PART NO. PAGE PART NO. PAGE PART NO. PAGE PART NO. PAGE
113480 71 113649 73 113874 35 117048 57
113482 71 113655 81 113933 81 117056 83
113483 71 113659 73 113937 39 117057 90
113484 71 113661 73 113937 45 117070 3
113493 71 113665 73 113938 53 117303 69
113495 71 113666 73 113940 79 117304 69
113496 71 113667 73 113943 71 118010 57
113498 71 113668 49 113952 53 118011 53
113511 5 113673 5 113953 53 118013 51
113518 83 113682 73 113954 53 118029 53
113519 83 113695 45 113971 53 118033 79
113520 83 113698 37 113983 73 118033 79
113523 83 113763 35 113984 45 118041 81
113524 83 113766 7 113985 45 118043 79
113532 83 113766 13 113986 45 118048 81
113536 83 113766 15 113987 45 118069 79
113538 53 113766 17 113990 77 118084 7
113541 49 113766 19 113990 79 118084 13
113542 49 113767 7 113993 79 118084 15
113548 83 113767 13 113997 53 118084 17
113560 71 113767 15 114006 31 118084 19
113561 79 113767 17 114120 87 118086 13
113561 83 113767 19 114141 87 118086 15
113565 71 113769 11 114142 87 118086 17
113566 83 113773 51 114143 87 118086 19
113568 79 113788 90 114229 87 118087 7
113569 83 113790 90 114230 87 118087 13
113572 83 113794 90 114319 7 118088 83
113574 79 113797 31 114319 11 118089 7
113578 79 113797 35 114319 13 118089 13
113579 83 113799 93 114319 15 118090 7
113584 39 113804 31 114319 17 118090 13
113585 39 113804 35 114319 19 118090 15
113586 39 113811 90 114319 51 118091 15
113587 39 113813 90 115145 71 118091 17
113592 15 113819 90 115146 71 118091 19
113592 29 113834 25 115147 71 118112 7
113594 15 113835 25 115321 39 118115 45
113594 29 113837 51 115670 39 118128 83
113613 71 113844 3 115670 45 118137 3
113616 79 113846 25 116066 53 118137 77
113617 57 113846 27 116069 53 118137 79
113624 79 113846 29 117000 79 118137 90
113629 73 113871 31 117004 29 118139 3
113631 73 113871 35 117007 51 118141 5
113633 73 113872 31 117008 51 118141 45
113639 73 113872 35 117014 31 118142 5
113640 90 113873 31 117024 51 118144 3
113646 90 113873 35 117036 5 118155 3
113648 73 113874 31 117047 57 118156 3



100

NUMERICAL LIST

PART NO. PAGE PART NO. PAGE
118157 21 118445 37
118157 25 118446 37
118162 37 118448 39
118185 51 118449 39
118190 75 118449 43
118199 57 118450 39
118206 51 118451 39
118207 51 118452 39
118213 81 118453 39
118214 51 118474 25
118234 5 118475 37
118239 83 121012 69
118240 83 123314 7
118241 83 123314 7
118246 9 123314 11
118246 13 123314 13
118249 83 123314 15
118268 51 123314 17
118270 51 123314 19
118274 11 123314 21
118301 37 123314 25
118302 37 123314 27
118320 75 123314 27
118337 21 123314 29
118337 25 123314 29
118344 37 123314 49
118345 37 123314 51
118346 39 123314 55
118347 39 123314 57
118357 39 123314 73
118358 37 125042 5
118392 37 129000 42
118393 37 129000 43
118394 37 129001 43
118395 37 129002 42
118396 37 129003 43
118397 37 129004 42
118398 37 129006 42
118399 39 129010 42
118400 39 129011 42
118401 39 129013 43
118401 43 129014 43
118402 39 129015 43
118403 39 129017 43
118404 39 129018 43
118405 39 129019 43
118441 37 129021 43
118442 37 129023 43
118443 37 129024 42
118444 37 129024 43

PART NO. PAGE PART NO. PAGE
129025 43 151639 49
129026 42 153039 5
129027 43 153132 91
129028 42 153812 39
129029 42 153819 75
129030 42 153820 75
129031 42 153833 75
129032 43 153838 75
129032 43 153842 75
129033 43 153856 75
129034 43 153920 75
129036 43 153921 75
129037 43 153922 75
129038 43 153923 75
129040 43 153926 75
129042 43 153927 75
129043 42 153959 75
129043 43 153967 75
129043 43 158017 61
129260 71 158023 57
129261 71 158050 91
129313 71 158052 91
129319 39 158137 75
129320 37 158305 31
129329 39 158516 37
129361 37 158516 42
129433 37 158544 75
129484 39 158545 75
135148 71 158595 87
135175 75 158616 43
135176 75 158621 71
135177 75 158667 75
137002 69 158668 75
137004 69 158680 39
137006 69 158681 39
137008 69 158686 57
137011 69 158710 5
137014 69 158711 93
137017 69 158714 93
137018 69 158715 93
137031 57 158717 93
137032 69 158720 93
137035 61 158721 93
137035 75 158733 93
137042 59 158740 75
137054 57 158741 75
137068 67 158750 93
137185 67 158793 93
139003 47 158797 93
145246 37 158839 93



101
NUMERICAL LIST

PART NO. PAGE PART NO. PAGE PART NO. PAGE PART NO. PAGE
158857 75
158861 75
158962 39
B 2591 7
B 2598 39
B 2599 39
B 2619 39
B 2687 49
B 2688 5
B 2738 53
B 2763 39
B 2764 39
B 2765 39
B 2767 5
B 2866 5
B 2887 45
B 2888 45
B 4367 90
B 4368 90
B 4389 91
B 4419 75
B 4421 75
B 4423 75
B 4425 75
B 4557 93
B 4558 93
B 4559 93
B 4560 93
B 4561 93
B 4562 93

B 4563 93



102
Model 972 Harvest Header
SUGGESTED STOCKING LIST

P.C. PART DESCRIPTION SUGGESTED QTY. ORDER  UNIT EXT.
REF NUMBER 2 UNITS 5 UNITS QTY PRICE  PRICE

MAIN FRAME, LIGHTS & ATTACHMENTS — Page 3

6 102336 * SHOE - skid, adj., left - 12' to 25' 1 1
102337 * SHOE - skid, adj., right - 12'to 25" 1 1
7 101920 *  SHOE - skid, hdr. leg, 12' to 25' windrower 2 2
16 100765 PIN - clevis, header lock 1 2
17 118137 RING - split 1 2
36 102964 WEAR STRIP — plastic 2 4
38 102965 SHOE - plastic, outer 2 4
39 102967 SHOE - plastic, header leg 2 4
REEL LIFT & REEL DRIVE HYDRAULICS — Page 21
1 123314 SEAL KIT - hydraulic motor 6
12 118157 SEAL KIT - double acting cylinder 1 2
13 21495 SEAL KIT - single acting cylinder 1 2

3-ARM REEL LIFT & REEL DRIVE HYDRAULICS — Page 25
13 113835 *  SEAL KIT — center arm cylinder 1

—_

DRIVE SHAFT ASSEMBLY - Pages 31 & 33

5 21936 BEARING - ball, with collar 2 4
6 30602 FLANGE - bearing 1 2
7 30603 FLANGE - bearing, w/ straight lube 1 2
10 21862 PULLEY - back-side idler 1 2
12 100737 ROD - threaded 1 2
14 114006 BELT - single sickle drive 1 3
21 21938 FLANGE - bearing, with 45° lube 1 2
12 21859 * BEARING - ball, with collar 2 4
13 49306 * FLANGE - bearing 1 2
14 30661 * FLANGE - bearing, with 45° lube 1 2
19 38735 * BELTS - matched pair, double sic. 1 2
20 30548 * BELT - timing, double sickle drive 1 2
26 21794 PULLEY —“V” idler 1 2
SICKLE & DRIVE — Page 37
3 113698 ARM - output 1 1
4 113229 PIN - sickle head 2 4
7 100500 BEARING - needle 2 4
8 113222 SEAL - sickle head 2 4
10 129361 * SICKLE ASS'Y - single drive 1 3
21' complete, 25' L/H, 30' L/H, 36' L/H
11 34390 FINE SECTION - sickle 50 200
12 34391 SECTION - sickle, half 2 5
13 33955 * BAR - splice, 25', 30" & 36' single 1 3
14 30696 SCREW - sickle section 50 200
15 30852 SCREW - sickle head 15 60

* - Order to suit header sizes and types sold.



103
Model 972 Harvest Header
SUGGESTED STOCKING LIST

P.C. PART DESCRIPTION SUGGESTED QTY. ORDER UNIT EXT.
REF NUMBER 2 UNITS 5 UNITS QTY PRICE PRICE
SICKLE & DRIVE — Page 37 (continued)
16 30669 NUT - sickle 50 200
17 118345 SPECIAL GUARD - drive end 6 12
18 118344 *  SICKLE GUARD - heat treated 10 100
19 118162 *  GUIDE — adjustable 10 50
20 118301 SPEC. END GUARD - L/H 2 5
118302 SPEC. END GUARD - R/H 2 5
22 118392 *  SICKLE ASS'Y - left, 12' double 1 3
118393 *  SICKLE ASS'Y - left, 15' double 1 3
118394 *  SICKLE ASS'Y - left, 18' double 1 3
118395 *  SICKLE ASS'Y - left, 21' double 1 3
118396 * SICKLE ASS'Y - left, 25' double 1 3
118397 *  SICKLE ASS'Y - left, 30" double 1 3
118398 *  SICKLE ASS'Y - left, 36' double 1 3
23 52206 * GUIDE - top, L/H 1 3
24 118358 *  FINE SECTION - bottom countersink 3 10
25 145246 * SCREW - countersink head 5 20
26 118399 *  SICKLE ASS'Y -right, 12' double 1 3 . :
118400 *  SICKLE ASS' -right, 15' double 1 3 :\gﬁigiﬂ“;?f;‘l ?'Scr:‘i'esirf"ﬁ,r?;%l ,
118401 *  SICKLE ASS'Y - right, 18' double 1 3 Hormate. Seo boues 4‘)2‘)& %3 y
118402 *  SICKLE ASS'Y - right, 21' double 1 3 | @fternative. see pag :
118403 * SICKLE ASS'Y -right, 25' double 1 3
118404 *  SICKLE ASS'Y -right, 30' double 1 3
118405 * SICKLE ASS'Y -right, 36' double 1 3
27 118357 *  FINE SECTION — top countersink 4 10
28 118347 * SPECIAL STUB GUARD - driveend 8 16
29 34974 * GUARD - stub 10 100
30 34980 * BAR - adjuster 2 10
31 34359 *  GUIDE - sickle 10 100
34 43076 * SICKLE ASS'Y - right, 25' single 1 3
43077 * SICKLE ASS'Y - right, 30' single 1 3
43078 * SICKLE ASS'Y - right, 36' single 1 3
35 49671 SCREW - sickle head & splice bar 15 60
38 129329 BAR - reinforcing 1 2
39 115321 * HEAD ASSEMBLY - sickle 2 4
153812 * HEAD ASSEMBLY - sickle 2 4
SICKLE DRIVE BOX — Page 47
100532 DRIVE - sickle, complete 0 1
1 100706 YOKE - output 0 1
2 100707 SEAL - oil, output shaft 2 4
3 100708 BUSHING - bronze 1 2
5 100726 BUSHING - steel 1 2
8 100710 SHAFT - input 0 1
10 100712 O-RING 1 2
11 102630 SEAL - oil, input shaft 1 2
12 100714 BEARING ASS'Y - cup & cone 1 2
16 100717 BEARING ASS'Y - cup & cone 1 2
18 100719 CAP - dust 1 2
20 100720 BEARING ASS'Y - cup & cone 2 4
21 100721 PIVOT 0 1
22 100722 RING - retaining, internal 2 4
23 100723 BUSHING - bronze 2 4

* - Order to suit header sizes and types sold.



104
Model 972 Harvest Header
SUGGESTED STOCKING LIST

P.C. PART DESCRIPTION SUGGESTED QTY. ORDER  UNIT EXT.
REF NUMBER 2 UNITS 5 UNITS QTY PRICE  PRICE

DRAPERS, DRIVE & TIGHTENER — Page 51

9 118185 BEARING - ball, draper roller 3 8
10 100862 SEAL - bearing 3 8
18 103360 ROD - spring 1 2
32 101911 * DRAPER - 12' header 0 1

100436 * DRAPER - 15' header 0 1
100437 * DRAPER - 18' header 0 1
100275 * DRAPER - 21' header 0 1
100438 * DRAPER - 25' header 0 1
101912 * DRAPER - 30' header 0 1
101913 * DRAPER - left, 36' header 0 1
101914 * DRAPER - right, 36' center del. 0 1
100438 * DRAPER - right inboard, 36’ 3-deck 0 1
113538 * DRAPER - right outboard, 36’ 3-deck 0 1
103780 DRAPER - extension piece 1 2
33 103511 CONNECTORKIT 2 3
36 50190 BOLT - hex head, 5/8 NC x 7 V%" 1 2

REEL DRIVE & SUPPORT ARMS — Page 57

32 113617 BEARING - ball, with lock collar 1 2
33 100589 FLANGE - bearing, cropped 1 2
34 100591 FLANGE - bearing, cropped 1 2
PICK-UP REEL — Page 65
2 48051 ARM - cam, with bearings 1 3
3 50185 BEARING - ball 2 5
6 50184 BEARING - ball 1 3
8 100295 BUSHING - finger tube 10 25
9 105230 HOUSING - bushing 3 10
10 100308 FINGER - double, pick-up reel 5 10
11 100365 BOLT - finger 5 10
12 101703 * FINGER - double, R/H of L/H reel 1 3
13 101974 * FINGER - double, L/H of R/H reel 1 3
17 105049 HOUSING - bushing, cam end 3 10
25 105333 FINGER - plastic, end 6 6
26 105212 *  FINGER - plastic (optional) 25 50
27 105196 * SCREW - for plastic finger 25 50
28 105197 *  NUT - for plastic finger 25 50
PAINT — Page 71
25991 PAINT - black, 1 litre 1 1

* - Order to suit header sizes and options sold.



